CITY OF CLARENCE-ROCKLAND

EXPANSION LANDS SECONDARY PLAN —
MASTER SERVICING STUDY

July 2019

CIMA+ File No. AO00817

CONTACT

Brian O’Dell
Brian.O’Dell@cima.ca

T 613-860-2462 ext. 6636

CIMA CANADA INC. (CIMA+)
110-240 Catherine Street,

Ottawa, ON K2P 2G8

T 613-860-2462 F 613-860-1870

cima.ca

CIMNF



+
CIMA July 2019 | Revision 01

Table of Contents

1. INTFOTUCTION oo 1
1.1 S L0 N Y =T WP P PP PPPPPPPPPPPP 1
1.2 Background DOCUMENTS......cooiiieee oo 2
13 DESIGN ClIBIIA 1o 3
1.3.1 City of Clarence-Rockland Design GUIdEIINES...........ccuvvviiiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeee 3
1.3.2 Ministry of Environment, Conservation and Parks (MECP) ..., 4
1.3.3 South Nation Conservation Authority (SNCA) .....covviiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeee e 4
P = 1] 1 g Yo 0T g o [T o 1 5
2.1 Water DiStriDUTION SYSTEIM ....uiiiiiiiiiiiiiiiiiiiiiiiii bbb eennnae 5
2.1.1 Water Treatment Plant Capacity and Demand..............cccooovviiiiiiiieeeciiiicieee e, 5
21.2 Water Distribution Mains and TransmisSion MaiNS.........ccooeevvvvveiiiiinnieeeereeiiiiiinee e 6
2.2 SANITArY SEWEE SYSTEIM ... e e e et e e e e e e e e e e ea s 7
2.21 SANIAINY SEWETS.....ceiiiiiieiiiieti ettt ettt et ettt ettt ettt ettt et e e et e e e e e et e e eeeeeeeeees 7
222 Sanitary PUMPING STAIONS ........ccviiiiiiiiiiiiiiiiiiiieieeeieeeee ettt 7
223 Wastewater Treatment Plant..........cooo e 8
23 Drainage and Storm SEWEer SYSTEIM ...ccooi oo 9
3. PropoSed CONGITIONS ...uuuuiiiiiiiiiiiiiiiiiiiiiii s 12
3.1 POpUIAtioN ESTIMALE ..o 12
3.2 AV =T oY= Y/ Tod T o Lo 13
3.3 ST TN =T VRS 1T VAT o 1 o PP 15
3.4 Storm Servicing and Stormwater Management ............covvvvvvviiiiiiiiiiieiiiiiiieeeeeeeee 16
4. DIy ULIITIES oo 20
5. Implementation, Phasing and COSTING ..........ccciiuiiiiiiiiiiiiiiiiiiiiiaees 20
6. Conclusions and ReCOMMENdAtIONS .........uuuuuuuumimiiiiiiiiiiiiiiiiiieanes 21

List of Tables

Table 1: Pre-Development Model - 24hr 100yr Design StOrM ......ccooviiiiiiiiieee e 12
Table 2: Population Density ESHMALE...........oooii i 13

Table 3: City of Clarence-Rockland Design Guidelines Table 4-12 Average Persons per Unit
(RESIAENTIAI USES) ..o 13

190702_master servicing study_FINAL_rev01.docx i



+
CIMA July 2019 | Revision 01

Table 4: Water demand for the ultimate build QUL ... e 14
Table 5: City of Clarence-Rockland Design Guidelines Table 4-1 Average Persons per Unit
(RESIAENTIAI USES) ...t 15
Table 6: Runoff Coefficients Used in Storm Sewer Sizing Calculations..............ccccceeeeeieeeeenennn, 16
Table 7: Post-Development Model - 24hr 100yr Design Storm, Catchment S3.......................... 19
Table 8: Post-Development Model - 24hr 100yr Design Storm, Catchment S4.......................... 19

List of Figures

Figure 1: EXPanSION LANGAS ......ooviiiiiiiiiiiiiiiiieeeee ettt 1
Figure 2: Screenshot of Pre-Development Model Sub-Catchments.............cccccceeeeei e, 11
Figure 3: Screenshot of Post-Development Model Sub-Catchments............cccccceeeeeieeiiiiiiiinnnnn. 18

List of Appendices

Appendix A — Supporting Civil Documents
Appendix B — Population Estimate Documents

Appendix C - Civil Infrastructure Figures

190702_master servicing study_FINAL_rev01.docx ii



+
CIMA July 2019 | Revision 01

1. Introduction

The City of Clarence-Rockland is part of the counties of Prescott and Russell. As part of the
Official Plan of the United Counties of Prescott and Russell, the urban area of Clarence-Rockland
was identified for expansion. This expanded urban area will accommodate new urban
development to meet Clarence-Rockland’s projected growth over the planning period to 2035.
Fotenn, CIMA+ and Shore Tanner were retained by the City of Clarence-Rockland (City) to
complete a Secondary Plan for the Expansion Lands. Once complete, this Secondary Plan will
be appended to the Official Plan for the City’s Urban Area as an amendment.

1.1 Study Area

The proposed growth area is located southeast of the existing urban area, immediately adjacent
to Caron Street as illustrated in Figure 1. The area is comprised of approximately 137.23 hectares
(ha) of land held under multiple ownerships in blocks of land that are currently undeveloped or in
use for agricultural purposes.

Figure 1: Expansion Lands

190702_master servicing study_FINAL_rev01.docx 1



+*
CIMA July 2019 | Revision 01

As depicted in Figure 1, the study area (Expansion Lands) includes the area south of David Street
and west of Clarence Creek. It is situated mostly to the east of Caron Street, except for an area
of approximately 23 hectares on the west side of Caron Street in the southwest of the Expansion
Lands. The Rockland Golf Club and the residential neighbourhood of Rockland East are located
to the north of the Expansion Lands.

1.2

Background Documents

The following background drawings, studies and guidance documents were obtained as part of
the Master Servicing Study:

City of Clarence-Rockland Design Guidelines for Subdivisions and Site Plans, dated June
2018;

City of Clarence-Rockland existing infrastructure model plan views in PDF form for the
sanitary network, storm sewer network and water distribution network;

City of Clarence Rockland existing infrastructure GIS files and LiDAR surface;

City of Clarence-Rockland fire hydrant flow test data for Hydrant numbers: 351, 213, 212,
208 and 179;

Sanitary Master Plan Update — Final Report by CH2M Hill, dated November 2009;

Sanitary Sewer Calculation Sheet for Caron St. Reconstruction by WSP, dated April 29,
2013;

Proposed Sanitary Servicing Areas sheet number SK1.23 by GENIVAR, Issued for ECA,
dated January 23, 2013;

Sewage Pumping Station Capacity and Condition Assessment and Sanitary Treatment
Facility Capacity and Capital Investment Report by WSP, dated June 9, 2014;

Clarence-Rockland Sewage Treatment Plant Upgrades — Equalization Tank Conceptual
Design Report (FINAL) by RVA, dated May 29, 2017,

OCWA Quarterly Operations Report Card for the City of Clarence-Rockland Water and
Wastewater Facilities, 4™ Quarter 2016;

Plan and Profile of Caron Street As-Built Drawings by GENIVAR, dated November 25,
2015;

Clarence-Rockland and Limoges Water Servicing Study by CH2MHill, dated April 24,
2018;

Design Brief for Sewage Pumping Station No. 9, Revision 1 by Atrel Engineering Ltd.,
dated November 2018;

190702_master servicing study_FINAL_rev01.docx 2



+*
CIMA July 2019 | Revision 01

e Pumping Station No. 9 Issued for Approval Drawings by Atrel Engineering Ltd., dated
November 16, 2018;

e Stormwater Management Pond Design Brief for Morris Village Subdivision by JFSA Water
Resources and Environmental Consultants, dated May 2009 and updated October 2017;

e Topographical Survey for Lot 23 Concession 2 by Arpentages SCHULTZ BARRETTE
Surveying, Ref. No. CON. 2(0.S.)-28;

e Final Preferred Concept Plan and Final Densities by Fotenn Planning and Design, dated
March 4, 2019

1.3 Design Criteria

This section provides an overview of the design criteria for the Expansion Lands based on the
City of Clarence Rockland, South Nation Conservation (SNC), and Ministry of the Environment,
Conservation and Parks (MECP) guidelines.

1.3.1 City of Clarence-Rockland Design Guidelines

Generally, Part 4 — Design Requirements, of the City of Clarence-Rockland’s Design Guidelines
for Subdivisions and Site Plans was utilized for this study and should be followed in development
of the proposed Expansion Lands. A brief summary of the key design criteria is provided below:
Watermains:

e Fire protection demand is to be per the requirements of the Fire Underwriters Survey;

e An average flow of 350 L/person/day and the per unit population provided in Table 4-
12 of the design guidelines was used to develop flows for residential land use areas;

e An average flow of 28 m®ha per day was used to develop flows for commercial and
community facility land use areas;

e Domestic peaking factors used for minimum hour, maximum day and peak hour were
obtained from Table 4-14 of the design guidelines; and

e The watermain system must be designed to meet the pressure requirements outlined
in Table 4-15 in the design guidelines.

Sanitary Sewers:

e An average flow of 350 L/person/day and the per unit population provided in Table 4-
1 of the design guidelines was used to develop flows for the residential land use areas;

e An average flow of 28 m*/ha per day was used to develop flows for commercial and
community facility land use areas;

e Extraneous flows of 0.28 L/s/ha and 0.14 L/s/ha were used for residential and
commercial areas, respectively;

190702_master servicing study_FINAL_rev01.docx 3



CIMmit

July 2019 | Revision 01

The peaking factor for residential areas was determined using the Harmon formula
and a peaking factor of 1.5 was used for commercial areas;

Full flow velocity in sanitary sewers is to be a minimum of 0.6 m/s and a maximum of
3.0 m/s; and

Actual velocities have been considered to ensure self-cleansing velocities are
achieved.

Storm Sewers and Stormwater Management:

1.3.2

Storm sewers were designed to convey a 5-year return frequency storm and sized
using the Rational Method;

An inlet time of 15 minutes was utilized;

Runoff coefficients used for sewer sizing were obtained from Table 4-5 of the design
guidelines;

IDF curves based on Ottawa rainfall intensities and the Ottawa Sewer Design
Guidelines were used;

Depth of rainfall data was obtained from MTQO’s IDF Curve Lookup tool for the project
site;
The 100-year post-development peak flow shall not exceed the 100-year pre-

development peak flow, and the 5-year post-development peak flow shall not exceed
the 5-year pre-development peak flow;

A minimum of 80% total suspended solids (TSS) removal is to be provided;

The SCS Type Il storm event distribution for both the 24-hour storm event duration
was used to size the SWM ponds; and

Full flow velocity is storm sewers is to be a minimum of 0.8 m/s and a maximum of
3.0 m/s.

Ministry of Environment, Conservation and Parks (MECP)

Additional stormwater runoff from new pavement can impact receiving watercourse and flood
conditions. Quality and quantity control measures to treat stormwater runoff should be considered
for all new impervious areas and, where possible, existing surfaces. A Stormwater Management
Plan should be prepared in accordance with the MOECC “Stormwater Management Planning and
Design Manual” dated May 2003.

The MOECC Design Guidelines for Sewage Works and Design Guidelines for Drinking Water
Systems should be referenced where applicable.

1.3.3

South Nation Conservation Authority (SNCA)

No specific design criteria were identified by SNCA at the time of this study. However, the
following two documents should be considered at the detailed design stage:

190702_master servicing study_FINAL_rev01.docx 4



+*
CIMA July 2019 | Revision 01

e Clarence Creek Floodplain Mapping Report DRAFT prepared by SNCA, dated April
2019; and

e UCPR Stormwater Facilities Planning and Maintenance Guide DRAFT 2 prepared by
SNCA, dated May 27, 2019.

2. Existing Conditions

This section is provided to summarize key components of the City’s existing infrastructure which
will be utilized to support the Expansion Lands. The following observations are based on a review
of as-built drawings as well as background reports and documents supplied by the City.

This is a preliminary review of existing water, sanitary and stormwater servicing. Prior to
development, the exact location and capacity of relevant services should be determined.

2.1 Water Distribution System

The City’s water distribution system consists of a water treatment plant, transmission mains,
distribution mains, reservoirs and pump stations. The sections below provide further details
regarding existing capacities and any significant constraints.

211 Water Treatment Plant Capacity and Demand

Based on the information presented in the Final Report for the Clarence-Rockland and Limoges
Water Servicing Study by CH2MHILL, provided by the City to CIMA+, the following existing
capacities have been identified for the Clarence-Rockland Water Treatment Plant (WTP):

e Existing WTP capacity is 13,500 m*/day; and the
e Existing WTP high lift pumping capacity is 13,500 m3®/day.

These values represent the maximum amount of treated water that the WTP can produce using
existing equipment and processes. An excerpt from the report is provided in Appendix C1.

Consumption rates are compiled into an annual Summary Report by Ontario Clean Water Agency
(OCWA). OCWA is a quasi-private sector corporation that operates the urban water system under
contract with the City. The 2016 Summary Report of water consumption is provided in
Appendix C2. Key items drawn from this report include:

e The highest value of the Daily Flow Maximums for 2016 was 8,823.4 m®day. This
represents the highest water demand day during the year;

e The average of the Daily Flow Averages for 2016 was 6,170.51 m®/day. This represents
an average day of water consumption over the year.

Based on this information, it is evident that water treatment plant capacity (13,500 m®/day)
exceeds 2016 average day usage (6,170 m®day). It also exceeds peak water consumption as

190702_master servicing study_FINAL_rev01.docx 5



+*
CIMA July 2019 | Revision 01

recorded in 2016 (8,823 m®/day). Not considering any on-going or other future development within
the City, the available information suggests that an additional 4,677 m*/day of treated water can
be produced by the WTP in support of Expansion Lands development.

Although the WTP appears to have capacity, the Final Report for the Clarence-Rockland and
Limoges Water Servicing Study recommended that around the year 2027, to be able to meet
future water demand based on growth estimated in the report, the existing WTP will have to
undertake capacity upgrades. The capacity upgrades identified in the report are listed below:

e Acquire land adjacent to the existing WTP to expand the WTP;
e Increase the WTP treatment capacity;

e Increase the WTP high lift pumping capacity;

e Increase the clear well storage volume at the WTP;

e Replace existing 300 mm diameter Edwards St. watermain with a new 500 mm diameter
watermain; and

e Increase Caron Booster Station capacity.

21.2 Water Distribution Mains and Transmission Mains

Based on water distribution system model information provided by the City, the proposed
Expansion Lands area is currently not serviced by the City’s water distribution system. Figure 4-
1 from the CH2MHILL report found in Appendix C1, shows existing pressure zones for the City.
Based on this information, the proposed Expansion Lands will be located within existing Pressure
Zone 2 (green highlighted area) and have the following water infrastructure nearby which are
expected to be instrumental in servicing the Expansion Lands area:

e Existing 200 mm diameter watermain on David Street;
e Existing high pressure 300 mm diameter transmission main on Caron Street; and the
e Caron Street Booster Station.

It is expected that the Expansion Lands can be serviced by the Caron Street Booster Station.
Based on the CH2MHILL reportin Appendix C1, the existing capacity of the Caron Street Booster
Station is 3,975 m®/day. Currently, the existing capacity exceeds the monthly maximum usage
which was measured at 2,563 m3/day in 2016. Based on this information, it is estimated that the
available capacity in the Caron Street Booster Station is 1,412 m®day. See the Quarterly
Operations Report Card by the OCWA in Appendix C3.

Although the Caron Street Booster Station appears to have capacity, the Final Report for the
Clarence-Rockland and Limoges Water Servicing Study recommended that around the year
2027, to be able to meet future water demand based on growth estimated in the report, the
existing Caron Street Booster Station will have to undertake capacity upgrades.

190702_master servicing study_FINAL_rev01.docx 6



+*
CIMA July 2019 | Revision 01

2.2 Sanitary Sewer System

The City’'s sanitary sewer system consists of sewers, numerous pumping stations and a
wastewater treatment plant (WWTP). The sections below provide further details regarding existing
capacities and any significant constraints.

221 Sanitary Sewers

Based on City provided as-built drawings from the Caron Street Reconstruction project dated
November 25, 2015 (Appendix C4), existing sanitary sewers adjacent to the proposed Expansion
Lands development consist of the following:

e A 300 mm diameter sanitary sewer on Caron Street flowing to the south, which starts as
a 200 mm diameter sewer north of Fairway Drive. This sewer terminates in a manhole
approximately 35 m south of David Street;

e A 450 mm diameter forcemain on Caron Street, capped south of David Street and
connected to the deep sanitary sewer near the intersection of Caron Street and Docteur
Corbeil Boulevard; and

e A 250 mm diameter sanitary sewer on David Street, from Caron Street to the capped
location approximately 20 m east of the sanitary sewer in Caron Street.

It should be noted that the above identified sewers and forcemain are currently not in service.

As part of the Caron Street Reconstruction project, the deep sanitary trunk sewer near the
intersection of Caron Street and Docteur Corbeil Boulevard was upgraded to accommaodate future
flows from on-going and identified development areas. The sanitary sewer calculation sheet for
the deep sanitary trunk sewer along with a sketch showing the sanitary servicing areas can be
found in Appendix C4. The Expansion Lands are identified as Area 33 and Area 34 in the
Sanitary Servicing Areas sketch, SK1.23. Based on this information, the deep sanitary trunk
sewer along Caron Street considers future development in the proposed Expansion Lands area
as well as other development areas. In ultimate build out conditions the deep sanitary trunk sewer
along Caron Street will be operating with a theoretical 13% reserve capacity. Further investigation
should be conducted to measure the actual sanitary flow to determine actual sanitary sewer
capacity.

2.2.2 Sanitary Pumping Stations

The City has constructed several sewage pumping stations in the existing urban area to pump
sewage flows towards the WWTP. Currently, a total of eight existing sanitary pumping stations
are in operation and one is being designed.

Pumping Station No. 1 is the City’s largest pumping station, as it transfers collected sewage from
the full urban service area to the Clarence-Rockland WWTP. It is located south of Highway 17,
next to Caron Street, and would collect flow from the proposed Expansion Lands. A review of the

190702_master servicing study_FINAL_rev01.docx 7



+*
CIMA July 2019 | Revision 01

Sewage Pumping Station Capacity and Condition Assessment and Sanitary Treatment Facility
Capacity and Capital Investment Report by WSP, dated June 9, 2014, found in Appendix C5,
was conducted and the following list of information for Pumping Station No. 1 was identified:

e Existing average daily flow is 44.14 L/s (estimated 2013 flows from 2005 data);

Existing maximum daily flow is 82.19 L/s (estimated 2013 flows from 2005 data);

e Existing peak instantaneous sewage flow is 203.91 L/s (estimated 2013 flows from 2005
data);

e Existing firm rated capacity is 200 L/s; and

e Flows more than 200L/s from Pumping Station No. 1 have been reported by O.W.C.A. in
the past 5 years.

Based on this information, it appears that Pumping Station No. 1 is currently operating at or even
beyond its firm capacity and requires upgrades to accommodate any additional flows from future
developments. The WSP report went further into options for increasing the capacity of Pumping
Station No. 1 and associated cost estimates. An excerpt from the WSP report has been provided
in Appendix C5. Further investigation into the capacity of Pumping Station No. 1 is required
before development of the Expansion Lands.

Pumping Station No. 9 will be located within the Morris Village development and is currently under
review by the City. When constructed, Pumping Station No.9 will have a capacity to
accommodate the flows for a proposed development of 260 L/s. The flows from Pumping Station
No. 9 will be discharged to the deep sanitary trunk sewer near the intersection of Docteur Corbeil
Boulevard and Caron Street.

The sanitary drainage area for Pumping Station No. 9 accounts for a portion of the proposed
Expansion Lands development, located on the west side of Caron Street. This portion of the
proposed Expansion Lands development falls within area External 3 as shown on the Issued for
Approval drawings. An excerpt from the Design Brief dated November 2018 as well as the Issued
for Approval Sanitary Drainage Area Master Plan (Drawing No. 110704-PSSANMI) dated
November 16, 2018, have been provided in Appendix C6.

Although the portion of the Expansion Lands on the west side of Caron Street was accounted for
in the design of Pumping Station No. 9, it is assumed all areas within the Expansion Lands will be
serviced by a pumping station located within the Expansion Lands.

2.2.3 Wastewater Treatment Plant

The system of sanitary sewers and pumping stations collectively direct sanitary flows to a single
WWTP that supports the Clarence-Rockland serviced area. The City's WWTP is a secondary
treatment facility based on sequencing batch reactor technology. Disinfection is provided by

190702_master servicing study_FINAL_rev01.docx 8



+*
CIMA July 2019 | Revision 01

chlorination prior to discharge to the Ottawa River. Sludge is stabilized through an aerobic
digestion process prior to storage on site and land application.

According to the Amended Certificate of Approval Number 3-0466-93-967, dated
February 14, 1996, found in Appendix C5, the current rated capacity of the WWTP is as follows:

e Rated Average Daily Flow Capacity of 6,800 m®/day;
e Rated Maximum Daily Flow Capacity of 17,340 m3/day; and a
e Rated Peak Flow Capacity of 20,400 m3/day.

Under existing peak flow conditions, the WWTP does not provide enough retention time for
chlorination prior to discharging to the Ottawa River.

Based on the Equalization Tank Conceptual Design Report by RVA, the City is undertaking the
following upgrades to the WWTP to address capacity issues and provide for future growth:

e Increase the pumping capacity and conveyance capacity of Pumping Station No. 1 to 400
L/s; and

e Twinning the forcemain to convey an ultimate peak flow capacity of 850 L/s and for
operation redundancy.

e Construction of a new headworks facility, complete with fine screening and grit removal
system to improve both pre-treatment and secondary treatment effectiveness; and,

e Design and construction of an equalization tank, as previously identified within the long-
term plan for the WWTP, to normalize peak flows from inflow and infiltration.

It is anticipated that these modifications will improve the WWTP’s ability to accommodate future
growth within the City. An excerpt of the RVA report has been provided in Appendix C7. Further
investigation into the capacity of the WWTP is required before development of the Expansion
Lands.

2.3 Drainage and Storm Sewer System

The pre-development condition of the proposed Expansion Lands is rolling cultivated fields which
drain to low areas and eventually to adjacent ditches and creeks. The major creeks adjacent to
the Expansion Lands are Clarence Creek and Lafontaine Creek, both creeks are tributaries to the
Ottawa River. The proposed Expansion Lands are approximately 3 to 3.5 km upstream from the
confluence of the creeks with the Ottawa River.

Caron Street (north of David Street) has an urban cross section and handles runoff from the
roadway by catch basins and storm sewers. Appendix C8 shows the catchment areas for the
storm sewers, along with the associated storm sewer calculation sheet for sizing the piping
network. The portion of Area M on David Street and south of David Street identified in

190702_master servicing study_FINAL_rev01.docx 9



+*
CIMA July 2019 | Revision 01

Appendix C8 fall within the proposed Expansion Lands. It has been assumed for this study, that
drainage within this catchment will be serviced by the Expansion Lands.

Currently Caron Street (south of David Street) and David Street have a rural cross section and
handle runoff from the roadway by roadside ditches and culverts until a stormwater outfall is
reached. Runoff from the cultivated lands follows the path of least resistance until Clarence Creek
or Lafontaine Creek is reached. No existing stormwater management (SWM) facilities were
identified in the review of infrastructure servicing the Expansion Lands.

Two sources of topographical were reviewed as part of this study. One source was a
topographical survey for Lot 23 Concession 2 by Arpentages SCHULTZ BARRETTE Surveying
and the other source was LIiDAR data provided by the City. A copy of both sources of
topographical information have been attached in Appendix C10.

A pre-development catchment analysis was performed on LiDAR data, provided by the City, for
the proposed Expansion Lands. It is estimated the study area consists of four subcatchments.
Three of the subcatchments discharge to Clarence Creek in the East and one subcatchment
discharges to Lafontaine Creek in the West. See Figure 2 below and the Conceptual SWM
Facility Locations Sketch in Appendix C13.

Preliminary stormwater runoff calculations were completed for the Expansion Lands under pre-
development conditions using parameters listed in Section 1.3.1 and taken from the City of
Ottawa Sewer Design Guidelines. It was estimated that pre-development lands ranged from
approximately 0.36% to 3.5% impervious surfaces. Percent impervious parameters were
estimated by measuring impervious areas (i.e. roofs, driveways and roadways) and comparing
them to the total subcatchment area. Figure 2 below is a screenshot from the PCSWMM model
used to estimate peak runoff. The figure is not to scale and the subcatchments as well as the
outlets are shown schematically. The subcatchments are labeled as S1 through S4. Each
subcatchment drains to an outlet which is identified by a red triangle. The number below the
subcatchment ID is the estimated area in hectares.

190702_master servicing study_FINAL_rev01.docx 10



+
CIMA July 2019 | Revision 01

Figure 2: Screenshot of Pre-Development Model Sub-Catchments

Information from Figure 2 above is presented in Table 1 below. The peak runoff shown in
Figure 2 and Table 1 was estimated using the 24 hour 100-year SCS Type Il design storm.

190702_master servicing study_FINAL_rev01.docx 11



+*
CIMA July 2019 | Revision 01

Table 1: Pre-Development Model - 24hr 100yr Design Storm

Sub-Catchment Area (ha) Peak Runoff (m?/s)
S1 25 1.62
S2 26.4 3.05
S3 54.7 4.13
S4 45.5 3.83

The numbers in bold in Table 1 above indicate the release rate used to control post-development
flows to pre-development flows.

3. Proposed Conditions

From a servicing perspective, the Study will address how the Expansion Lands will increase water
and wastewater demands, and how these demands will be accommodated by the municipal
system. From a stormwater management perspective, the Study will address how increased
impervious surfaces and runoff will be conveyed and controlled in order to meet quantity, quality
and erasion control criteria for the City.

This section is provided to identify critical infrastructure required to service the study area as it
relates to the Preferred Concept Plan as shown in Appendix B. The following estimates are
based on a high-level analysis of projected land use areas and densities as well as background
reports and documents supplied by the City.

At this time, the future population and demands for the proposed Expansion Lands are not certain,
but they have been estimated for the purposes of this Study. Further analysis will be required
during the design development and approvals stage that will quantify water, sanitary and
stormwater demands based on proposed phasing. These demands will be used to determine how
new developments can be serviced through the existing infrastructure.

3.1 Population Estimate

Table 2 below shows the estimated population for the Expansion Lands which were used to
develop water demands and sanitary flows.

190702_master servicing study_FINAL_rev01.docx 12



+*
CIMA July 2019 | Revision 01

Table 2: Population Density Estimate

Land Use Gross Medium Scenario Employment

Designation Area (ha) _ _ _ _
Projected  Projected Projected Projected
Units Population  Floor Area Employment

(m?)

Low Density 76.46 688 2,339 N/A N/A

Residential

Medium Density 22.55 203 548 N/A N/A

Residential

High Density 11.14 100 180 N/A N/A

Residential

Commercial 2.91 N/A N/A 7,283 182

Other (parks, etc.) 24.17 N/A N/A N/A N/A

Total 137.23 991 3,067 7,283 182

The population project above is based on projected units for specific land use areas provided by
Fotenn and person per unit ratios as identified in the City’s design guidelines.

3.2 Water Servicing

Future water demands for the ultimate build out of the Expansion Lands were estimated using the
design criteria for watermains listed in Section 1.3.1, the Preferred Concept Layout and the
population density estimate. Table 3 below shows the person per unit type that was used for each
land use type.

Table 3: City of Clarence-Rockland Design Guidelines Table 4-12 Average Persons per Unit
(Residential Uses)

Land Use Type Unit Type Persons Per Unit
Low Density Residential, single family 3.4
Medium Density Residential, townhouse (row) 2.7
High Density Apartment, average 1.8

Based on the population density estimate in Section 3.1, the ultimate build out population of the
proposed Expansion Lands is approximately 3,067 people. Using this estimated population along
with Table 4-14 from the City design guidelines, the following peaking factors were used to
estimate water demand for residential land use areas:

190702_master servicing study_FINAL_rev01.docx 13



+*
CIMA July 2019 | Revision 01

¢ Minimum Hour Factor of 0.50;
e Maximum Day Factor of 2.00; and
e Peak Hour Factor of 3.00.

Peaking Factors for Commercial/Community Center land use areas were obtained from City of
Ottawa Water Design Guidelines and are 1.5 for Maximum Day and 1.8 for Maximum Hour. The
estimated water demand for the ultimate build out of the Expansion Lands are shown in Table 4
below and supporting calculations can be found in Appendix C11.

Table 4: Water demand for the ultimate build out

Land Use Type Average Daily Daily Peak Flow Hourly Peak Flow

Consumption (L/s) (L/s) (L/s)

Low Density 9.48 18.95 28.43

Medium Density 2.22 4.44 6.66

High Density 0.73 1.46 2.19

Commercial/Community 16.60 24.90 29.88

Center

Total 29.03 49.75 67.16

As indicated in Section 2.1.2 above, it is estimated that the available capacity of the Caron Street
Booster Station is 1,412 m®/day. When comparing the estimated Average Daily Consumption of
the proposed Expansion Lands, 29.03 L/s (2,508.19 m®/day), to the available capacity of the
Caron Street Booster Station, 1,412 m?/day, it appears there is insufficient capacity of the Caron
Street Booster Station to meet the estimated water demand of the ultimate build out. Further
investigation and analysis prior to development of the Expansion Lands is recommended to
determine the appropriate capacity improvements and timing of the capacity improvements to
support the proposed Expansion Lands.

At the time of detailed design, the water system should be looped through the Expansion Lands.
The specific connections and extensions of the water infrastructure to create a looped system are
to be determined at the detailed design stage. Furthermore, this development will be serviced by
a high pressure watermain. Individual services to each unit will likely require pressure reducing
valves (PRVs) or PRVs will likely be required on the watermain within the right-of-way. A detailed
watermain analysis will assist in determining requirements and appropriate locations of the PRVSs.
See the Proposed Water Servicing Sketch in Appendix A for a conceptual layout.

Fire flow requirements were not evaluated as a result of specific development information not
being known at the time of this study (i.e. building size, location, use, setbacks, etc.). A fire flow
analysis will need to be conducted at the time of detailed design.

190702_master servicing study_FINAL_rev01.docx 14



+*
CIMA July 2019 | Revision 01

Further analysis and hydrant flow tests will be required to determine capacities and servicing
opportunities for individual developments and the reserve pressure within the municipal system.
These calculations are dependent on individual site plans and the results of surrounding hydrant
flow tests and cannot be accurately estimated at this stage.

3.3 Sanitary Servicing

Preliminary sanitary demand calculations were completed for the Expansion Lands assuming
ultimate build out. A demand was calculated by using the design criteria for sanitary sewers listed
in Section 1.3.1, Table 5 below, the Preferred Concept Layout and the estimated population
density. Assuming a standard infiltration rate of 0.28 L/ha/s for residential land use areas,
0.14 L/s/ha for commercial/community center land use areas and using the Harmon Peaking
Factor Formula for residential land use areas only, the estimated peak sanitary flows for the
proposed Expansion Lands were calculated as 77.45 L/s. An infiltration rate of 0.14 L/s/ha for
commercial/community center land use areas was used to fall in line with the sanitary model used
in the Sanitary Master Plan Update. An excerpt of the Sanitary Master Plan Update has been
provided in Appendix C9.

Table 5: City of Clarence-Rockland Design Guidelines Table 4-1 Average Persons per Unit
(Residential Uses)

Land Use Type Unity Type Person Per Unit
Low Density Residential, single family 3.4
Medium Density Residential, townhouse (row) 2.7
High Density Apartment, average 1.8

Sanitary design calculations can be found in Appendix C12. During the preliminary sanitary
sewer design, catchment areas 34 _5 and 34 _4 were only able to meet the cleansing velocity
requirement with relatively steep slopes when compared to the rest of the system. If the steep
slopes were implemented, it would cause the need for deep trunk sewers downstream. Therefore,
to reduce the risk of these complications, we recommend maintaining minimum slopes in the
upstream sewer network and to implement a flushing program. Further analysis will be required
at the detailed design stage to assess the capacity of individual sewer connections as well as the
requirement of flushing programs.

Due to the topography of the proposed Expansion Lands, a sanitary pumping station will be
required for servicing. As part of the Caron Street Reconstruction project, a 450 mm diameter
forcemain was installed in Caron Street. The existing forcemain is capped south of David Street
and connected to the deep sanitary sewer near the intersection of Caron Street and Docteur
Corbeil Boulevard. Currently, the forcemain is not in use and studies supporting its size have not
been provided. Further analysis will be required at the detailed design stage to assess the
capacity of the forcemain.

190702_master servicing study_FINAL_rev01.docx 15



+*
CIMA July 2019 | Revision 01

The pumping station location is recommended to be placed in the northeast corner of the
proposed Expansion Lands, south of David Street and west of Clarence Creek. This location is
the lowest point within the proposed Expansion Lands which is closest to an existing City road.
Having the pumping station located near the low spot on site reduces the risk of having long deep
sanitary sewers and a deep sanitary pumping station. CIMA+ recommends the location of the
sanitary pumping station be revisited at the time of development when more accurate information
is available on the phasing of development. Depending on the desired phasing of the Expansion
Lands, a second sanitary pumping station or a temporary sanitary pumping station may be
required. See the Proposed Sanitary Servicing Sketch in Appendix A for a conceptual layout of
the sanitary network.

As indicated in Section 2.2 above, it is estimated that both the WWTP and Pumping Station No. 1
will require capacity improvements to support the proposed Expansion Lands. Further
investigation into the capacity of the WWTP and Pumping Station No. 1 is required before
development of the Expansion Lands.

3.4 Storm Servicing and Stormwater Management

To direct drainage from future developed lots and roadways, a storm sewer system will need to
be designed and constructed. The Rational Method was used to conduct a preliminary analysis
for storm sewer sizing of the trunk sewers. Future runoff for the ultimate build out of the Expansion
Lands was estimated using the design criteria for storm sewers and stormwater management
listed in Section 1.3.1 and the Preferred Concept Layout. Runoff coefficients used in this analysis
are shown below in Table 6 below:

Table 6: Runoff Coefficients Used in Storm Sewer Sizing Calculations

Land Use Type Source Runoff Coefficient (C)
Low Density Single Family (urban) 0.40
Medium Density Row housing, townhouses 0.60
High Density Apartments 0.70
Commercial/Community Commercial 0.80
Center

The results of the preliminary analysis can be found in Appendix C13 and are shown on the
Proposed Storm Servicing Sketches (SK-01 and SK-02) in Appendix A. Although the storm
sewers were designed to convey a 5-year return frequency storm, it should be noted that the high
density and commercial/community center land use areas are restricted to releasing the quality
event volume as defined in Table 3.2 from the Stormwater Management Planning and Design
Manual from the MOECC (currently MECP). Further discussion of the SWM facilities is provided
below.

190702_master servicing study_FINAL_rev01.docx 16



+*
CIMA July 2019 | Revision 01

SWNM facilities will be required within the Expansion Lands in order to meet quantity, quality, and
erosion control criteria defined in the City’s design guidelines. Such end of pipe facilities as
wetlands, wet ponds and dry ponds need to be correctly implemented to meet stormwater
objectives. As identified in Section 2.3, four possible outlets were identified from existing
topographical information during a pre-development catchment analysis. Generally, the four
outlets are located near the low spots within the proposed Expansion Lands and were considered
as potential locations for future SWM facilities.

Through consultation with the City, it was decided to limit the number of stormwater management
facilities servicing the proposed Expansion Lands to two facilities in order to reduce the future
operation and maintenance costs. Furthermore, each pond will provide quality control for the
entire catchment area serviced by it, but only quantity control for the low and medium density land
use areas serviced by it. Therefore, on-site quantity controls for the high density and
commercial/community land use areas will be required at detailed design. As a result of reducing
the potential number of SWM facilities from four to two, there is an increased risk of significant
grading requirements to ensure positive drainage to the SWM facilities.

Preliminary stormwater runoff calculations were completed for the Expansion Lands under pre
and post-development conditions. It was assumed that post-development lands will increase to
approximately 55% impervious surfaces. A post-development approximation of 55% was
assumed as this would generally represent a low to medium density development. A post-
development approximation of 90% was assumed for high density and commercial development.
There are opportunities to reduce the impervious area, but this value provides a fair and
conservative estimate for the purpose of this study. CIMA+ recommends that this value be
revisited at the time of development when more accurate information is available on the form of
development.

The computer software PCSWMM was used to estimate runoff and approximate storage volumes,
using the parameters listed in Section 1.3.1 and taken from the City of Ottawa Sewer Design
Guidelines. Figure 3 below is a screenshot from the PCSWMM model used to estimate peak
runoff for the post-development scenario. The figure is not to scale and the subcatchments as
well as the outlets are shown schematically. The subcatchments are labeled as S3 and S4 as
well as H1 through H3. Each subcatchment drains to an outlet which is identified by a red triangle.
The number below the subcatchment ID is the estimated area in hectares.

190702_master servicing study_FINAL_rev01.docx 17



+
CIMA July 2019 | Revision 01

Figure 3: Screenshot of Post-Development Model Sub-Catchments

When comparing the pre-development subcatchments shown in Figure 2 to the post-
development subcatchments shown in Figure 3, it should be noted that the post-development
subcatchment S3 incorporates the pre-development subcatchment areas S1 and S2.
Furthermore, high density land use areas as well as commercial/community centers, identified as
H1 and H2, have been subtracted from the overall subcatchment area for S3 due to these areas
proposed requirements for on-site quantity control. The same approach was used for the post-
development subcatchment area S4. As a rough estimate, Table 7 and 8 below provide a quick

190702_master servicing study_FINAL_rev01.docx 18



+*
CIMA July 2019 | Revision 01

summary of estimated pre-development peak runoff (allowable release rate), post-development
peak runoff and associated storage volumes for the 24 hour 100-year SCS Type Il design storm.

Table 7: Post-Development Model - 24hr 100yr Design Storm, Catchment S3

Sub- Area (ha) Pre- Post- Quantity Quality Plus
Catchment Development  Development Storage (m®) Permanent
Peak Runoff Peak Runoff Storage (m?)
(m3/s) (m3/s)
S3 93.6 4.13 33.17 37,000 17,784
H1 114 N/A N/A N/A 2,850
H2 1.1 N/A N/A N/A 275

The total estimated storage requirement for Subcatchment S3, which would service the west side
of the site, is approximately 58,000 m3. This reflects the sum of the quantity storage and quality
plus permanent storage volumes identified in Table 7 above rounded up to the nearest thousand.

Table 8: Post-Development Model - 24hr 100yr Design Storm, Catchment S4

Sub- Area (ha) Pre- Post- Quantity Quality Plus
Catchment Development  Development Storage Permanent
Peak Runoff Peak Runoff (m?3) Storage (m?3)
(m3/s) (m3/s)
S4 41.5 3.83 15.04 13000 7885
H3 4 N/A N/A N/A 1000

The total estimated storage requirement for Subcatchment S4, which would service the east side
of the site, is approximately 22,000 m3. This reflects the sum of the quantity storage and quality
plus permanent storage volumes identified in Table 8 above rounded up to the nearest thousand.

It should be noted that the total catchment area is larger than the proposed Expansion Lands area
due to adjacent lands and roadways that are anticipated to contribute runoff to the proposed
Expansion Lands.

The Quantity Storage column reflects the quantity storage required to control the post-
development peak runoff rate to the pre-development peak runoff rate. The Quality Plus
Permanent Storage column reflects the quality storage required per Table 3.2 from the
Stormwater Management Planning and Design Manual from the MOECC (currently MECP). The
criteria used for Table 3.2 from the Stormwater Management Planning and Design Manual is as
follows:

e 80% long term S.S. removal level,
e SWMP Type is a Wet Pond;
e 55% impervious level for low and medium density residential areas; and

e 85% impervious level for high density and commercial/community center areas.

190702_master servicing study_FINAL_rev01.docx 19



+*
CIMA July 2019 | Revision 01

The total storage requirements are rough estimates and they should be confirmed/further
optimized during the detailed design stage. Hydrographs produced by the PCSWMM model which
show the estimated storage volumes and respective release rates can be found in Appendix C13.

The proposed locations of the SWM facilities, as shown in Appendix A, are based on LiDAR
information and discussions with the City. A preliminary analysis was conducted to verify cover
requirements are met and the SWM facility can have a gravity outlet to adjacent watercourses.
This preliminary analysis identified that fill will likely be required around the upstream storm sewer
located on Street C. The storm sewer in the southern end of Street B has roughly 1 meter of cover
when taking into consideration the existing ground elevation. During detailed design when more
accurate information becomes available, the exact location of the SWM facilities should be
reviewed to ensure gravity discharge to their identified outlets.

4. Dry Utilities

The term dry utilities commonly refer to hydro, gas and communication infrastructure. Currently,
there has been no correspondence with Owners of dry utility infrastructure that service the City.
A draft of this report should be circulated to known utility companies in the area prior to any
development of the Expansion Lands to identify constraints or specific requirements associated
with the development.

5. Implementation, Phasing and Costing

Based on the previously mentioned engineering studies and estimated demands for water and
sanitary services, the ultimate build out scenario for proposed Expansion Lands requires the City
to implement capacity upgrades to the following critical City infrastructure:

e Water Treatment Plant;

e Caron Street Booster Station;

¢ Wastewater Treatment Plant; and
e Pumping Station No. 1.

The phasing of the proposed Expansion Lands poses implications on the cost of developing the
lands. Development considerations such as stormwater management facility locations, significant
grading (cut and/or fill), the sanitary pumping station and deep trunk sewers have been identified
for planning purposes on the Civil Infrastructure Figures in Appendix A and should be optimized
during detailed design.

Depending on the desired phasing of the Expansion Lands, a second sanitary pumping station or
a temporary sanitary pumping station may be required. The location of any sanitary pumping
station should be reviewed when further information is known about the phasing of the
development.

190702_master servicing study_FINAL_rev01.docx 20



+*
CIMA July 2019 | Revision 01

Currently, phasing for the proposed Expansion Lands is unknown. It is recommended that the
City conduct a Master Phasing Study to assess which area of the proposed Expansion Lands
should be developed first and the timing of capacity upgrades to critical City infrastructure.

6.

Conclusions and Recommendations

The report has described the existing conditions with respect to municipal infrastructure and the
proposed municipal infrastructure for implementation of the expansion lands. The findings of this
study are summarized as follows:

1.

The Expansion Lands projected population used to estimate water and sanitary demand
was estimated at 3,067 people.

Based on the Final CH2MHILL report for the servicing Clarence-Rockland and Limoges,
around the year 2027 the City’s WTP will be required to undertake capacity upgrades to
meet further demand. This is for the scenario in the report which discusses only servicing
the City.

It appears there is insufficient capacity of the Caron Street Booster Station to meet the
estimated water demand of the ultimate build out. Further investigation and analysis prior
to development of the Expansion Lands is recommended to determine the appropriate
capacity improvements and timing of the capacity improvements to support the proposed
Expansion Lands.

At the time of detailed design, the water system should be looped through the Expansion
Lands. The specific connections and extensions of the water infrastructure to create a
looped system are to be determined at the detailed design stage. Further analysis will be
required to calculate individual fire flow rates and confirm that minimum and maximum
pressure requirements are maintained under the various demand scenarios (i.e. maximum
day + fire flow).

In ultimate build out conditions the deep sanitary trunk sewer along Caron Street will be
operating with a theoretical reserve capacity of 13%. Further investigation should be
conducted to measure the actual sanitary flow to determine actual sanitary sewer capacity.

Further investigation into the capacity of Pumping Station No. 1 is required before
development of the Expansion Lands.

A new sanitary pumping station will be required to provide sanitary servicing for the
proposed Expansion Lands. This pumping station will connect to an existing 450 mm
diameter forcemain in Caron Street. The pumping station is recommended to be in the
northeast corner of the development. CIMA+ recommends that the number of sanitary
pumping stations and their location be revisited at the time of development when more
accurate information is available on the phasing of development. Further analysis will be
required at the detailed design stage to assess the capacity of the forcemain.

190702_master servicing study_FINAL_rev01.docx 21



CiIMmit July 2019 | Revision 01

8. A flushing program for the proposed upstream sewers in the sanitary network may be
required as a result of the sewers not achieving self cleansing velocity.

9. The City is undertaking upgrades to the WWTP. It is anticipated that these modifications
will improve the WWTP’s ability to accommodate future growth within the City. Further
investigation into the capacity of the WWTP is required before development of the
Expansion Lands.

10. At a minimum, two SWM facilities will be required to meet quality, quantity and erosion
control criteria to comply with the City’s design guidelines. Significant grading (cut and fill)
will be required to have the proposed Expansion Lands drain to two SWM facilities.

11. From a preliminary cover analysis for the proposed storm sewers, it was identified that fill
will likely be required for the upstream sewers on Street C and the southern sewer on
Street B to met minimum fill requirements.

Prepared by: Verified by:

B.R. O'DELL

&
g T.G. KENNEDY

100529918 100173201

Brian O’Dell, P.Eng. Tim Kennedy, P.Eng.
Engineer, Infrastructure Project Engineer, Infrastructure

190702 _master servicing study FINAL_revQ1.docx 22



A

Appendix A
Civil Infrastructure Figures

CIMNF



Hydrant # 179

Approximate Elevation 66.1
Depth 2.29
Static Pressure is 92psi

Dynamic Pressure 64psi
Calculated Flow 1268usgpm

Calculated Flow @ 20psi 2111usgpm

VN AT

PROPOSED WATER SERVICING

SKETCH

Hydrant # 208

Approximate Elevation 66.46
Depth 1.98

Static Pressure is 86psi
Dynamic Pressure 52psi
Calculated Flow 1143usgpm

Calculated Flow @ 20psi 1635usgpm

= i
Phe /’

No flow information

-

- —

Hydrant # 351

Approximate Elevation 63.18
Depth 2.13

Static Pressure is 90psi
Dynamic Pressure 64psi
Calculated Flow 1268usgpm

Calculated Flow @ 20psi 2164usgpm

Hydrant # 213 \
Approximate Elevation 53.78 \

Depth 2.13
Static Pressure is 102psi \

Dynamic Pressure 74psi \
Calculated Flow 1363usgpm
Calculated Flow @ 20psi 2435usgpm

\ — /:/ =
\ _ - - - : g /< . \\
~—_
— 30T -
- E‘IQ\S““Q \
\
_— -2 /// i
o = Hydrant # 212
- i Approximate Elevation 57.26
o //< Depth 2.29
Static Pressure is 108psi
\ Dynamic Pressure 70psi
\ Calculated Flow 1326usgpm
\ Calculated Flow @ 20psi 2087usgpm

\ \

\ \

LAND USE STATISTICS

SITE AREA

1,372,345m?
137 hectares

Total Site Area:

AREA % Res
Low Density Residential: 764,561m? 69.41

Medium Density Residential: 225,472m2 20.47

High Density Residential: 111,433m? 10.12

Commercial: 29,130m?

Open Space/Parkland: 64,023m?

Institutional: 22 274m?

Environmental Protection Area: 39,719m?

NOTES

1. The base plan (lot lines, existing roads and surrounding
areas) is based on the City's Open Data and aerial images.
The site area is approximate and all dimensions need to be
confirmed by a proper survey.

2. Assume 30.0m setback from centreline of stream.

3. Assume road ROW of 26.0m.

Legend:
] Existing watermain
L] Proposed watermain

CIMA+ Project No.: A000846
Prepared By: Brian O'Dell, P.Eng.
Date: 2019-04-29

EXPANSION
LANDS
SECONDARY

PLAN

PREFERRED CONCEPT
LAND USE PLAN

LEGEND/LEGENDE

LOW DENSITY RESIDENTIAL/ |
RESIDENCES A FAIBLE DENSITE

MEDIUM DENSITY RESIDENTIAL
RESIDENCES A DENSITE MOYENNE

HIGH DENSITY RESIDENTIAL
RESIDENCES A HAUTE DENSITE

COMMERCIAL
COMMERCES

COMMUNITY FACILITIES
INSTALLATIONS COMMUNAUTAIRE

ENVIRONMENTAL PROTECTION AREA
ZONE DE PROTECTION ENVIRONNEMENTALE

WATER
EAU

OPEN SPACE/PARKLAND
PARCS ET ESPACES OUVERTS

APPROXIMATE LOCATION OF

gWI\/I\ STORMWATER MANAGEMENT POND .
N Yy EMPLACEMENT APPROXIMATIF DU SYSTEME DE
— GESTION DES EAUX PLUVIALES
_____ PROPERTYLINE
LIMITE DE PROPRIETE
- NEIGHBOURHOOQOD SIZE (400m RADIUS) .
TAILLE DU QUARTIER (RAYON DE 400 METRES)
0 125m 250m 500m
8  REVISIONS 2019.03.04 BL
7 REVISIONS 2019.02.08 BL
6 PREFERRED CONCEPT  2019.01.17 BL
5  PUBLIC MEETING 2019.01.07 BL
4 DRAWING 2018.12.20 ET
3 DRAWING 2018.12.19 BL
2 CLIENT REVIEW 2018.11.22 BL
1 DRAWING 2018.11.21 BL
No. REVISION DATE BY
CLIENT

FOTENN

Planning +Design

223 MclLeod Street, Ottawa ON K2P 028
613.730.5709 www.fotenn.com

DESIGNED BL
REVIEWED UMG
DATE 2018.11.20




RN

WS>

PROPOSED SANITARY SERVICING

SKETCH

\ Approximate tie-in
| location to existing
" 450 mm diameter
7 \ forcemain
e \
_ —

Approximate location
\ | of existing high point

######
»»»»»»»»
¢¢¢¢¢¢
##########
¢¢¢¢¢¢¢¢
#########
¢¢¢¢¢¢
+ + .+

§§§§§§§§§

¢¢¢¢¢¢¢¢

¢¢¢¢¢¢¢¢
¢¢¢¢¢
######
+ Nt

LAND USE STATISTICS

SITE AREA

Total Site Area:

1,372,345m?
137 hectares

AREA % Res
Low Density Residential: 764,561m? 69.41

Medium Density Residential: 225,472m2 20.47

High Density Residential: 111,433m? 10.12

Commercial: 29,130m?

Open Space/Parkland: 64,023m?

Institutional: 22 274m?

Environmental Protection Area: 39,719m?

NOTES

1. The base plan (lot lines, existing roads and surrounding
areas) is based on the City's Open Data and aerial images.
The site area is approximate and all dimensions need to be
confirmed by a proper survey.

2. Assume 30.0m setback from centreline of stream.

3. Assume road ROW of 26.0m.

LEGEND:

PROPOSED SANITARY
SEWER

PROPOSED SANITARY
FORCEMAIN

FLOW DIRECTION
SANITARY CATCHMENT

vl

ID
/BN ESTIMATED SANITARY
HE FLOW (L/s)
SANITARY CATCHMENT
AREA (ha)

CIMA+ Project No.: A0O00846
Prepared By: Brian O'Dell, P.Eng.
Date: 2019-05-03

Note:

1) See Appendix C12 for sanitary flow calculations and
sewer sizing.

EXPANSION
LANDS
SECONDARY

PLAN

PREFERRED CONCEPT
LAND USE PLAN

LEGEND/LEGENDE

LOW DENSITY RESIDENTIAL/ |
RESIDENCES A FAIBLE DENSITE

MEDIUM DENSITY RESIDENTIAL
RESIDENCES A DENSITE MOYENNE

HIGH DENSITY RESIDENTIAL
RESIDENCES A HAUTE DENSITE

COMMERCIAL
COMMERCES

COMMUNITY FACILITIES
INSTALLATIONS COMMUNAUTAIRE

ENVIRONMENTAL PROTECTION AREA
ZONE DE PROTECTION ENVIRONNEMENTALE

WATER
EAU

@ OPEN SPACE/PARKLAND
PARCS ET ESPACES OUVERTS

— APPROXIMATE LOCATION OF
STORMWATER MANAGEMENT POND

EMPLACEMENT APPROXIMATIF DU SYSTEME DE
- GESTION DES EAUX PLUVIALES

PROPERTYLINE
LIMITE DE PROPRIETE

NEIGHBOURHOOD SIZE (400m RADIUS)
TAILLE DU QUARTIER (RAYON DE 400 METRES)

0 125m 250m 500m

8  REVISIONS 2019.03.04 BL
7 REVISIONS 2019.02.08 BL
6 PREFERRED CONCEPT  2019.01.17 BL
5  PUBLIC MEETING 2019.01.07 BL
4 DRAWING 2018.12.20 ET
3 DRAWING 2018.12.19 BL
2 CLIENT REVIEW 2018.11.22 BL
1 DRAWING 2018.11.21 BL
No. REVISION DATE BY

CLIENT

CITY OF

CLARENCE/ROCKLAND

FOTENN

Planning +Design

223 MclLeod Street, Ottawa ON K2P 028
613.730.5709 www.fotenn.com

DESIGNED BL
REVIEWED UMG
DATE 2018.11.20




LAND USE STATISTICS

AN A NN
PROPOSED STORM SERVICING

SKETCH SKO1

SITE AREA

Total Site Area: 1,372,345m? =2.427:\\' i [e]\'

137 hectares

AREA % Res LAN DS

Low Density Residential: 764,561m? 69.41
Medium Density Residential: ~ 225,472m? 00.47 S ECO N D ARY
High Density Residential: 111,433m? 10.12
Commercial: 29,130m?
— Open Space/Parkland: 64,023m? P LAN

Institutional: DD 274m?

Environmental Protection Area:  39,719m? PREFERRED CONCEPT
NOTES LAND USE PLAN

L1 o7 050 [07 77{0a ) Y 1. The base plan (lot lines, existing roads and surrounding
areas) is based on the City's Open Data and aerial images.
The site area is approximate and all dimensions need to be
confirmed by a proper survey.

- S
\ -~ é - / s Y / :
- p 2. Assume 30.0m setback from centreline of stream.
\\ o ://é -7 Y SB1 /
gt / 080 07 e 3. Assume road ROW of 26.0m.
/ - / 2.80 (0.4 /
et i N e i ( <4.64 0.4 } e
e \ o - - 2,69 [0.7
- — . - — B .
\ _— _ 219 |07
-7 cs1 F S
062 |07 1.09 (0.8
\ PR \ / \ \ \
\ P — SAL SA4
\ _ - — 054 |07 E SA3 a8 |07 L2

/,/ SA2 - 173 | 0.7 \
o [ K5 = : LEGEND/LEGENDE

\ ' " ST, 087 [06 \
\ 70 N N T LOW DENSITY RESIDENTIAL/ |

' \ - @ 195 |os / K |\~ ‘»&I*Ii&ii\l*?lx v RESIDENCES A FAIBLE DENSITE

\\ o == for ) pyes b = \ L EGEND: MEDIUM DENSITY RESIDENTIAL

\ » / 023 o7 Jreinis SO , T ROPOSED STORM RESIDENCES A DENSITE MOYENNE
/ | SR ‘ SEWER I  H/SHDENSITY RESIDENTIAL

B} P = - ? @ RESIDENCES A HAUTE DENSITE

- S - */\\ *********** APPROXIMATE LOCATION
0.18 —— — I \ahANSHY N —
\ / 07 \ NN AN, OF CATCHMENT SPLIT ggmmgggg%
' - \ N \ *“Q:’:’:*:’:’%(:” FLOW DIRECTION
\ — 5\ | e \ I COMMUNITY FACILITIES
\ ~ E L \ 555 02 \ SUBCATCHMENT ID INSTALLATIONS COMMUNAUTAIRE
‘ — 6’(?\ \ 7N \ - or JRESR (27N RUNOFF COEFFICIENT 1 ENVIRONMENTAL PROTECTION AREA
. \ _— /EO X E o) ) SN AN o ZONE DE PROTECTION ENVIRONNEMENTALE
\ _— ?Os O%E N o\ RN \ \N\N NN STORM CATCHMENT WATER
? )\ _ 06307 \ 6.75 W \ / / AREA (ha) EAU
- \

@ OPEN SPACE/PARKLAND
PARCS ET ESPACES OUVERTS

O _ -
\ ?\\)E??\ T ESN) L -
Y g

— APPROXIMATE LOCATION OF

\ R ~ o v 0w o7 S STORMWATER MANAGEMENT POND
\ Y \ L Q > _ S EMPLACEMENT APPROXIMATIF DU SYSTEME DE
S \ \ " 00 [0o AN N \ CIMA+ Project No.: AO00846 GESTION DES EAUX PLUVIALES
\ \ \ 0/ / - N~ \ Prepared By: Brian O'Dell, P.Eng. —--— PROPERTYLINE
\ _—
\ \ @, y / : - — — 7 N\ . Date: 2019-05-03 ____ NEIGHBOURHOOD SIZE (400m RADIUS)
. TAILLE DU QUARTIER (RAYON DE 400 METRES
\ ‘\ ‘\ 151 0.6 “ «\ . ( )
\ 1.51
\ ) p 3.29 8.55 \
\ s / (/ css W W \
/ \ \ - G \ S 0 125m 250m 500m
// \ \ P | |
7 Y \ / 7 /“ “ 1) See Appendix C13 for storm flow calculations and
- NGB 0 e sewer sizing.
— \ \ 2/ B
/// \ \ / \
\ \ sSC5 A \

\ \ \ 8  REVISIONS 2019.03.04 BL
\ \ \ / 7  REVISIONS 2019.02.08 BL
\ \ \ B /N 6  PREFERRED CONCEPT  2019.01.17 BL
\ \ \ \ * e — 5  PUBLIC MEETING 2019.01.07 BL
\ \ \ \ \ = 4 DRAWING 2018.12.20 ET
\ \ \ X / 3 DRAWING 2018.12.19 BL
\ \ \\ \ ‘ T ’ N/ o CLIENT REVIEW 2018.11.22 BL
\ \ \ \\ [N\ N Y 1 DRAWING 2018.11.21 BL
\ \ | B =N\ / No. REVISION DATE BY
\ \\ \\\ AN \\ \\ WW \\ \1) /
\ ‘\ \ \ W CLIENT
\\ . Y "~ \\//)\ \((\ CITY OF
\ \ | T & CLARENCE/ROCKLAND

FOTENN

P W\ \ » "
)TN B\ \ \ SN Planning +Design
h - \ \ %\ ey ' 223 McLeod Street, Ottawa ON K2P 0Z8

- \ \ \ \//;/ 613.730.5709 www.fotenn.com
S S ) \ \ = DESIGNED  BL
- \\ \ \ )\ / - REVIEWED UMG P 1

DATE 2018.11.20




AN A NN

~N

PROPOSED STORM SERVICING
SKETCH 02

1200 mm

Approximate location
of existing high point

Approximate location
of existing high point

LAND USE STATISTICS

SITE AREA

1,372,345m?
137 hectares

Total Site Area:

AREA % Res
Low Density Residential: 764,561m? 69.41

Medium Density Residential: 225,472m2 20.47

High Density Residential: 111,433m? 10.12

Commercial: 29,130m?

Open Space/Parkland: 64,023m?

Institutional: 22 274m?

Environmental Protection Area: 39,719m?

NOTES

1. The base plan (lot lines, existing roads and surrounding
areas) is based on the City's Open Data and aerial images.
The site area is approximate and all dimensions need to be
confirmed by a proper survey.

2. Assume 30.0m setback from centreline of stream.

3. Assume road ROW of 26.0m.

LEGEND:

PROPOSED STORM
SEWER

APPROXIMATE LOCATION
OF CATCHMENT SPLIT

FLOW DIRECTION
SUBCATCHMENT ID

RUNOFF COEFFICIENT

8
mh
00

STORM CATCHMENT
AREA (ha)

CIMA+ Project No.: AO00846
Prepared By: Brian O'Dell, P.Eng.
Date: 2019-05-03

Note:

1) See Appendix C13 for storm flow calculations and
sewer sizing.

EXPANSION
LANDS
SECONDARY

PLAN

PREFERRED CONCEPT
LAND USE PLAN

LEGEND/LEGENDE

LOW DENSITY RESIDENTIAL/ |
RESIDENCES A FAIBLE DENSITE

MEDIUM DENSITY RESIDENTIAL
RESIDENCES A DENSITE MOYENNE

HIGH DENSITY RESIDENTIAL
RESIDENCES A HAUTE DENSITE

COMMERCIAL
COMMERCES

COMMUNITY FACILITIES
INSTALLATIONS COMMUNAUTAIRE

ENVIRONMENTAL PROTECTION AREA
ZONE DE PROTECTION ENVIRONNEMENTALE

WATER
EAU

OPEN SPACE/PARKLAND
PARCS ET ESPACES OUVERTS

— APPROXIMATE LOCATION OF
STORMWATER MANAGEMENT POND

EMPLACEMENT APPROXIMATIF DU SYSTEME DE
- GESTION DES EAUX PLUVIALES

PROPERTYLINE
LIMITE DE PROPRIETE

NEIGHBOURHOOD SIZE (400m RADIUS)
TAILLE DU QUARTIER (RAYON DE 400 METRES)

0 1256m  250m 500m

8  REVISIONS 2019.03.04 BL
7 REVISIONS 2019.02.08 BL
6  PREFERRED CONCEPT ~ 2019.01.17 BL
5  PUBLIC MEETING 2019.01.07 BL
4 DRAWING 2018.12.20 ET
3 DRAWING 2018.12.19 BL
2 CLIENT REVIEW 2018.11.22  BL
1 DRAWING 2018.11.21  BL
No. REVISION DATE BY

CLIENT

CITY OF

CLARENCE/ROCKLAND

FOTENN

Planning +Design

223 MclLeod Street, Ottawa ON K2P 028
613.730.5709 www.fotenn.com

DESIGNED BL
REVIEWED UMG
DATE 2018.11.20




B

Appendix B
Population Estimate Documents

CIMNF



LAND USE STATISTICS

SITE AREA
Total Site Area: 1,372,345m?

137 hectares
AREA % Res
Low Density Residential: 764,561m? 69.41
Medium Density Residential: 225,472m2 20.47
High Density Residential: 111,433m? 10.12
Commercial: 29,130m?
Open Space/Parkland: 64,023m?
Institutional: 22 274m?

Environmental Protection Area: 39,719m?

NOTES

1. The base plan (lot lines, existing roads and surrounding
areas) is based on the City's Open Data and aerial images.
The site area is approximate and all dimensions need to be
confirmed by a proper survey.

2. Assume 30.0m setback from centreline of stream.

3. Assume road ROW of 26.0m.

EXPANSION
LANDS
SECONDARY

PLAN

PREFERRED CONCEPT
LAND USE PLAN

LEGEND/LEGENDE

LOW DENSITY RESIDENTIAL/ |
RESIDENCES A FAIBLE DENSITE

MEDIUM DENSITY RESIDENTIAL
RESIDENCES A DENSITE MOYENNE

- HIGH DENSITY RESIDENTIAL
RESIDENCES A HAUTE DENSITE

COMMERCIAL
COMMERCES

COMMUNITY FACILITIES
INSTALLATIONS COMMUNAUTAIRE

. ENVIRONMENTAL PROTECTION AREA
************ ZONE DE PROTECTION ENVIRONNEMENTALE

WATER
EAU

@ OPEN SPACE/PARKLAND
PARCS ET ESPACES OUVERTS

— APPROXIMATE LOCATION OF
STORMWATER MANAGEMENT POND

EMPLACEMENT APPROXIMATIF DU SYSTEME DE
- GESTION DES EAUX PLUVIALES

PROPERTYLINE
LIMITE DE PROPRIETE

NEIGHBOURHOOD SIZE (400m RADIUS)
TAILLE DU QUARTIER (RAYON DE 400 METRES)

0 1256m  250m 500m

8  REVISIONS 2019.03.04 BL
7 REVISIONS 2019.02.08 BL
6  PREFERRED CONCEPT ~ 2019.01.17 BL
5  PUBLIC MEETING 2019.01.07 BL
4 DRAWING 2018.12.20 ET
3 DRAWING 2018.12.19 BL
2 CLIENT REVIEW 2018.11.22  BL
1 DRAWING 2018.11.21  BL
No. REVISION DATE BY

CLIENT

CITY OF

CLARENCE/ROCKLAND

FOTENN

Planning +Design

223 MclLeod Street, Ottawa ON K2P 028
613.730.5709 www.fotenn.com

DESIGNED BL
REVIEWED UMG
DATE 2018.11.20




CLARENCE-ROCKLAND EXPANSION LANDS SECONDARY PLAN

PROJECTED DENSITIES AND POPULATION

This projection uses the methodology described in the 2012 Hemson report.

Medium Scenario

Employment

Land Use Designation Gross Area (ha) [Projected Projected Projected Projected

Units Tspeleran Floor Area I?mployment
(m2) (jobs)

Low Density Residential 76.46 688 1,789

Medium Density Residential 22.55 203 528

High Density Residential 11.14 100 261

Commercial 2.91 7,283 182

Other (parks, etc.) 2417

TOTAL 137.23 991 2,577 7,283 182

Projected Density (Medium Scenario):

Assumptions

17 people and jobs/gross hectare

Density scenarios are based on the

2012 Hemson Growth Study

Employment Density

Low
Med
High

7

9
12

25% of land area at 1 job per 40 square metres

Land Use Distribution

Designation Area (square Area Percentage of
metres) (hectares) Total Area

Low Density Residential 764,561 76.46 56%
Medium Density Residential 225,472 22.55 16%
High Density Residential 111,433 11.14 8%
Commercial (Retail) 29,130 2.91 2%
Parks and Open Space 64,023 6.40 5%
Institutional/Community Facility 22,274 2.23 2%
Environmental Protection Area 39,719 3.97 3%
Roads 115,733 11.57 8%
TOTAL 1,372,345 137.23 100%




C

Appendix C
Supporting Civil Figures

CIMANF




Cl

Appendix C

Clarence-Rockland and Limoges
Water Servicing Study Excerpt

CIMANF




SECTION 2

Model Parameters and Assumptions

2.1 Water Demands

2.1.1 Historical Clarence-Rockland Water Demands

Existing SCADA daily flow data was examined to determine existing demands and peaking factors (see
Figure 2-1 for graphical, and Table 2-1 for tabular representation of the data). From the Rockland WTP
and the Caron BS flows, the PZ-1 and PZ-2 flows were calculated. The total system flow was taken from
the Rockland WTP flow meter. The PZ-1 flow was calculated by subtracting the Caron BS flow from the
Rockland WTP flow. The PZ-2 flow was taken from the Caron BS flow meter.

Figure 2-1. Daily SCADA Flow Records — January 2012 to May 2017
14000.0
12000.0

10000.0

8000.0

Flow (m3/d)

6000.0

4000.0

2000.0

0.0
2-Jan-12 31-Dec-12 31-Dec-13 31-Dec-14 31-Dec-15 30-Dec-16 30-Dec-17

Time

Zone 1 - Rockland Flows (m3/d)

Total System Flows (m3/d)

Zone 2 - Villages Flows (m3/d) -

2-2 CH2M HILL CANADA LIMITED « COMPANY PROPRIETARY



MODEL PARAMETERS AND ASSUMPTIONS

Table 2-1. Daily SCADA Flow Records — Annual Average — 2012 to 2017

Year Total System Zone 1 - Rockland Zone 2 - Villages
2012 4,128.5 2,752.3 1,376.1
2013 3,960.1 2,698.6 1,261.5
2014 3,985.4 2,748.4 1,237.0
2015 4,508.5 3,156.8 1,351.7
2016 4,573.5 3,197.0 1,376.5
2017 4,427.3 3,092.8 1,334.5

Table 2-2. Daily SCADA Flow Records — Total System Average Day, Maximum Day, and 99 Percentile Maximum Day

Demands — 2012 to 2017

Maximum Day 99t

Year Average Day Maximum Day percentile
2012 4,128.5 7,260.1 5,981.8
2013 3,960.1 7,182.1 5,751.7
2014 3,985.4 6,161.1 5,242.7
2015 4,508.5 6,461.7 5,749.3
2016 4,573.5 7,942.6 6,938.0
2017 4,427.3 7,619.2 5,946.4

2.1.2  Future Clarence-Rockland Water Demands

The future City water demand projections are based on the following sources:

Table: Province of Ontario Residential Population by Age Groups (2016-2041) (Province of Ontario)
Report: United Counties of Prescott and Russell Official Plan (2016-2035), Planning Department of
the United Counties of Prescott and Russell (April, 2017) (Planning Department of the United
Counties of Prescott and Russell, 2017)

Report: Official Plan of the Urban Area of the City of Clarence-Rockland (2016-2035), Planning
Department of the City of Clarence-Rockland, (November 19, 2013) (Planning Department of the
City of Clarence-Rockland, 2013)

Table: Development Charges Study — Growth Forecast — Residential Units (April 7, 2017) (Planning
Department of the City of Clarence-Rockland, 2017)

Report: Urban Area Statistiques — Lots approuvés (2015), City of Clarence-Rockland Planning
Department, 2016 (Planning Department of the City of Clarence-Rockland, 2016)

Table: Daily SCADA flow records for the WTP and the Caron BS (2012-2017) (City of Clarence-
Rockland, 2017)

GIS shapefile: UCPR Zoning layer (United Counties of Prescott and Russell, 2017)

Map: The City of Clarence-Rockland — Future Development (Planning Department of the City of
Clarence-Rockland)

CH2M HILL CANADA LIMITED « COMPANY PROPRIETARY 2-3



SECTION 2
Using the 99" percentile maximum and average flows, a maximum day multiplier was calculated. The
design maximum day multiplier was rounded up for each.

Hourly flow data from the pumping facilities and the elevated tower would be required to calculate a
peak hour multiplier, however this data was not available. Therefore, the peak hour multiplier was
assumed to be 1.5 times the maximum day multiplier as indicated in the Ministry of Environment (MOE)
Design Guidelines for Drinking-Water Systems, 2008 (Ministry of the Environment, 2008).

Table 2-5. Clarence-Rockland Residential and Employment Demand Multipliers

Description PZ-2 - Villages PZ-1 - Rockland Total®
Minimum (m?/d) 50.4 436.5 1,349.2
Average (m*/d) 1,328.7 2,955.9 4,284.6
Maximum (m?3/d) 2,563.0 6,470.0 7,942.6
Maximum (percentile)' (m?/d) 2,289.6 4,458.8 6,383.3
II\D/Iaa;()imum Day Multiplier (percentile) (times Average 172 151 1.49
Peak Hour Multiplier (times Maximum Day) 1.5 1.5 1.5
Design Maximum Day Multiplier (times Average Day) 1.8 1.6 1.662
Design Peak Hour Multiplier (times Maximum Day) 1.5 1.5 1.5
Notes:

1. Max (percentile) is used for 99" percentile of the observed data to exclude the outliers or erroneous data point

2. Calculated based on total maximum day demand divided by total average day demand with PZ specific demand multipliers
3. The Totals are the combined PZ-1 + PZ-2 flows. The minimum and maximum total flows do not occur concurrently with
the PZ-1 or PZ-2 minimum or maximum flows and therefore are not additive.

2.1.2.4 Projected Future Clarence-Rockland Water Demands

With the total connected residential and employment populations from Section 2.1.2.1, and the unit
residential and employment demand factors from Section 2.1.2.2, the total projected future City
average day water demands were calculated. Using the maximum day and peak hour multipliers from
Section 2.1.2.3, the maximum day and peak hour demands were also calculated. A summary of the
average day, maximum day, and peak hour demands are presented in Table 2-6 for each design year.

Table 2-6. Clarence-Rockland Total Water Demands (2016-2047)

Year ADD (m3/d) MDD (m3/d) PHD (m?3/d)
2016 4,575.7 7,610.9 11,416.3
2017 4,793.4 8,008.0 12,012.0
2022 5,631.4 10,247.0 15,370.5
2027 6,518.2 11,929.6 17,894.4
2032 7,259.2 13,413.6 20,120.4
2037 8,044.7 15,202.9 22,804.3
2042 8,760.5 16,866.6 25,300.0
Beyond 2042 10,695.2 19,912.8 29,869.3

Notes:
1. Definitions: ADD — Average Day Demands, MDD — Maximum Day Demands, PHD — Peak Hour Demands

2.1.2.5 Clarence-Rockland Diurnal Curve

The diurnal curve is a theoretical maximum day pattern with the peak hour multiplier of 1.5 times
maximum day demand. This pattern is applied to both the average day, and maximum day EPS
scenarios.

2-6 CH2M HILL CANADA LIMITED « COMPANY PROPRIETARY



SECTION 5

Recommendations

5.1 Scenario 1 —Clarence-Rockland Only

5.1.1 Scenario 1-1—2017 Recommendations

This scenario represents the existing conditions in the system. No capacity upgrades are required for this
scenario. However, the following operational upgrades are recommended:

e New 300 mm diameter watermain on St. Jean St. from Patricia St. to Docteur Corbeil Blvd. Note
that this watermain is not required to meet the design criteria for Scenario 1-1, but is needed
for redundancy and to improve pressures in future scenarios. However, it will be built in the
short-term due to the timing of work on the Morris development.

e New 350 mm watermain from the Caron BS to the intersection of Bouvier Rd. and Labonte
St. totaling approximately 6.2 km including pressure reducing valves to create sub-PZ-2A.

5.1.2 Scenario 1-2—2022 Recommendations

This scenario is an incremental increase in water demands compared to the 2017 scenario. No additional
upgrades are required beyond what has been indicated in previous scenarios.

5.1.3 Scenario 1-3—2027 Recommendations

This scenario is an incremental increase in water demands compared to the 2022 scenario. The following
capacity upgrades are recommended:
e Acquire land adjacent to the existing WTP to expand the WTP.
e Increase the Rockland WTP treatment capacity from 13,500 m3/d to 23,000 m3/d to meet the
Beyond 2042 scenario maximum day demand (assuming an extra 10% for filter backwashes).
e Increase the Rockland WTP high lift pumping capacity from 13,500 m3/d to 25,500 m3/d to meet
the Beyond 2042 scenario maximum day demand plus additional capacity to compensate for PZ-
1 storage deficiency.
e Expand the Rockland WTP clearwell storage volume to meet the Beyond 2042 scenario storage
requirements for PZ-1.
e Replace existing 300 mm Edwards St. watermain (east side of road) with new 500 mm
watermain. Extent of replacement from the WTP to the south side of Highway 17.
e Expand the Caron BS capacity from 3,975 m3/d to 8,000 m3/d.

5.14 Scenario 1-4 — 2032 Recommendations

This scenario is an incremental increase in water demands compared to the 2027 scenario. No additional
upgrades are required beyond what has been indicated in previous scenarios.

5.1.5 Scenario 1-5—2037 Recommendations

This scenario is an incremental increase in water demands compared to the 2032 scenario. No additional
upgrades are required beyond what has been indicated in previous scenarios.

5.1.6 Scenario 1-6 —2042 Recommendations

This scenario is an incremental increase in water demands compared to the 2037 scenario. No additional
upgrades are required beyond what has been indicated in previous scenarios.

CH2M HILL CANADA LIMITED « COMPANY PROPRIETARY 5-1



RECOMMENDATIONS

5.1.7 Scenario 1-7 —Beyond 2042 Recommendations

This scenario includes all water demands that are anticipated beyond the year 2042 and is not an
incremental increase from the 2042 scenario. The timing of these future developments and water
demands is currently unknown. This scenario is included in the analysis so that the recommended
infrastructure is sized to account for these future known water demands. No additional upgrades are
required beyond what has been indicated in previous scenarios.

5.2 Scenario 2 —Clarence-Rockland Plus Limoges

5.2.1 Scenario 2-1—2017 Recommendations

This scenario represents the existing conditions in the system with the addition of the 2017 Limoges
demands. The following capacity and operational upgrades are recommended:

e New 400 mm watermain main from the Cheney ET to the existing Limoges WTP totaling
approximately 9.8 km to connect Limoges to the Clarence-Rockland water system.

o New 300 mm diameter watermain on St. Jean St. from Patricia St. to Docteur Corbeil Blvd. Note
that this watermain is not required to meet the design criteria for Scenario 2-1, but is needed
for redundancy and to improve pressures in future scenarios. However, it will be built in the
short-term due to the timing of work on the Morris development.

e New 450 mm watermain from the Caron BS to the Bouvier ET totaling approximately 9.3 km
including pressure reducing valves to create sub-PZ-2A.

o New 450 mm watermain on Caron St. from Docteur Corbeil Blvd. to the Caron BS totaling
approximately 0.2 km.

e Expand the Caron BS capacity from 3,975 m3/d to 15,000 m3/d.

5.2.2  Scenario 2-2 — 2022 Recommendations

This scenario is an incremental increase in water demands compared to the 2017 scenario. The following
capacity upgrades are recommended:
e Increase the Rockland WTP treatment capacity from 13,500 m3/d to 30,500 m3/d to meet the
Beyond 2042 scenario maximum day demand (assuming an extra 10% for filter backwashes).
This includes land acquisition adjacent to the existing WTP for the expansion.
e Increase the Rockland WTP high lift pumping capacity from 13,500 m3/d to 32,700 m3/d to meet
the Beyond 2042 scenario maximum day demand plus additional capacity to compensate for PZ-
1 storage deficiency.
e Expand the Rockland WTP clearwell storage volume to meet the Beyond 2042 scenario storage
requirements for PZ-1.
e Replace existing 300 mm Edwards St. watermain (east side of road) with new 500 mm
watermain. Extent of replacement from the WTP to the south side of Highway 17.
e New 350 mm watermain from the Bouvier ET to the intersection of Bouvier and Lacroix totaling
approximately 2.6 km.

5.2.3  Scenario 2-3—2027 Recommendations

This scenario is an incremental increase in water demands compared to the 2022 scenario. The following
capacity upgrades are recommended:
o New watermain from the Bouvier and Lacroix to the Cheney ET totaling approximately 8.3 km.
This includes approximately 3.0 km of 350 mm diameter watermain and 5.3 km of 300 mm
diameter watermain.

5-2 CH2M HILL CANADA LIMITED « COMPANY PROPRIETARY



SECTION 6

Capital Works Plan

6.1 Infrastructure Costs

6.1.1 Recommended Infrastructure Upgrades — Scenario 1 — Clarence-Rockland
Only

A Class D estimate was prepared for each recommended infrastructure upgrade for Scenario 1 from
Section 5.1 and the estimated costs are shown in Table 6-3 and Table 6-2. The cost estimates in Table
6-3 and Table 6-2 are estimated using the two watermain unit price calculations shown in Section 6.1.4
(Conservative, and Aggressive unit cost estimates).

Table 6-1. Summary of Recommended Infrastructure Upgrade Costs — Scenario 1 — Conservative Cost Estimate

Infrastructure Recommendation Estimated Base Cost Subtotal Subtotal Total®
Description Base Cost Markups? ($ M) Markups? ($M)

($ ™M) ($ ™M) ($ ™M)
Zone 1 - Rockland
Rockland WTP Upgrades® 8.10 4.46 12.56 1.88 14.44
Replace Watermain — Edwards St:
Rockland WTP to Highway 17 (east 0.40 0.16 0.56 0.08 0.65
side pipe)
New Watermain — Caron St:
Docteur Corbeil Blvd. to the Caron 0.14 0.06 0.20 0.03 0.23
BS
New Watermain — St. Jean St:
Patricia St. to Docteur Corbeil Blvd. 0.28 011 0.39 0.06 0.45
Zone 2 - Villages
Caron BS Upgrades 1.23 0.67 1.90 0.28 2.18
New Watermain — Caron BS to
Bouvier Rd. and Labonte St. 4.37 L.75 6.11 0.92 /.03
New Watermaln—B‘ouwer Rd. and 552 101 352 053 4.05
Labonte St. to Bouvier ET
Total 17.04 8.22 25.24 3.78 29.03

Notes:
1. Contractor’s overhead, profit, mobilization, bonds, and insurance (15%), and design contingency (40% for facility
upgrades, and 25% for watermain upgrades).
2. Construction contingency (5%), and average price escalation (10%).
3.  Excludes HST.
4. The Rockland WTP Upgrades cost estimate includes low lift and high lift pumping and treatment capacity. It assumes
that a new intake in the Ottawa River is not required.

CH2M HILL CANADA LIMITED « COMPANY PROPRIETARY 6-1



CAPITAL WORKS PLAN

Table 6-2. Summary of Recommended Infrastructure Upgrade Costs — Scenario 1 — Aggressive Cost Estimate

Infrastructure Recommendation Estimated Base Cost Subtotal Subtotal Total®
Description Base Cost Markups? (S M) Markups? (M)

($ ™M) (S ™M) ($ ™M)
Zone 1 - Rockland
Rockland WTP Upgrades® 8.10 4.46 12.56 1.88 14.44
Replace Watermain — Edwards St:
Rockland WTP to Highway 17 (east 0.28 0.11 0.39 0.06 0.45
side pipe)
New Watermain — Caron St:
Docteur Corbeil Blvd. to the Caron 0.10 0.04 0.15 0.02 0.17
BS

New Watermain — St. Jean St:

Patricia St. to Docteur Corbeil Blvd. 0.25 0.10 0.34 0.05 0.40
Zone 2 - Villages

Caron BS Upgrades 1.23 0.67 1.90 0.28 2.18
New Watermain — Caron BS to

Bouvier Rd. and Labonte St. 3.21 1.28 449 0.67 >-16
New Watermain — Bouvier Rd. and

Labonte St. to Bouvier ET 1.85 0.74 2.59 0.39 2.97
Total 15.02 7.40 22.42 3.35 25.77

Notes:
1. Contractor’s overhead, profit, mobilization, bonds, and insurance (15%), and design contingency (40% for facility
upgrades, and 25% for watermain upgrades).
2. Construction contingency (5%), and average price escalation (10%).
3.  Excludes HST.
4. The Rockland WTP Upgrades cost estimate includes low lift and high lift pumping and treatment capacity. It assumes
that a new intake in the Ottawa River is not required.

6-2 CH2M HILL CANADA LIMITED « COMPANY PROPRIETARY



CAPITAL WORKS PLAN

6.1.4  Unit Cost Assumptions

The cost estimates for the watermain upgrade recommendations, and for compensation costs discussed
in previous sections are based on the watermain unit costs indicated in Table 6-6, and Error! Reference
source not found..

The conservative unit price calculations were derived using the cost data in the City of Ottawa June 20,
2016 Unit Spec Code List document. The following unit items were referenced: G030.03 (200 mm),
G030.04 (250 mm), G030.05 (300 mm), and G030.06 (400 mm). The 350 mm diameter cost was
interpolated between the 300 mm and 400 mm costs. The 450 mm, and 500 mm diameter costs were
extrapolated from the costs for the other sizes.

Table 6-6. Unit Costs for Watermains — Conservative Calculations

Diameter (mm) Base Cost! Subtotal? Total®
200 $ 443.15 $ 620.41 $ 713.47
250 $ 504.19 $ 705.87 $ 811.75
300 $ 571.12 $ 799.57 $ 919.50
350 $ 595.65 $ 83391 $ 959.00
400 S 620.18 S 868.25 S 998.49
450 S 680.50 S 952.70 $1,095.61
500 S 725.05 $1,015.07 $1,167.33

Notes:
1. The base cost includes the pipe material and installation cost, trench reinstatement, and valves.
2. The subtotal includes a 40% markup on the base cost for contractor’s overhead, profit, mobilization, bonds, and
insurance (15%), and design contingency (25%).
3. The total includes a 15% markup on the subtotal for construction contingency (5%) and average price escalation
(10%). Excludes HST.

The aggressive cost estimates were calculated using a base unit price of $500/m provided by EXP, for the
installation of new transmission watermains.

6-8 CH2M HILL CANADA LIMITED « COMPANY PROPRIETARY



‘Zone 1- Existing

Caron BS

Rockland ET

Rockland WTP

Zone 2 - Existing |

Bouvier ET

Cheney ET

%

Y

LEGEND:

Watermains - Existing

- Zone 1 - Existing
- Zone 2 - Existing

Parcels

BASE MAP SOURCE:

0 0.5 1 2
?
KM
City of Limoges Water

Clarence-Rockland Supply Analysis

FIGURE NUMBER 4-1
EXISTING PRESSURE
ZONE CONFIGURATION

CREATED BY: SH

REVIEWED BY: AL chzm




C2

Appendix C

2016 Annual Record of Surface
Water Taking

CIMANF




ﬁ ONTARIO CLEAN WATER AGENCY
= AGENCE ONTARIENNE DES EAUX

Personal information contained on this form is collected under the authority of the Ontario Water Resources Act, Section 20. The Purpose of the form is to record details and information about

Annual Record Of Surface Water Taking

Relevé annuel des prises d'eau de surface

the taking of water annually. Questions should be directed to the respective hub office in your area.

Les renseignements personnels qui figurent dans le présent formulaire sont recueillis en vertu de I'article 20 de la Loi sur les ressources en eau de |'Ontario. Ce formulaire sert a

dossiers les détails et les renseignements concernant la prise d'eau annuelle. Priére d'adresser toutes questions au personnel du bureau régional de votre secteur.

Year(Année): 2016

Permit No.(N° de permis):2563-7H9QE8

Source: Ottawa River

Name of Permittee: Corporation of the City of Clarence

Nom du titulaire du permis

Adresse postale

Mailing Address: 1560 rue Laurier, Rockland ,Ontario,K4P 1P7

Concession: |

Concession:

Lot: 27
Lot:

Location Of Taking: Rockland WTP

Lieu de la prise d'eau

Month Monthly Flow Total (m3/month) Daily Flow Average (m3/day) Daily Flow Maximum (m3/day) Daily Flow Peak Flow Rate (L/min) Daily Flow Peak Flow Rate (L/sec) Number of Days of Water Taking

Jan
Feb
Mar
Apr
May
Jun
Jul
Aug
Sep
Oct
Nov

Dec

Total

Avg

Max

Criteria

143,884.2
133,453.5
142,111.8
136,936.1
170,584.9
185,115.2
166,299.4
176,702.5
156,914.0
153,298.2
141,775.3
147,531.3

1,854,606.4

154,550.5

185,115.2

4,641.43
4,601.84
4,584.25
4,564.54
5,502.74
6,170.51
5,364.50
5,700.08
5,230.47
4,945.10
4,725.84
4,759.07

5,067.23

6,170.51

Twp. or Municipality: City of Clarence-Rockland

Canton ou municipalité

5,477.8
5,407.7
5,439.7
5,537.0
8,823.4
7,810.6
7,171.8
8,246.5
6,972.3
6,151.3
5,391.9
6,727.2

8,823.4
14,500

4,798.8
4,611.3
8,481.3
8,695.0
9,211.3
9,166.3
9,217.5
9,313.8
9,263.8
9,232.5
9,192.5
9,933.8

9,933.8
10,089

69.24
69.23
70.28
69.9
106.18
112.17
114.09
111.67
112.63
112.71
113.27
116.07

98.12

116.07

31
29
31
30
31
30
31
31
30
31
30
31

366

366

Maximum Daily Run Time (hr)
24.0
22.0
22.7
23.0
239
23.3
21.9
21.2
18.6
16.7
14.2
16.1

24.0
24.0



C3

Appendix C

OCWA Quarterly Operations
Report Card, 4" Quarter of 2016

CIMANF




OCWA
Quarterly Operations
Report Card

For the City of Clarence-Rockland
Water and Wastewater Facilities

Alfred Hub Operations
4™ Quarter 2016

/ \ oOntario Clean Water Agency
=~ Agence Ontarienne Des Eaux



Ontario Clean Water Agency

M
== Agence Ontarlenne Des Eaux

Table of Contents

RO = Tod T ] Vo S 1
1.1 Water Treatment & Distribution

1.2 Wastewater Treatment & Collection

B2 0 @ 2 11 o 1= g Vo - RS 1
2.1 Water Treatment & Distribution
2.2 Wastewater Treatment & Collection

I O = Tod |1 YA =T o o] 2 = Yo T 3
3.1 Water Treatment and Distribution System
3.2 Wastewater Treatment and Collection System

4.0 Drinking Quality Management Standard (DWQMS)........ccccceveeeiiiiciiiiiieee e 3

5.0 Maintenance / Capital / Value AddEd ............ouviiieiee i 3
5.1 Water Treatment & Distribution

5.2 Wastewater Treatment & Collection
3.3 Work Management System (WMS) Work Order Summary

0.0 COMMUINICALIONS 1eiiiieveieeieieee s ettt e s st e essseeeesssasseesssasseeessasseesssaseesessbassssasbesessasbesessassseestensssasbenens 5
6.1 Water Treatment & Distribution
6.2 Wastewater Treatment & Collection

7.0 Recommendations/General COMIMENTS ....uuiiiieei i e e e e et e e e et e e e e e e e eeraneeeeens 6
7.1 Water Treatment & Distribution
7.2 Wastewater Treatment and Collection

F N A= Tod 011 1T 01 PP
| - Performance Assessment Report - Rockland WTP
Il - Performance Assessment Report - Rockland WPCP
Il - Work Order Status — Rockland WTP
IV - Work Order Status — Rockland WPCP



/ '\ Ontario Clean Water Agency
—-‘_f;"" Agence Ontarlenne Des Eaux

Quarterly Operations Report - 2016

1.0 EACILITY LISTINGS

1.1 Water Treatment & Distribution

Facility

Appurtenances

6847W Rockland Water Treatment Plant

1 Raw Water Low Lift Station
1 WTP (Actiflo Process)

6847D Clarence-Rockland Water Distribution System

3 Water Storage Towers

1Water Booster Station

An Area Water Distribution
System supplying Rockland,
Clarence Creek, St. Pascal,
Bourget, Hammond and Cheney

1.2 Wastewater Treatment & Collection

Facility

Appurtenances

6816S Rockland Wastewater Treatment System

1 Sequential Batch Reactor
Treatment system

2 Biosolids Storage and Drying
Lagoons

6816C Rockland Wastewater Collection System

7 Sewage Pumping Stations in
Rockland

11 Low Pressure Residential
pumping stations in Rockland

1 Communal Sewage System
In Clarence-Creek

2.0 COMPLIANCE

2.1 Water Treatment and Distribution

Most Recent MOE Compliance Inspection Report - Rating

. Inspection

Inspection | Report Inspector MOE Inspection Report

ORG Facility D . CIR Report

ate Period Name Ratin Received Reply

9 Submitted
Rockland
6847D | WTP and 02/09/2016 2015 | Jean Veilleux | 100% 13/04/16 N/A
WD




Annual Reports (Water)

All 2015 Annual Reports required under the Drinking Water Systems Regulation (O.
Reg. 170/03) of the Safe Drinking Water Act: Water Taking, Section 10 and Schedule
22 Reports, were completed and submitted by February 27", 2016.

Adverse Water Quality Incidents (AWQI’s)

- Date
Date Facility AWQI# ISSUE Resolved
N/A N/A
2.2 Wastewater Treatment & Collection
Most recent MOE Inspections
Report Inspector Inspection Inerée(c:)triton
ORG Facility Inspection Date P Name Report P
Period Received Reply
Submitted
6816S | Rockland WWT | Oct.31% 2014 Odor Jean N/A N/A
issue Veilleux
L:ﬁ:ﬁ lan Rumbolt
6816S Rockland WWT March 13" 2015 non y Environment N/A N/A
. Canada
compliance
Rockland October 20" Brent Jan. 5" Jan.14™
68165 biosolids 2015 2015 Winters 2016 2016
68165 | ROCKIaNd WPCP |\ 10% 2016 2016 Jean Aug. 22™ N/A
and collection Veilleux
Rockland
: . th Brent
6816S biosolids Roy October 5™ 2016 2016 .
Farm Winters

Non Compliance, Reportable Spills and Bypasses

Facility

Event

Date Reported

Rockland Sewage

Raw sewage spill due to forcemain break at Pumping

Station #1 SAC Report # 7083-AF5TWL

October 27" 2016

Rockland Sewage

Contained raw sewage spill in the Greenbelt trench
when connecting new forcemain on Laurier St.

SAC Report # 5765-AFYNS5

November 23" 2016

Rockland WTP

Monthly Total Suspended Solids collected in the

backwash supernatant tank above 25mg/I

December 23" 2016




Annual Reports (Wastewater)

The 2015 Annual Report required under the Certificate of Approval No. 3-0466-93-967
and ECA No. 1990-9P3PRG was completed and issued on March 29" 2016.

3.0 FACILTY PERFORMANCE

3.1 Water Treatment and Distribution System

Facility Reporting Period Attachments
Rockland WTP & st st Attachment I;
Distribution Jan 17— Dec 317 2016 Performance Assessment Report

3.2 Wastewater Treatment and Collection System

Facility Reporting Period Attachments
Rockland WPCP & st st Attachment II:
WWC Jan 17— Dec 317 2016 Performance Assessment Report

4.0 DRINKING WATER QUALITY MANAGEMENT

STANDARD (DWOQMS)

An internal audit of the Operational Plan was conducted February 10th by OCWA staff.
The operational plan and reviews were then sent to SAI Global (external auditors) for
review and they were an on-site for an audit March 7th and no non-compliances were
identified. The municipality received their new Drinking Water Permit and License
March 14™ 2016 and OCWA received their Certificate of Accreditation April 14™ 2016.

5.0 MAINTENANCE [ CAPITAL / VALUE ADDED

5.1 Water Treatment and Distribution

Facility Date Description

Rockland WTP Oct.12" Water intake crib inspection by ODS

Clarence Rockland dist. | Oct 12" PRV inspection in Hamlets

Cheney distribution Oct.14" Fused service repair at 3262 Drouin rd.

Cheney distribution Oct.19" Fused service repair at Corner store

Clarence-Creek dist Oct. 25" Inspected new water connection at 1591

' ' Bouvier

Clarence Rockland dist. | November _Comple_ted all hydrant winterizing and
inspections

Rockland distribution Nov.24" New water main for Greenbelt project on line
Repaired hydrants:

Clarence-Rockland dist. | Nov.29™ R-099AD (Marble)

R-214AD (David)




R-285 (Giroux)
CC-016 (Landry)
H-252AD (Gagnée). And one on St-Jean

Rockland distribution Dec.7" 2" water service repair at 220 Laurier, Poupart
Water main leak on Baseline rd. near Caron,
Rockland distribution Dec.16" ordered parts to repair, work done Jan.25",

Martin Normand

5.2Wastewater Treatment and Collection

Facility Date Description
Rockland collection On-going Cleaned inlet basket at sta.#1 bi-weekly
Rockland WPCP Oct.12" Sewage outfall inspection by ODS
Sewage forcemain failure due to core drilling
Rockland collection Oct.27" at sta.#1, repaired temporarily, spill reported
to SAC
Pump failures at sta.#3 due to faulty wiring,
Rockland collection Nov.10™ rebuilt both motors and replaced control
wiring and components
Rockland collection Nov.21% Cleaned all pumping station wet wells
Rockland WPCP Oct.-Nov. Hauled 3,482m3 biosolids to farmland

5.3 Preventive Maintenance Plan (PMP) Quarterly Work Order Summary

Please refer to attachment Ill and 1V outlining the work order status for the
water and wastewater facilities

6.0 COMMUNICATIONS

6.1 Water Treatment & Distribution

2804 Bouvier

Facility Date Complaint/Incident Actions Taken
Called home owner, seems to be
Rockland distribution [Oct.20" Odour complaint at 1447 plumbing issue
' Laurier
Car hit hydrant at 3115 Repaired
Hammond distribution [Nov.9™ Gendron
. : Visted home, wrong anode

Clarence-Creek dist. [Nov.29" [Water quality complaint at in hot water tank




6.2 Wastewater Treatment and Collection

Facility Date Complaint/Incident Actions Taken
Slow flowing drain at Inspected municipal sewers all
Rockland collection [Nov.1st 835 St-Jacques OK service lateral issue
Sewer back up at 278 Municipal sewer cleaned on
Rockland collection |Dec. 19™ Héléne st. Héléne and Caron in that area,

Aqua Drain

7.0 RECOMMENDATIONS / GENERAL COMMENTS

7.1 Water Treatment and Distribution

e ASPEC Automation was at the water treatment plant several times in the past

months to perform various repairs and PLC maintenance

7.2 Wastewater Treatment and Collection

e Hauled 3,482 m3 of biosolids from lagoons to three NASM approved farms this

fall (Pascal Roy, Serge Ethier and André-Jean Pilon). These volumes are

increasing due to the heavier flows in 2016. Extra cost are possible in 2017 due

to this increase and extra removal of biosolids ( one lagoon holds 1800 m3)




Facility: [6847] ROCKLAND DRINKING WATER SYSTEM
Works: [6847] ROCKLAND DRINKING WATER SYSTEM

Ontario Clean Water Agency
Performance Assessment Report Water
January 1st to December 31st 2016

01/2016 02/2016 03/2016 04/2016 05/2016 06/2016 07/2016 08/2016 09/2016 10/2016 11/2016 12/2016 <--Total--> <--Avg.--> <--Max.--> <--Min.--> <--Criteria-->
Flows:
Raw Flow: Monthly Total - Raw Water (m?3) 143884.2 133453.5 142111.8 136936.1 170584.9 185115.2 166299.4 176702.5 156914 153298.2 141775.3 147531.3 1854606.4
Raw Flow: Monthly Avg - Raw Water (m3/d) 4641.43 4601.84 4584.25 4564.54 5502.74 6170.51 5364.5 5700.08 5230.47 4945.1 4725.84 4759.07 5065.86
Raw Flow: Monthly Max - Raw Water (m?d) 5477.8 5407.7 5439.7 5537 8823.4 7810.6 71718 8246.5 6972.3 6151.3 5391.9 5364.5 8823.4
Treated Flow: Monthly Total - Treated Water WTP (m?3) 139389.9 127700.4 133083.8 126195.9 157818.9 168595 149890.3 158898.5 143813.6 142323.9 133116.6 138429.7 1719256.5
Treated Flow: Monthly Total - Treated Water Booster Station (m3) 37588 38516 42829 40090 45945 48646 44571 46530 43360 44825 40925 42530 516355
Treated Flow: Monthly Avg - Treated Water WTP (m3/d) 4496.45 4403.46 4293.03 4206.53 5090.93 5619.83 4835.17 5125.76 4793.79 4591.09 4437.22 4465.47 4696.56
Treated Flow: Monthly Avg - Treated Water Booster Station (m3¥/d) 1212.52 1328.14 1381.58 1336.33 1482.1 1621.53 1437.77 1500.97 1445.33 1445.97 1364.17 1371.94 1410.7
Treated Flow: Monthly Max - Treated Water WTP (m?/d) 5543.3 4955.9 5254.3 5073.8 7942.6 7333.4 6492.3 7511.7 6040.9 5853.9 4910 4863.6 7942.6
Treated Flow: Monthly Max - Treated Water Booster Station (m3/d) 1320 1680 1909 1510 2563 2337 2303 2408 2535 2216 1678 1512 2563
Turbidity:
Raw: Max Turbidity - Raw Water (NTU) 20.08 16.82 48.87 68 34.04 32.67 27 50 24.11 16.71 21.34 50 68
Treated: Min Turbidity - Treated Water WTP (NTU) 0.06 0.09 0.12 0.1 0.09 0.08 0.1 0.06 0.09 0.1 0.08 0.08 0.06
Treated: Max Turbidity - Treated Water WTP (NTU) 0.49 0.26 0.2 0.43 0.12 0.55 0.21 0.15 0.14 0.2 0.63 0.14 0.63
Filter Eff: Min Turbidity - Actiflo Filter #1 (NTU) 0.05 0.08 0.16 0.12 0.02 0.08 0.12 0.14 0.12 0.11 0.08 0.09 0.02
Filter Eff: Min Turbidity - Actiflo Filter #2 (NTU) 0.07 0.04 0.06 0.06 0.08 0.09 0.09 0.06 0.13
Filter Eff: Max Turbidity - Actiflo Filter #1 (NTU) 0.37 0.28 0.3 0.45 0.44 0.38 0.27 0.29 0.27 0.31 0.25 0.43 0.45 1.0NTU
Filter Eff: Max Turbidity - Actiflo Filter #2 (NTU) 0.39 0.29 0.74 0.55 0.42 0.32 0.38 0.34 0.55 0.74 1.0NTU
Chemical Parameters:
Treated: Max Nitrite - Treated Water WTP (mg/L) 0.1 0.1 < 0.1 0.1
Treated: Max Nitrate - Treated Water WTP (mg/L) 0.4 0.4 0.2 0.4
Distribution: Max THM - Distribution Water (ug/l) 46.7 415 725 455 725 100 g/l
Chlorine Residuals:
Treated: Min Free CI2 Resid - Treated Water WTP (mg/L) 0.56 115 0.75 0.56 0.86 13 0.86 0.56 0.8 0.45 0.45 0.65 0.45 0.05mg/l
Treated: Max Free CI2 Resid - Treated Water WTP (mg/L) 2.66 271 2.46 271 2.46 24 218 256 247 2.56 284 261 284 4.0mg/l
Treated: Min Combined CI2 Resid - Treated Water WTP (mg/L) 0.55 0.7 0.51 0.56 0.6 1.48 0.81 0.56 0.92 0.67 0.44 0.73 0.44 .30mg/l
Treated: Max Combined CI2 Resid - Treated Water WTP (mg/L) 294 295 2.88 293 2.88 252 291 2.96 279 283 2.86 271 2.96 3.0mg/l
Dist: Min Combined CI2 Resid - Distribution Water (mg/L) 152 137 117 119 13 116 0.76 0.8 1.64 125 151 12 0.76 .30mg/l
Dist: Max Combined CI2 Resid - Distribution Water (mg/L) 19 1.95 217 222 241 174 133 173 229 181 218 2.05 241 3.0mg/l
Bacti Samples Collected:
Raw Bacti: # of samples - Raw Water 4 4 5 4 5 4 4 5] 4 5] 5 4 53
Treated Bacti: # of samples - Treated Water WTP 4 4 5 4 5 4 4 5 4 4 5 4 52
Dist Bacti: # of samples - Distribution Water 30 32 38 32 39 32 32 38 28 32 40 30 403
Treated Bacti: # of TC exceedances - Treated Water WTP 0 0 0 0 0 0 0 [ 0 0 0 0 0
Treated Bacti: # of EC exceedances - Treated Water WTP 0 0 0 0 0 (] 0 0 0 0 0 0 0
Dist Bacti: # of TC exceedances - Distribution Water 0 0 0 0 0 0 0 0 0 [ 0 0 [
Dist Bacti: # of EC exceedances - Distribution Water 0 0 0 0 0 0 0 0 0 0 0 0 0




Ontario Clean Water Agency
Performance Assessment Report Wastewater/Lagoon
January 1st to cember 31st 2016

Facility: [6816] ROCKLAND WASTEWATER TREATMENT FACILITY
Works: [6816] ROCKLAND WASTEWATER TREATMENT FACILITY

01/2016 02/2016 03/2016 04/2016 05/2016 06/2016 07/2016 08/2016 09/2016 10/2016 11/2016 12/2016 <--Total--> <--Avg.--> <--Max.--> <--Criteria-->
Flows:
Raw Flow: Total - Raw Sewage (m?3) 131237 124983 200134 188478 123931 109661 107221 123332 108678 122218 115956 131635 1587464
Raw Flow: Avg - Raw Sewage (m3/d) 4233.45 4309.76 6455.94 6282.6 3997.77 3655.37 3458.74 3978.45 3622.6 394252 3865.2 4246.29 4337.39 Rated Capacity 6800m3
Raw Flow: Max - Raw Sewage (m3/d) 5842 6680 11442 9690 4303 4316 3753 5811 4184 5858 4666 6299 11442
Eff. Flow: Total - WPCP Effluent (m3) 131237 124983 200134 188478 123931 109661 107221 123332 108678 122218 115956 131635 1587464
Eff. Flow: Avg - WPCP Effluent (m3/d) 4233.45 4309.76 6455.94 6282.6 3997.77 3655.37 3458.74 3978.45 3622.6 3942.52 3865.2 4246.29 4337.39
Eff. Flow: Max - WPCP Effluent (m?/d) 5842 6680 11442 9690 4303 4316 3753 5811 4184 5858 4666 6299 11442
Carbonaceous Biochemical Oxygen Demand: CBOD:
Eff: Avg cBOD5 - WPCP Effluent (mg/L) < 4 <| 1525 |< 3 <| 325 |< 11 < 6.5 < 825 |< 7.6 <| 125 |< 3 < 3 < 3.25 < 6.717 |< 15.25 Annual Avg. 25mgl/l
Loading: cBODS - WPCP Effluent (kg/d) <| 16.934 |<| 65.724 |<| 19.368 |<| 20.418 |<| 43976 |<| 23.76 |<| 28.535 |<| 30.236 |<| 45.283 |<| 11.828 |<| 11.596 |< 13.8 <| 27621 |< 65.724 170 kg/d
Biochemical Oxygen Demand: BOD5:
Raw: Avg BOD5 - Raw Sewage (mg/L) 291.75 1775 113.2 143 250.4 213.75 203.75 228.6 146.75 191.6 169.25 183.5 192.754 291.75
Raw: # of samples of BOD5 - Raw Sewage (mg/L) 4 4 5 4 5 4 4 5 4 5 4 4 52
Total Suspended Solids: TSS:
Raw: Avg TSS - Raw Sewage (mg/L) 1565 324 474 493.5 342.4 276 339 422.4 210 282.857 239 895 488.596 1565
Raw: # of samples of TSS - Raw Sewage (mg/L) 4 4 5 4 5 4 4 5 4 7 4 4 54
Eff: Avg TSS - WPCP Effluent (mg/L) 75 < 9 14.4 8.5 28.2 12.25 28.25 16.444 23.143 21.4 8.5 215 < 16.591 28.25 Annual Avg. 25 mg/l
Eff: # of samples of TSS - WPCP Effluent (mg/L) 4 4 5 4 5 4 4 9 7 5 4 4 59
Loading: TSS - WPCP Effluent (kg/d) 31.751 |<| 38.788 92.965 53.402 112,737 44778 97.709 65.423 83.837 84.37 32.854 91.295 <| 69.159 112.737 170 kg/d
Percent Removal: TSS - Raw Sewage (mg/L) 99.521 97.222 96.962 98.278 91.764 95.562 91.667 96.107 88.98 92.434 96.444 97.598 99.521
Total Phosphorus: TP:
Raw: Avg TP - Raw Sewage (mg/L) 17.365 5.94 4.42 4.86 7.716 6.68 7.125 7.434 6.273 6.467 6.313 6.6 7.266 17.365
Raw: # of samples of TP - Raw Sewage (mg/L) 4 4 5 4 5 4 4 5 4 7 4 4 54
Eff: Avg TP - WPCP Effluent (mg/L) 0.267 0.345 0.418 0.308 0.842 0.493 0.762 0.548 0.731 0.636 0.215 0.415 0.498 0.842 Monthly Avg. 1.0 mg/I
Eff: # of samples of TP - WPCP Effluent (mg/L) 4 4 5 4 5 4 6 9 7 5 4 4 61
Loading: TP - WPCP Effluent (kg/d) 1.132 1.487 2.699 1.932 3.366 1.8 2.634 2179 2.65 2.507 0.831 1.762 2.082 3.366 6.8 kg/d
Percent Removal: TP - Raw Sewage (mg/L) 98.46 94.192 90.543 93.673 89.088 92.627 89.31 92.631 88.339 90.166 96.594 93.712 98.46
Nitrogen Series:
Raw: Avg TKN - Raw Sewage (mg/L) 727 49.55 38.04 37.975 53.86 53.775 55.725 53.34 55.025 50.7 52.275 55.6 52.38 727
Raw: # of samples of TKN - Raw Sewage (mg/L) 4 4 5 4 5 4 4 5 4 7 4 4 54
Eff: Avg TAN - WPCP Effluent (mg/L) 16.3 17.025 10.836 10.155 18.72 23.025 19.725 19.02 215 20.26 19.05 18.425 17.837 23.025
Eff: # of samples of TAN - WPCP Effluent (mg/L) 4 4 5 4 5 4 4 5 4 5 4 4 52
Loading: TAN - WPCP Effluent (kg/d) 69.005 73.374 69.957 63.8 74.838 84.165 68.224 75.67 77.886 79.875 73.632 78.238 74.055 84.165
Eff: Avg NO3-N - WPCP Effluent (mg/L) 0.6 0.5 1.06 0.875 |< 0.2 0.15 0.15 0.12 <| 0.65 0.2 0.15 0.25 < 0.409 1.06
Eff: # of samples of NO3-N - WPCP Effluent (mg/L) 4 4 5 4 5 4 4 5 4 5 4 4 52
Eff: Avg NO2-N - WPCP Effluent (mg/L) < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.15 < 0.15 < 0.1 < 0.1 < 0.1 < 0.1 < 0.2 < 0117 |< 0.2
Eff: # of samples of NO2-N - WPCP Effluent (mg/L) 4 4 5 4 5 4 4 5 4 5 4 4 52
Disinfection:
Eff: GMD E. Coli - WPCP Effluent (cfu/100mL) 1.682 2 8.025 2 2.993 2 9 9.236 6.535 2 2 2 4,122 9.236 200cfu/100ml
Eff: # of samples of E. Coli - WPCP Effluent (cfu/100mL) 4 4 5 4 5 4 4 5 4 5 4 4 52




Rockland Water Treament Plant Work Order Status Report

70
60
50
40
30
20
10

Weekly Schedule Work Orders

January

B Schedule W.O.
B Completed W.O.

—_— Eod — — — —

T & T § & =z B © © T o
T ¢ 2 s 5 2 g £ =2 <9 =2
s © < - S 1S 8 S IS
o > < ] o [ ]
(9] 2 o =2 o
w % [e} ]
n z ©

30

Monthly Schedule Work Orders

B Monthly Schedule W.O.
B Monthly Completed W.O.




Rockland Wastewater Treament Plant Work Order Status Report

Weekly Schedule Work Orders

136.5

136

135.5
135

134.5
134
1335

B Weekly Completed W.O.
B Weekly Schedule W.0.

133

January

February
March
April

May

June

July
August
September
October
November
December

Monthly Schedule Work Orders

B Monthly Schedule W.O.
B Monthly Completed W.O.




C4d

Appendix C

Caron Street Sanitary Sewer
Catchment Area, Sewer

Calculation Sheet and As-Built
Drawings

CIMANF



= GENIVAR

1224 GARDINERS ROAD, SUITE 201
KINGSTON, ONTARIO
CANADA K7P 0G2
PHONE: 613-634-7373 FAX: 613-634-3523
WWW.GENIVAR.COM

CITY OF
CLARENCE—ROCKLAND

CLIENT REF. #:
PROJECT:

CARON STREET
RECONSTRUCTION

ISSUED FOR — REVISION:

I S B
I S B
I

 m/o/s s R e

o] e | oeww
PROJECT NO: DATE:
065038 MAY, 2010

IF THIS BAR IS NOT 1"
1:20000 LONG, ADJUST YOUR
DESIGNED BY: PLOTTING SCALE.
MS

DRAWN BY:

MF/MS

MM
DISCIPLINE:

CIVIL
TITLE:

PROPOSED SANITARY
SERVICING AREAS

SHEET NUMBER:

it}

ISSUE:
ISSUED FOR ECA
DATE OF: JANUARY 23, 2013

|_REV |

C:\Documents and Settings\kwhite\Desktop\Genivar\Title_Blocks\finished title block\For Cornwall\Geni_MET.dwt — 21.09.10 3:03pm




Sanitary Sewer Calculation Sheet

O
2=

DRAINAGE AREA DESCRIPTION OUTLET PIPE DATA
Q (INCOMMING
FROM SIDE

MANHOLE CONTRIBUTING POPULATION 3 q M Peak Flow 3 1A STREET) Q SIZE Slope CAP Q/Qfull VEL LENGTH FALL
LOCATION FROM TO No. Ha AREAS Ppha P P(1000) | P(1000) | l/cap/d) (I/s) AREA (ha) (I/s) (I/s) (I/s) (mm) (%) (I/s) (m/s) (m) (m)
Caron St SAM250 SAM251 26 2.40 67.50 162 0.162 0.162 400 4.00 3.00 2.4 0.67 - 3.83 200 2.10% | 47.53 0.08 1.51 22.8 0.479
Caron St SAM251 SAM252 32 24.20 26,32 67.50 1633.5 | 1.6335 | 1.7955 400 3.62 30.11 26.6 7.45 - 38.97 250 1.16% | 64.05 0.61 1.30 55.5 0.644
Caron St SAM252 SAM253 26,32 1.7955 400 3.62 30.11 26.6 7.45 - 38.97 250 1.29% | 67.54 0.58 1.38 33.8 0.436
Caron St SAM253 SAM254 26,32 1.7955 400 3.62 30.11 26.6 7.45 - 38.97 250 0.60% | 46.06 0.85 0.94 62.5 0.375
Caron St SAM254 SAM255 26,32 1.7955 400 3.62 30.11 26.6 7.45 - 38.97 300 0.40% | 61.16 0.64 0.87 96.7 0.387
Caron St SAMH201 SAMH202 | 26,32,33,33b,34,35| 312.10 67.50 | 21066.8 | 21.0668 [ 21.06675| 400 2.63 256.49 312.1 87.39 - 343.88 750 0.15% | 431.17 0.80 0.98 95.1 0.143
Caron St SAMH202 SAMH203 241.00 584.88 750 0.40% | 704.10 0.83 1.59 100.2 0.401
Caron St SAMH203 SAMH204 0.00 584.88 750 0.40% | 704.10 0.83 1.59 100.2 0.401
Caron St SAMH204 SAMH205 0.00 584.88 750 0.40% | 704.10 0.83 1.59 99.9 0.400
Caron St SAMH205 SAMH206 0.00 584.88 750 0.40% | 704.10 0.83 1.59 99.8 0.399
Caron St SAMH206 SAMH207 0.00 584.88 750 0.50% | 787.20 0.74 1.78 100.1 0.501
Caron St SAMH207 SAMH208 0.00 584.88 750 0.50% | 787.20 0.74 1.78 100.1 0.501
Caron St SAMH208 SAMH209 Refer to CH2MHILL Master Sanitary Servicing Plan for the South Development Area for respective calculations 16.00 600.88 750 0.50% | 787.20 0.76 1.78 100.2 0.501
Caron St SAMH209 SAMH210 1.00 601.88 750 0.50% | 787.20 0.76 1.78 75.8 0.379
Caron St SAMH210 SAMH211 8.00 609.88 750 0.50% | 787.20 0.77 1.78 105.0 0.525
Caron St SAMH211 SAMH212 1.00 610.88 750 0.50% | 787.20 0.78 1.78 99.8 0.499
Caron St SAMH212 SAMH213 0.00 610.88 900 0.20% | 809.59 0.75 1.27 102.3 0.205
Caron St SAMH213 SAMH214 92.00 702.88 900 0.20% | 809.59 0.87 1.27 70.7 0.141
Caron St SAMH214 SAMH215 21.00 723.88 675 1.00% | 840.59 0.86 2.35 93.3 0.933
EXISTING PIPE SAMH215 EX SAMH216
EXISTING PIPE EX SAMH216 | EX SAMH217 Existing Pipes (Covered Under Seperate ECA)
EXISTING PIPE EX SAMH217 MH608
Caron St MH608 PS1 | | | | | 73280 | 675 | 1.00% | 840.59 | 0.87 235 | 949 0.949

DESIGN PARAMETER Designed By: PROJECT:
Mannings n = 0.0130 .
Average Daily Flow ()= 400 I/cap/d Matt Scanlan, EIT Caron St. Reconstruction
Infiltration Rate (I) = 0.28 l/s/ha Checked By: LOCATION:
Matt Morkem, P.Eng Rockland, Ontario
Dwg. Reference: Project Number: Date:

SK1-23rev1 -Sanitary Area

65038

29-Apr-13




: | e e T Y A e e e —

M: \ 2006 \065038 \MUN\Complete_CARON\065038C1_1_7_combined.dwg — 18.09.13 12:47pm

CONCRETE SPILLWAY AS PER OPSD 604.010. SIDEWALK T , | NOTES:
TO BE DEPRESSED 50mm AS PER OPSD 310.050. NEW CONCRETE SIDEW |
PROVIDE 1.5x1.5m RIP-RAP PAD AT THE OUTLET. PER OPSD 310.020 (TYP). ' 1. CONTRACTOR TU VERIFY LOCATION Or ALL BURKED

: | SERVICES PRIOR TO START OF CONSTRUCTION.
SWITCH SLOPE OF SIDEWALK OVER 20m LENGTH ON EACH W CURE- AN GUTTER AS |
SIDE OF SPILLWAY TO PROVIDE DRAINAGE FOR SPILLWAY. PER OPSD 800.040 (TYF). 1 ]. 2. %wng?sgﬁgu PROVIDED BY ARPENTAGE I ‘ / R

I~

Q

DEPRE S50mm LOCATION. o
i gt i S EXISTING BELL UTILITY. § 3. ALL DISTURBED AREAS TO BE REINSTATED USING 2611 QUEENSVIEW DRIVE

EXISTING UTIUTY POLE TO BE RELOCATED BY OTHERS (TYP). 3+100 : 100mm OF TOP SOIL AND SOD (UNLESS OTHERWISE OTTAWA, ONTARIO

STOR 050 . NOTED). CANADA K7P 062
I gFTEETTgE?EITLgL i 5 AN it ) PHONE: 613-829-2800 FAX: 613-829-8299

| 4. SEE DRAWINGS C1.11 TO C1.15 FOR LINE PAINTING WWW.GENIVAR.COM

NEW CONCRETE ISLAND AS PER
DETAIL 1/C1.13.

G9'GL0+E = D8

TIE INTO EXISTING ASPHALT
AS PER DETALL 5/C1.12.

1
b
|

REPLACE CULVERT AS PER DETAIL

PO I PR

4

3/1.13 (TYP).

: | AND SIGNAGE DETAILS.
\ CONSULTANT:
i

——— — — —— EXISTING PROPERTY LINE

= NEW CENTERLINE OF ROAD
NEW EDGE OF PAVEMENT
EXISTING EDGE OF PAVEMENT
NEW CURB
SUES NEW DEPRESSED CURB
st A = MHCB158 = A . EXISTING CURB
——r _____ o SR P{I:T:::::?______ _______ 3 e HE, I e N yal B : ; .. / \ T, 5 A i e 3 ‘_ ': Wi o 2 : NEW EDGE OF SHOULDER

== ' | e \ = : _ 'i : AN ' = N ; | | —— —— —— —— EXISTING EDGE OF SHOULDER

: : | NEW 300mm CULVERT. —— ~

—_—

— [ A~k TR | —— == — NEW DITCH
| : : A I e e SEAL:
i ] | gl NEW ASPHALT BICYCLE PATH AS eSS GO o ﬁ::wsn::"n;“m;r SLOPE
PROVIDE TIVE DRAINAGE TO DI402. DETAIL 9/C1.12 (TYP). g

. 1/ : 5 L) % | e / ( );i — e — — EXISTING BOTTOM OF SLOPE
- , TE INTO EXISTING ASPHALT AS PER NEW CURB AND GUTTER AS PER . - EXISTING TOP OF SLOPE

' || !.‘ DETAIL 5/C1.12. ¥ OPSD 600.040. - X X EXISTING FENCE
REINSTATE DRIVEWAY AS PER -

TERMINATE CURB AND GUTTER AS e g :g x:m: FORCEMAN

PER OPSD 608.010 (TYP). SA SEWER
DETAIL 8/C1.12 (TYP). T ANEL 7! / > ! SA EXISTING SANITARY SEWER
" TIE INTO EXISTING ASPHALT AS PER / ) e N li ST NEW STORM SEWER
DETAIL 5/C1.12. | 1445 | ST EXISTING STORM SEWER

o]
NEW ASPHALT BICYCLE PATH AS
' | REINSTATE DRIVEWAY AS PER W NEW WATERMAIN

PER DETAL 9/C112 (Y. § \azanaa | P
| ey | 1457 ' - | DETAL 8/c1.12 (TYP). | 5 i o s
| , : , : |‘ | COMB EXISTING COMBINED SEWER

40 AVMYIV4

1S diAvd

1465 . 1461 : l || . i, - e .. E;gg%:g ﬁ LL'::|EE CLIENT:
e e e e . . NEW GUIDERAL
VERTICAL CURVE No. 1 EXISTING GUIDERAIL

A = 3.15% NEW SANITARY MANHOLE

K = 95.000 EXISTING SANITARY MANHOLE

L = 299.25m NEW STORM MANHOLE CITY OF CLARENCE—ROCKLAND
EXISTING STORM MANHOLE

NEW CATCHBASIN
NEW DOUBLE CATCHBASIN

NEW CATCHBASIN DITCH INLET
EXISTING CATCHBASIN

CLIENT REF. #:

NEW HYDRANT
EXISTING HYDRANT
NEW VALVE

EXISTING VALVE
EXISTING REDUCER
EXISTING UTILITY POLE

NEW UTILITY POLE RECONSTRUCTION OF CARON STREET

| iy = S | | ol il 66 . UTILITY POLE TO BE RELOCATED
o6 : | | ¥ NEW LIGHT STANDARD
. EXISTING LIGHT STANDARD
HH NEW HAND HOLE
EXISTING HAND HOLE

PROJECT:

NEW STM MHCB158

STATION = 2+955
60.28m (750mme)

INV. SE-=60.55m (375mm#)
EW STM MHDCB156

STATION = 3+114

:

= 58.57m (250mms¢)
60.15m (825mm¢)
INV. W = 59.99m (1800mm#)

INV. S = 60.17m (7(1.8x0.9m)
60.80m (825mm#)

= 3+008
60.76m (825mme)

3000x1800mm

61.64m

MH252

= 58.81m (250mms)

INV. S = 58.77m (300mm#¢)

= 59.97m
1200mm¢

T/G = 62.41m

= 1200mmé

/G = 61.64m

NV. N = 58.53m (300mme)
NV. S = 58.50m (300mms)

ON = 3+120

TION = 2+926
SIZE = 1200mm#

T/6 = 61.72m
W STM MH157

EW SAN MH256
ZE = 1500mm¢

STATION = 2+962

INV. N = 58.37m (300mm#)
/G = 61.72m

INV. E = 60.54m (375mme)
INV. N = 59.47m (250mm®)
INV. S = 59.20m (250mm®)
INV. NE = 59.23m (250mm#)

INV. N = 60.22m (250mm®)
INV. S = 60.07m (250mme)

ISIZE = 1500mme
T/G = 61.51m

SUMP = 59.45m
SIZE = 1200mme

[SiZE = 1200mm¢

STATION = 3+023
NEW SAN MH253
STATION = 3+086
T/G = 62.15m
T/G = 62.45m
SUMP = 60.88m

NEW SAN MH254

EW SAN MH255

NEW
STATI
SIZE =

INV. N
INV. N
INV. N
INV. S

N

STA
INV. N
N

SIZE

-

|

INV. NE
NE
STATION
SIZE =
T/6G
SUMP

Qacy EXISTING GAS VALVE KEY PLAN:
B EXISTING BELL MANHOLE
EXISTING BELL/CABLE PEDESTAL
BELL PEDESTAL TO BE
MOVED (BY OTHERS)

64 | | | i3 @r-- o EXISTING TREES/HEDGES
| () ===  New TReES/HEDGES

CENTERLINE OF FAIRWAY DR (STN 3+087) - @5 ENHSBACKRS{E):“EEUOENJOR

NEW CENTERLINE PROFILE 2.25% e EXISTING BORE HOLE DISCLAMER. COPTRIONT,

-
L = s S SANITARY & WATER SERVICE THIS DRAWING AND DESIGN IS COPYRIGHT PROTECTED WHICH SHALL NOT BE USED,

—_ \J/
oL — REPRODUCED OR REVISED WITHOUT WRITTEN PERMISSION BY GENIVAR. THE CONTRACTOR SHALL
CENTERLINE OF DAVID ST (STN 2+962) EXISTING CENTERLINE PROFILE . i N STORM, SANITARY CHECK AND VERIFY ALL DIMENSIONS AND UTILITY LOCATIONS AND REPORT ALL ERRORS AND

=t \/ & WATER SERVICE OMISSIONS PRIOR TO COMMENCING WORK,
I - 1 //F/ NEW 825mm¢# STORM SEWER NEW TOP OF WALL GRADE THIS DRAWING IS NOT TO BE SCALED.

NEW BOTTOM OF WALL GRADE

NEW CULVERT
EXISTING CULVERT
NEW SIDEWALK

PVIS = 2+895.30
PVIE = 62.0’m

BVCS = 2+B899.42

BVCE = 62.030m

1

82 62

2 @ | i =
g g _________,...—-—-"""“-"" s Al — a— —

. STEEN WS e w—

EXISTING SIDEWALK
NEW ASPHALT ROADWAY
NEW ASPHALT DRIVEWAY / PATH

ISSUED FOR — REVISION:
NEW 750mme SANITARY SEWER

NEW 300mmé SANITARY SEWER ' \ e :
NEW 450mm¢ FORCEMAIN e

2 NOV 25, 2015| AS—-BUILTS

AUG 22, 2013| ISSUED FOR CONSTRUCTION

s | RE DATE DESCRIPTION
PROJECT NO: DATE:
065038/111-55504—00 NOVEMBER 2015

ORIGINAL SCALE:

IF THIS BAR IS NOT
H: 1:500 V: 1:50 25mm LONG, ADJUST
DESIGNED BY: YOUR PLOTTING SCALE.
MM/MS
DRAWN BY:
CENTERLINE MS/STR
GRADE CHECKED BY: _

25mm

STATION

STATION

24875
24900
24925
24950
24975
3+000
3+025
3+050
3+075
3+100

3+125

3+150

CENTERLINE

61.83
61.78
61.71
61.49
61.65
61.21
61.66
61.03
61.73
60.99
61.87
61.11
62.07
61.33
62.34
61.75
62.68
62.24
63.08
62.90

FINISHED
EXISTING

FINISHED
EXISTING
62.36
62.02
62.07

DISCIPLINE:

| SANITARY SEWER MUNICIPAL

NEW 62.27m 250mm¢ 81- NEW 33.86m 250mmé NEW 55.56m 250mm¢

80.07
60.22

60.56

58.77
58.81

SANITARY SEWER @ 0.63% 38 SANITARY SEWER @ 1.77% SANITARY SEWER @ 0.61%

SANITARY SEWER NEW 35.55m 300mmé NEW 61.71m 300mm¢
INVERT SANITARY SEWER @ 0.37% SANITARY SEWER @ 0.39%

INVERT T

STORM SEWER PLAN & PROFILE OF CARON STREET
it FROM STA. 2+850 TO STA. 3+130

NEW 78.96m 825mmé
STORM SEWER @ 0.38%

NEW 52.57m 825mmé
STORM SEWER © 0.58%

NEW 53.00m 750mme
STORM SEWER © 0.21%

STORM SEWER
INVERT

61.10

NEW 51.76m 825mme
STORM SEWER © 0.58% S

60.45
60.76
60.80

60.28
60.17

o TOP OF
TOP OF

FORCEMAIN SHEET NUMBER:

50.47
59.30
50.19
59

60.35

58.51
59.
59.48

FORCEMAIN

8
C1.1

CURVE 1 CURVE 1 CURVE 1 CURVE 1 SHEET - 1 oF 13

SUPERELEVATION ] REV
SUPERELEVATION e — T~— B ISSUE: #

~3.00% —3.00% 0.00% -3.00% 3.00% -3.00% 3.00% -3.00%
34021.25 34055.25 34089.25 34+115.46 AS—-BUILTS 0
3+021.25 Skl ik S AR DATE OF: 11/25/2015

@ opvsd ST




=y —
=T}
i
i
i
i
i
=
ey
i
i
i
!
H
i
H

¢

_g_l 1. CONTRACTOR TO VERIFY LOCATION OF ALL BURIED
| ., > . ; i : ! { | 5 -, | o i - | / : \ SERVICES PRIOR TO START OF CONSTRUCTION.
(=) | P / ! | | | . | B /
/s | _ ._ | | | |_ | | | lI I, = 11 T D ENSTING ASPHALT AS FER \ 2. TOPOGRAPHIC INFORMATION PROVIDED BY ARPENTAGE
& ! | . | ; \ o i DETAIL 11/¢1.12 (STEP CONNECTION)
% : A S | | ‘. ' | | N PROVIDE 45° ELBOWS AS REQUIRED TO |l - : DUTRISAC SURVEYING INC.
| e ! \ ' I | \
N , - 7 a‘ . . | | | | A s VOTERMINE OVER ST (4 o o M TG o daeeT \ 3. ALL DISTURBED AREAS TO BE REINSTATED USING 2611 QUEENSVIEW DRIVE
P ' 5 PROVIDE 45° ELBOWS AS REQUIRED TO | '- f '| | | | \ | Q ! SIDEWALK PANEL / i 100mm OF TOP SOIL AND SOD (UNLESS OTHERWISE OTTAWA, ONTARIO
oSSR o By ‘| i ROUTE WATERMAINS UNDER STORM | | | i || i : . TE INTO EXISTING CURB AND o J }"K ,. \ NOTED). CANADA K7P 0G2
'| g SEWER. PROVIDE 0.57- OF CLEARANCE. | | '. . ! | : . GUTTER (TYP). > '_ ) , \ PHONE: 613-829-2800 FAX: 613-829-8299
\ ; ' ' - ' . ' | % O \ / \ 4. SEE DRAWINGS C1.11 TO C1.15 FOR LINE PAINTING WWW.GENIVAR. COM
HS0, ! | | NEW CURB AND GUTTER AS PER £ - A f./ \ 3+450 AND SIGNAGE DETALS.
: OPSD 600.040 (TYP). L Lt 3+400 / CONSULTANT:
EXISTING UTILITY POLE TO BE % : LEGEND:
RELOCATED BY OTHERS (TYP.) 3+300 I —— — — ——— EXISTING PROPERTY LINE
e L L | | - NEW CENTERLINE OF ROAD
_CB416 NEW EDGE OF PAVEMENT
S e e : = : EXISTING EDGE OF PAVEMENT
""" BCNPRRERAE e L Sn s i LL - s NEW DEPRESSED CURB
il e MH 182 — T R b e S— EXISTING CURB
NEW EDGE OF SHOULDER
—— —— —— —— EXISTING EDGE OF SHOULDER
—_——————. — NEW DITCH
8% EXISTING 100mm GAS LINE TO — ' — — — — — EXISTING DITCH P
', | : e BE SUPPORTED AS PER GAS ————— e — NEW BOTTOM OF SLOPE
: . , o S _ _ | COMPANY REQUIREMENTS. — - — - —. — . — EXISTING BOTTOM OF SLOPE
'. T RER /1 i e 1 o - ! pelts EXISTING TOP OF SLOPE
'| w s ; J o “H x X EXISTING FENCE
| '| E 3 P R S, » 1B A gxisn)nc BELL UTILITY FM NEW SANITARY FORCEMAIN
S e SRS | -. ALY WY \-\co g82, TYP. SA NEW SANITARY SEWER
B | 1441 | | } DETAIL 8/C1.12 (TYP). e STORM INV. = 62.49m (450mme) A EXISTING SANITARY SEWER
|| 1445 / : 8 _ NEW ASPHALT BICYCLE PATH AS | el __SANITARY INV. = 63.20m (300mm®) ST NEW STORM SEWER
! R vl e | 'ﬁ “. 1433 PER DETAIL 9/C1.12 (TYP). T WATER INV. = 63.10m (200mms) - i e o
. | - NEW CURB AND GUTTER AS PER ® = | t W NEW WATERMAIN
| '. ' OPSD 600.040. | - .
W EXISTING WATERMAIN
m P cowg EXISTING COMBINED SEWER
- - - =% NN —~a v 3 AN e i N N b e o 4 e TR e o i T o e DTN £ R LS T R e KT S L S e . 7 ;
£t 3 : §§ gg 31 3 EXSTING BELL LINE
EE £ é s
i 1L gs o ges 2g —— e
B e = i s - - 0
-2s g¢ L0 EEES %% € E‘%Egé& BYEESE g:ﬁ‘ésgg';; ARE _e£E % NEW SANITARY MANHOLE
SREE ® 8 “§’¢§§q3;§ FHEE O §&§§q,3,3- §”§S§_Sgg IHE8 348 §"‘§8E'g§ 8 EXISTING SANITARY MANHOLE
2§53 883 VERTICAL CURVE No. 1 [FvB3522 [ [F:183 ® VERTICAL CURVE No.2 | 218 7 2128 2188, b ® NEW STORM MANHOLE CITY OF CLARENCE—ROCKLAND
2z i A = 3.15% gz, V1=l 32 A = -1.50% AR WSy zm S8 u vz BBy O EXISTING STORM MANHOLE
gLl re K = 95.000 AT bl 2 < St =SHO > ZEHOE s> =LHO 5o o [u] NEW CATCHBASIN
BN = L = 299.25m Srdes === GENR L = 60.00m 255~z Z 20 RZzZ UEBnZZ2 CENR3ZE (wn) NEW DOUBLE CATCHBASIN
e o =S i . - [a) NEW CATCHBASIN DITCH INLET
' o EXISTING CATCHBASIN
CLIENT REF. #
NEW HYDRANT
-{? EXISTING HYDRANT e
& NEW VALVE
. EXISTING VALVE
o R it ) | 2 T R SR e S L SN S e s e T R i o ot e S B e T e G SO ok SRR S el Sy a EXISTING REDUCER
Eg i S = ., EXISTING UTILITY POLE
o o LR e -
g T e | 1 B+ oup NEW UTILITY POLE [RECONSTRUCTION OF CARON STREET
66 - T R e 1 . | : ! & " UTILTY POLE TO BE RELOCATED
o sy e e S S et R — § : ¥ NEW LIGHT STANDARD
RIE T i s e BRI B : < EXISTING LIGHT STANDARD
o b B e = [EH NEW HAND HOLE
Sé 53 S e = | : EXISTING HAND HOLE
i " o2 e oy EXISTING GAS VALVE
| g§= i EXISTING BELL MANHOLE
@ NEW 750mm¢ SANITARY SEWER i EXISTING BELL/CABLE PEDESTAL
Eg — BELL PEDESTAL TO BE
! MOVED (BY OTHERS)
64 _ EXISTING TREES/HEDGES 6
() ===  NeW TREES/MEDGES
our NEW BACKFLOW PREVENTOR
j | — ON STORM SERVICE © R
S ! : .
———————— ] e . NEW 750mme SANITARY SEWER | ENEIS DO\ N DISCLAMER: COPYRIGHT:
: i _ o SANITARY & WATER SERVICE THIS DRAWING AND DESIGN IS COPYRIGHT PROTECTED WHICH SHALL NOT BE USED,
i e T SO, swaey s o T
NEW 825mm# SANITARY SEWER NEW 750m g i v & WATER SERVICE OMISSIONS PRIOR TO COMMENCING WORK.
m# STORM SEWER TW=54.35 NEW TOP OF WALL GRADE THIS DRAWING IS NOT TO BE SCALED.
INFERRED o X BW-53.35
Sl NEW BOTTOM OF WALL GRADE
C===2=3  NEW CULVERT l<e—
C——"—23  EXSTING CULVERT
NEW 300mm¢ WATERMAIN : T ] NEW SIDEWALK
< EXISTING SIDEWALK ISSUED FOR — REVISION:
NEW ASPHALT ROADWAY
NEW ASPHALT DRIVEWAY / PATH
NEW 450mm¢ FORCEMAIN 60 NEW GRANULAR DRIVEWAY
58 58
2 NOV 25, 2015 AS-BUILTS
AUG 22, 2013| ISSUED FOR CONSTRUCTION
IS RE DATE DESCRIPTION
PROJECT NO: DATE:
065038/111-55504—00 NOVEMBER 2015
| ORIGINAL SCALE:
IF THIS BAR IS NOT
R e gl ﬁ‘ B 8 S 3 B g 8 3 Statiog H: 1:500 V: 1:50 25mm LONG, ADJUST
= : YOUR PLOTTING SCALE.
iy 3 3 3 5 3 5 5 5 3 3 % % ol
DRAWN BY:
] (&)
CENTERUNE &= 8|5 8| 8|3 CHR 215 8|5 3 @ gg 8| - 82 GIE §|5 CONTERLNE MS/STR. P,
GRADE gﬁs 3|3 31 313 813 8|3 gls gl 3 8lsg 8ls 8lo 8|s 2 GRADE ::;;CKEDBY, .
DISCIPLINE:
SANITARY SEWER [ _NEW 55.56m 250mme  BIE NEW 21.68m 200mme R NEW 95.09m 750mmé slg NEW 102.03m 750mme 2 SANITARY SEWER MUNICIPAL
INVERT S SANITARY SEWER © 0.61% Q|GSANITARY SEWER © 1.80%g% SANITARY SEWER © 0.08% ;’|§ SANITARY SEWER © 0.39% o INVERT TE:
o % alo 5 R e o i PLAN & PROFILE OF CARON STREET
STORM SEWER NEW 78.96m 825mme NEW 95.14m 825mmg NEW 88.06m 750mmg o 57m 750mm
INVERT g STORM SEWER © 0.38% f—_’lg STORM SEWER © 0.40% i STORM SEWER © 0.48% ‘\1:2 STORM SEWER © 0.41% gl i FROM STA. 3+150 TO STA. 3+430
TOP OF 8 3 8 8 R D> TOP OF
FORCEMAIN 5 N S - @ 3 FORCEMAIN SHEET NUMBER:
CURVE 1 /2 CURVE 2 CURVE 2 CURVE 2 CURVE 2 SHEET #: 2 o 13
: REV #
SUPERELEVATION e e e — L b SUPERELEVATION ISSUE
0.00% 0.00% ~3.00% 3.00% -3.00% 3.00% -3.00% 0.00% -3.00% —3.00% AS—BU".TS 0
; 3+199.69 34220.72 3+254.72 34288.72
3+157.58 £9%. /4 DATE OF: 11/25/2015

M: \2006\065038\MUN\Complete _CARON\065038C1_1_7_combined.dwg — 18.09.13 12: 47pm

@ DA. COALERL ISLvD



M: \2006\065038 \MUN\Complete _CARON\065038C1_1_7_combined.dwg — 18.09.13 12: 47pm

' | e ey | . | ; . waam to bl 2 e -

* | '| TR L__] '1 NO %

: . | [, 1310 |y i e 1300 i || 1. CONTRACTOR TO VERIFY LOCATION OF ALL BURIED

/~ EXISTING BELL UTILITY (TYP.) i
1250 : _ ; >
EXISTNG UTIITY POLE T0 BE RELOCATED BY OTHERS (TYP)

| SERVICES PRIOR TO START OF CONSTRUCTION.
|

N | II ' 2. TOPOGRAPHIC INFORMATION PROVIDED BY ARPENTAGE I ‘ ;
< | CONNECT NEW 150mm¢# HYDRANT LEAD TO EXISTING | DUTRISAC SURVEYING INC. GEN AR

\ N : VALVE. TOP OF FLANGE ELEVATION TO BE 67.35m.
: \ 3. ALL DISTURBED AREAS TO BE REINSTATED USING 2611 QUEENSVIEW DRIVE
! ' 100mm OF TOP SOIL AND SOD (UNLESS OTHERWISE OTTAWA, ONTARIO
! I I NOTED). CANADA K7P 0G2
PHONE: 613—-829-2800 FAX: 613-829-8299
4. SEE DRAWINGS C1.11 TO C1.15 FOR LINE PAINTING WWW.GENIVAR.COM
AND SIGNAGE DETAILS.

/
NEW CURB AND GUTTER AS 'F'ER OPSD 600.040

CONNECT NEW 150mm¢ HYDhANT LEAD TO EXISTING
300mm¢ WATERMAIN USING A WET TAP CONNECTION.
TOP OF FLANGE ELEVATION TO BE 67.25m.

=
fe PR

CONSULTANT:

—  — — —— EXISTING PROPERTY LINE

i NEW CENTERLINE OF ROAD
NEW EDGE OF PAVEMENT
EXISTING EDGE OF PAVEMENT '
—=————— NEW CURB -‘P—.
e NEW DEPRESSED CURB |

—————————— EXISTING CURB

NEW EDGE OF SHOULDER
—— —— —— —— EXISTING EDGE OF SHOULDER
_____ »=—+—.— NEW DITCH
et ¢ et ENTING DRTOH %
s e e e — NEW BOTTOM OF SLOPE
— —— - — .. — EXISTING BOTTOM OF SLOPE
EXISTING TOP OF SLOPE

| 244 oeee, pue
R MP! ’VC’ |

REINSTATE DRIVEWAY AS PER
DETAIL 8/C1.12 (TYP.)

CO #5.

STORM INV. = 64.11m (375mms) '

SANITARY INV. = 63.90m (200mme) -‘ x X EXISTING FENCE

WATER INV. = 64.04m (250mm#) | : FM NEW SANITARY FORCEMAIN
—} : ,; | SA NEW SANITARY SEWER

. ' 1265 | : | A EXISTING SANITARY SEWER

: ST NEW STORM SEWER

ST EXISTING STORM SEWER

W NEW WATERMAIN

W EXISTING WATERMAIN

COMB EXISTING COMBINED SEWER

EXISTING GAS LINE e

EXISTING BELL LINE

NEW GUIDERAIL

EXISTING GUIDERAIL

NEW SANITARY MANHOLE

EXISTING SANITARY MANHOLE

NEW STORM MANHOLE CITY OF CLARENCE—ROCKLAND

EXISTING STORM MANHOLE

NEW CATCHBASIN
NEW DOUBLE CATCHBASIN

NEW CATCHBASIN DITCH INLET
EXISTING CATCHBASIN

NEW HYDRANT

EXISTING HYDRANT

NEW VALVE

EXISTING VALVE

EXISTING REDUCER

EXISTING UTILITY POLE

NEW UTILITY POLE RECONSTRUCTION OF CARON STREET

68 “‘3 UTILTY POLE TO BE RELOCATED
¥ . NEW LIGHT STANDARD

NEW CENTERLINE PROFILE — RSl el i e e e PRGN 1 SONOA | EXISTING LIGHT STANDARD
R R Wa s § Pt = | EH NEW HAND HOLE
R — EXISTING HAND HOLE

—_— . : e

s e e ; F L . R M o 18 EXISTING GAS VALVE KEY PLAN:
e S0 _ _ . [{| BH-5 e EXISTING BELL MANHOLE

R s e B[] EXISTING BELL/CABLE PEDESTAL
BH-6 e Ty BELL PEDESTAL TO BE

] o MOVED (BY OTHERS)

& : ;. . ) EXISTING TREES/HEDGES

() co===>  NEW TREES/MEDGES

EXISTING 300mmeé || CKFLOW PREVEN
- NEW BACKFLOW PREVENTOR
WATERMAIN ON STORM SERVICE © R
: .
4 EXISTING BORE HOLE e ey

7 SANITARY & WATER SERVICE THIS DRAWING AND DESIGN IS COPYRIGHT PROTECTED WHICH SHALL NOT BE USED,
REPRODUCED OR REVISED WITHOUT WRITTEN PERMISSION BY GENIVAR. THE CONTRACTOR SHALL
- STORM, SANITARY CHECK AND VERIFY ALL DIMENSIONS AND UTILITY LOCATIONS AND REPORT ALL ERRORS AND

v & WATER SERVICE OMISSIONS PRIOR TO COMMENCING WORK.

NEW TOP OF WALL GRADE THIS DRAWING IS NOT TO BE SCALED.
NEW BOTTOM OF WALL GRADE

NEW ASPHALT BICYCLE PATH AS ] ,. ;
PER DETAIL 9/C1.12 (TYP.) o "&(W

| Torees O i e |

EW SAN MH203

3 F—
: ST,

1.99m (750mme)

62.02m (750mme)
6

64.02m (750mm¢)
64.33m

INV. S = 63.82m (750mm¢)
= 65.09m (375mme)

= 3+483
63.80m

67.25m

VERTICAL CURVE No. 3
A = -1.65%
K = 60.000
L = 99.00m

T/G
SUMP

ATION = 34651
SIZE = 1500mm¢

S
. N

INV. S = 64.33m (750mms)

ATION = 3+453
SIZE = 1500mme

SIZE = 1500mm®

SIZE = 1200mm¢

/G = 67.34m

INV. S = 61.58m (750mme)
INV. N = 61.56m (750mme)
SIZE = 1200mm¢

T/G = 66.83m

INV. E = 64.02m (375mme)
INV. N = 63.84m (450mm@)
INV. S = 64.22m (375mm®)

EW SAN MH205
NEW STM MH 102
STATION = 3+688

=
INV. N
IN_

®-|ST,

NEW STM MH101
STATION = 34624
T/G = 67.22m

NEW STM MH150
STATION = 34562

V.
V.

INV. S = 62.45m (750mm¢)
INV. N = 62.42m (750mms)

SIZE = 1500mm¢
T/G = 67.27m

T/G = 66.55m
[NEW SAN MH204
STATION = 3+551

SIZE = 1500mme

T/G = 66.66m

NEW STM MH151
STATION

|

SUMP
INV. N

IN
IN

CLIENT REF. #:
PROJECT:

2.4

BVCE = 67.333m

*r»2@0OobDD cOe@®

EXISTING CENTERLINE PROFILE

EVCS = 3+651.41
EVCE = 67.259m
@
[
]

NEW 375mmé STORM SEWER

NEW CULVERT | f—|
EXISTING CULVERT
NEW SIDEWALK

EXISTING SIDEWALK ISSUED FOR — REVISION:
NEW ASPHALT ROADWAY

NEW ASPHALT DRIVEWAY / PATH
7 NEW GRANULAR DRIVEWAY

7] NEW FROST TAPER

i PR 5 e e i -
L e N NEW 750mme SANITARY SEWER \ | ; g . e '“\"FEQREB {iet

L | —NEW 750mme SANTARY SeweR —

62

- NEW 750mm# SANITARY SEWER

TOP OF BEDROCK PROFILE

2 NOV 25, 2015| AS-BUILTS
AUG 22, 2013| ISSUED FOR CONSTRUCTION

IS RE DATE DESCRIPTION

PROJECT NO: DATE:
065038/111-55504—00 NOVEMBER 2015
ORIGINAL SCALE:
STATION H: 1:500  V: 1:50 S 10 At
DESIGNED BY: YOUR PLOTTING SCALE.

MM/MS

DRAWN BY:

CENTERLINE
GRADE MS/STR G
CHECKED BY: R D S

25mm
MM
h DISCIPLINE:

SANITARY SEWER MUNICIPAL

INVERT

HIGH POINT —

STATION

3+475
3+500
3+
34550
3+575
34600
34625
3+650
3+675
3+700
34725
3+750

66.60
66.44
68.37
66.26
FINISHED
EXISTING

66.94
67.14
67.13
67.31
67.32
67.44
67.46
87.54
67.50
67.58
87.44
67.47
67.27
67.26
67.05
66.97
66.82
66.74

66.75
66.94

CENTERLINE E
£

EXISTING
66.57
66.77

SANITARY SEWER
INVERT

NEW 98.15m 750mme 8 8 NEW 100.42m 750mm¢
SANITARY SEWER @ 0.41% Q o SANITARY SEWER @ 0.40%

61.58

NEW 101.86m 750mm¢
3 SANITARY SEWER © 0.40%

81.15

62.45

TITLE:

STORM SEVER PLAN & PROFILE OF CARON STREET
FROM STA. 3+450 TO STA. 3+730

NEW 79.18m 750mmé (=1 3 NEW 63.75m 375mmé

STORM SEWER 5 NEW 108.57m 750mmé |
STORM SEWER @ 0.39% b 4 STORM SEWER © 1.36%

INVERT I3 STORM SEWER @ 0.41%

63.82
84.02
64.22

SUPERELEVATION

SUPERELEVATION
SHEET NUMBER:

C1.3
3

SHEET - oF 13
ISSUE: REV #

AS—BUILTS 0

DATE OF: 11/25/2015




M: \2006\065038 \MUN\Complete_CARON\065038C1_1_7_combined.dwg — 18.09.13 12:47pm

i
|y
R
T}
|}

NEW CONCRETE SIDEWALK AS PER
OPSD 310.020 TYP. 1. CONTRACTOR TO VERIFY LOCATION OF ALL BURIED

SERVICES PRIOR TO START OF CONSTRUCTION.

2 Erosi: eruSATIN FRORED B ArEic g GENIVAR

3. ALL DISTURBED AREAS TO BE REINSTATED USING 2611 QUEENSVIEW DRIVE

100mm OF TOP SOIL AND SOD (UNLESS OTHERWISE OTTAWA, ONTARIO
NOTED). CANADA K7P 0G2
PHONE: 613-829-2800 FAX: 613-829-8299

4, SEE DRAWINGS C1.11 TO C1.15 FOR LINE PAINTING WWW.GENIVAR.COM
AND SIGNAGE DETAILS.

TIE INTO EXISTING ASPHALT AS PER
DETALL 5/C1.12.

|
. : | '
" I § '~ CONNECT NEW 150mm# HYDRANT LEAD TO EXISTING |
I h; : 300mm#® WATERMAIN USING A WET TAP CONNECTION. _‘

|

|

|
| | | | | 9

. _, TIE INTO EXISTING CURB AND _
; : : i : i GUTTER (TYP.) n
TIE INTO EXISTING ASPHALT AS PER DETAIL 5/C1.12. ! ! ! i
3+900 ! | | 34950 | . 4+000
r REFER TO DETAIL 2/C1.13 FOR PEDESTRIAN MEDIAN DETAILS. T '

| Lot i

=Y =X X .

TOP OF FLANGE ELEVATION TO BE 66.08m.

- 0Vl Invd

TIE INTO EXISTING CURB AND GUTTER (TYP).|

EXISTING BELL PEDESTAL TO
BE RELOCATED BY OTHERS.

|
TIE INTO EXISTING ASPHALT AS
(PER DETAL 5/C1.12. |

CONSULTANT:

|
— X o T | —

5

1. & : f -.T'—.'-'.ln ’ ._E Soro e

— — — ——— EXISTING PROPERTY LINE

s NEW CENTERLINE OF ROAD
NEW EDGE OF PAVEMENT
EXISTING EDGE OF PAVEMENT
e NEW CURB
=L: NEW DEPRESSED CURB
— e  EMISTING "CUIRE
: _ NEW EDGE OF SHOULDER
---------- — NEW DITCH
4 — —.— — — . — EXISTING DITCH i
= TIE INTO EXISTING CURB AND — e e e R — NEW BOTTOM OF SLOPE

GUTTER (TYP.) R S, ¢ TTOM OF SLOPE
TIE INTO EXISTING ASPHALT E:g:g % OF SLOPE

ras PER DETAIL 5/C1.12. ; x X EXISTING FENCE
714 M NEW SANITARY FORCEMAIN
SA

I TR ] "
Bt S e

o PO

NEW ASPHALT BICYCLE PATH
AS PER DETALL 9/C1.12 (TYP.)

| REFER TO DETAIL 10/C1.12 \ |
| FOR WATERMAIN DETAI

AV SHAI0 S3a

L e 173-179 |

REINSTATE DRIVEWAY AS
PER DETAIL 8/C1.12 (TYP.)

| 75

o
=

| : '; = " TIE INTO EXISTING ASPHALT NEW SANITARY SEWER
p -

EXISTING SANITARY SEWER
| ST NEW STORM SEWER

ST EXISTING STORM SEWER

W NEW WATERMAIN

CONNECT NEW 150mme@ HYDRANT LEAD TO EXISTING W EXISTING WATERMAIN

300mm# WATERMAIN USING A WET TAP CONNECTION. coug EXISTING COMBINED SEWER

TOP OF FLANGE ELEVATION TO BE 62.85m. EXISTING GAS LINE e

- EXISTING BELL LINE

NEW GUIDERAIL

~—a— EXISTING GUIDERAIL
NEW SANITARY MANHOLE
EXISTING SANITARY MANHOLE
NEW STORM MANHOLE CITY OF CLARENCE—-ROCKLAND
EXISTING STORM MANHOLE

NEW CATCHBASIN
NEW DOUBLE CATCHBASIN

NEW CATCHBASIN DITCH INLET
EXISTING CATCHBASIN

NEW FENCE BEHIND TREE

oy AS PER DETAIL 6/C1.12.
| | LINE AS PER DETAIL 6/C1.13.

EXISTING BELL UTIUTY
(TvP.)

3
4
3
.
3

o )

oy
-

60.58m (750mm#)
60.55m (750mm®)

= 3+874
= 44012

VERTICAL CURVE No. 5

A = 3.25%

VERTICAL CURVE No. 4
A = -4.75%

™ MH104
™ MH107
= 1200mm¢

= 60.68m

CLIENT REF. #:

= 1200mm¢
= 65.13m
SUMP = 62.28m

NEW HYDRANT
EXISTING HYDRANT
NEW VALVE

EXISTING VALVE
EXISTING REDUCER
EXISTING UTILITY POLE

NEW UTILITY POLE RECONSTRUCTION OF CARON STREET

UTILITY POLE TO BE RELOCATED
NEW LIGHT STANDARD

CENTERLINE OF COTE ST (STA. 3+777)
. EXISTING LIGHT STANDARD
EH NEW HAND HOLE

i S T LR NEW CENTERLINE PROFILE
—_— / EXISTING CENTERLINE PROFILE
[ EXISTING HAND HOLE

K = 18.000

L ; 58.50m PROJECT:

K = 15.000
L = 71.25m

INV. N = 61.12m (750mm¢)

INV. NW = 56.34m (525mm#)

INV. S = 60.09m (525mm#)

INV. S = 57.88m (525mm¢)

INV. S = 63.25m (450mm¢)
INV. N = 63.24m (450mm#)
INV. S = 62.56m (450mm¢)
INV. N = 62.28m (525mm#)

INV. S = 61.98m (525mm¢)
INV. N = 60.37m (525mm#)
INV. S = 60.09m (750mm#)

Ile. N = 57.30m (750mm®)

NEW STM MH106

INV. N = 58.13m (525mme)

ISIZE = 1500mm¢

T/G = 63.73m

SIZE = 1200mme

T/G = 63.02m
SUMP = 57.63m
SUMP = 55.76m

STATION = 3+970

SIZE = 1200mme
[NEW SAN MH208
STATION = 34955

T/G = 66.03m
SUMP = 63.24m

SIZE = 1500mm¢
SIZE = 1200mm¢

T/G = 64.63m
SUMP = 60.37m

NEW STM MH105
STATION = 3+922

T/G = 65.38m
INV. S =
INV. N =
NEW S
STATION
SIZE =
/6
NEW S
STATION
SIZE
/6

NEW SAN MH207
STATION = 3+853

NEW STM MH103
STATION = 3+774

L ]

INV. § = 61.15m (750mme)

SIZE = 1500mm®

NEW SAN MH206
STATION = 3+753
T/G = 66.29m

CENTERLINE OF POTVIN AVE (STN 3+767)

‘»2@0 O oDHO¢

" e
[ =l
0

o\

s

BVCS = 3+908.32
BVCE = 64.947m

] —pd ! — =t sy EXISTING GAS VALVE KEY PLAN:
Fin b — S EXISTING BELL MANHOLE

EXISTING BELL/CABLE PEDESTAL

BELL PEDESTAL TO BE

MOVED (BY OTHERS)

64 EXISTING TREES/HEDGES
NEW TREES/HEDGES

NEW BACKFLOW PREVENTOR
ON STORM SERVICE @ R.

- - CENTERLINE OF PAUL TERRACE (STN 3+879)

EVCS = 3497957
EVCE = 62.613m

| Y
. EXISTING BORE HOLE DISCLAMER. COPYRIGHT:

7 SANITARY & WATER SERVICE THIS DRAWING AND DESIGN IS COPYRIGHT PROTECTED WHICH SHALL NOT BE USED,

REPRODUCED OR REVISED WITHOUT WRITTEN PERMISSION BY GENIVAR. THE CONTRACTOR SHALL

' STORM, SANITARY CHECK AND VERIFY ALL DIMENSIONS AND UTILITY LOCATIONS AND REPORT ALL ERRORS AND
v & WATER SERVICE OMISSIONS PRIOR TO COMMENCING WORK.

NEW TOP OF WALL GRADE THIS DRAWING IS NOT TO BE SCALED.
NEW BOTTOM OF WALL GRADE

62

/ CENTERLINE OF DES CEDERES AVE (STN 4+10)

BVCS = 4+005.01
BVCE = 61.176m

\‘ ]
NEW CULVERT
EXISTING CULVERT
NEW SIDEWALK

- ~ NEW 750mme SANITARW

/ NEW 750mme SANITARY SEWER EXISTING SIDEWALK ISSUED FOR — REVISION:
TOP OF BEDROCK PROFILE ] }"

NEW ASPHALT ROADWAY
NEW ASPHALT DRIVEWAY / PATH

NEW GRANULAR DRIVEWAY

NEW 300mm¢# DROP STRUCTURE AS PER
oPsSD 1003.010.

INV = 60.42m

2 NOV 25, 2015| AS—-BUILTS

1 AUG 22, 2013| ISSUED FOR CONSTRUCTION

15 RE DATE DESCRIPTION

NEW 300mm# DROP STRUCTURE AS PER
OPSD 1003.010. NEW 300mm# DROP STRUCTURE AS PER
INV = 57.33m OPSD 1003.010.

INV = 58.36m [ s

PROJECT NO: DATE:
065038/111-55504-00 NOVEMBER 2015

56 ORIGINAL SCALE:
IF THIS BAR IS NOT

NEW mngom STRUCTURE AS PER H: 1:500 V: 1:50 25mm LONG, ADJUST
l(ﬂmv l g A o DESIGNED BY: YOUR PLOTTING SCALE.

MM/MS

DRAWN BY:

MS/STR
STATION CHECKED BY: BRSNS

25mm
MM

STATION

775
3+800
3+825 |
34850
3+875
3+900
3+925
34950
34975
44000
4+025
4+050

DISCIPLINE:

MUNICIPAL

CENTERLINE

62.73
61.46
61.37
59.98

59.06

FINISHED
EXISTING

GRADE TITLE:

66.26
66.15
66.13
85.92
65.97
65.70
65.72
65.47
65.51
65.25
85.13
65.02
64.92
64.70
64.66
63.99
63.96
62.86
60.16

66.37

GRADE

CENTERLINE g

EXISTING

A M PLAN & PROFILE OF CARON STREET
INVERT FROM STA. 3+750 TO STA. 44050

56.78

SANITARY SEWER
INVERT

NEW 99.60m 750mm# 8 NEW 102.23m 750mm#
¥ 3 SANITARY SEWER @ 0.53%

Ig NEW 97.0lm 750mm¢
SANITARY SEWER @ 0.55% S SANITARY SEWER © 0.45%

80.09

81.15
81.12

NEW 42.21m 525mmé B[ NEW 42.08m 525mm¢
INVERT SHEET NUMBER:

NEW 47.51m 525mms¢ )
STORM SEWER @ 0.59% Blg STORM SEWER @ 0.52%

STORM SEWER @ 0.59%

56.12

NEW 48.51m 525mm¢

NEW 99.64m 450mm@
STORM SEWER @ 0.62%

STORM SEWER
STORM SEWER @ 0.68%

INVERT |

62.56
61.98
80.09
58.13

63.24

Cl.4
4

OF 13

SHEET #:

REV f

SUPERELEVATION SFEAEAEN :S;E: BUILTS

DATE OF: 11/25/2015




M:\?0[}5\065038\MUN\CompIete_CARON\065038C1 _1_7_combined.dwg — 18.09.13 12:47pm

)

REFER TO DRAWING C1.4 FOR
INTERSECTION DETAILS.

CONNECT NEW 250mme SANITARY SEWER TO EXIS
SANITARY SEWER WITH APPROVED COUPLERS.

STORM SEWER WITH APPROVED COUPLERS.

TING

CONNECT NEW 750mme STORM SEWER TO EXISTING

TIE INTO EXISTING CURB AND

dd F1dAAYTIVA

¥s
15

BELL PEDESTAL TO BE RELOCATED BY OTHERS (TYP.)

- CONNECT NEW 375mm¢ STORM SEWER TO EXISTING
STORM SEWER WITH APPROVED COUPLERS.

1S 3SI03NV¥4

%_

EI'IQH‘P = |d

!
o
i

CONNECT NEW 150mme HYDRANT LEAD TO EXISTING
X VALVE. TOP OF FLANGE ELEVATION TO BE 54.60m.

NEW CONCRETE SIDEWALK AS PER
OPSD 310.020 TYP.

NEW CURB AND GUTTER AS PER : |

OPSD 600.040

EXISTING UTILITY POLE TO BE
RELOCATED BY OTHERS (TYP.)

REFER TO DRAWING C1.6 FOR
INTERSECTION DETAILS

4

EW SAN MH209

N

CENTERLINE OF DALRYMPLE DR

STATION = 4+052
SIZE = 1500mmé
/G = 59.08m

L

INTERL&CKING BR& TO BE
REINSTATED AS E)alsnnc| (TP.)

e g

LOTS 929 & 925 HAVE A JOINT
150mme SANITARY LATERAL ON
PROPERTY LINE. THERE WAS ONLY 1
CONNECTION TO THE EXISTING MAIN.

oP

= 55.75m (250mm¢)

VERTICAL CURVE No.

58.97m

3.25%
18.000
58.50m

™ MH108

A
K
L

INV. S = 56.78m (750mm¢)
INV. NW = 54.96m (750mme)

INV. W

60

INV. N = 53.77m (1200mm®)
INV. W = 54.04m (750mmé)
INV. SE = 56.12m (525mme)

SIZE = 2400mme
SUMP = 53.20m

STATION = 44054

NEW S
T/G =

(STN 4+052)

.
Nmmmim/llJ

STRUCTURE AS PER
OPSD 1003.010.
INV = 54.99m

N

EVCS |= 44063.51
EVCE |= 58.821m

NE’IH CURB AND GUTTER AS PER

921

600.040

NEW ASPHALT BICYCLE PATH AS .
PER DETAIL 9/C1.12 (TYP.) |

57.21m

SIZE = 1500mme

[NEW SAN MHZ210
STATION = 4+129

/G

INV, SE = 54.50m (750mmé)

52.35m (750mme)
53.49m (1200mme)

INV. N = 50.99m (1200mme)
[INV. W = 53.56m (375mme)

50.43m

SIZE = 2400mme

STATION = 4+134
T/G = 57.02m

[NEW ST™ MH109

INV. N
SUMP
INV. S

PVIE = 56.08m

CENTERLINE OF FRANGOISE ST (STN 4+133)r

NEW CENTERLINE PROFILE

PVIS = 44177.67

BH-9
{EXISTING CENTERLINE PROFILE

54

NEW 1200mm# STORM SEWER

L
L

OPSD 1003.010.
INV = 52.41m

NEW 300mm@® DROP STRUCTURE AS PER

OPSD 1003.010,
INV = 53.832m

NEW 300mm¢# DROP STRUCTURE AS PER
OPSD 1003.010.
INV = 51.63m

NEW 300mm# DROP STRUCTURE AS PER
OPSD 1003.010.
INV = 51.059m

— ——— — —
—— — — — —
S — T —— —— — — ——
i — —— — — —
—

NEW 300mme DROP STRUCTURE AS PER /

i[ 875

AV I

S

1. CONTRACTOR TO VERIFY LOCATION OF ALL BURIED
SERVICES PRIOR TO START OF CONSTRUCTION.

2. TOPOGRAPHIC INFORMATION PROVIDED BY ARPENTAGE
DUTRISAC SURVEYING INC.

3. ALL DISTURBED AREAS TO BE REINSTATED USING
100mm OF TOP SOIL AND SOD (UNLESS OTHERWISE
NOTED).

4. SEE DRAWINGS C1.11 TO C1.15 FOR LINE PAINTING
AND SIGNAGE DETAILS.

EXISTING PROPERTY LINE
NEW CENTERLINE OF ROAD
NEW EDGE OF PAVEMENT
EXISTING EDGE OF PAVEMENT
NEW CURB

NEW DEPRESSED CURB
EXISTING CURB

= 4+233
51.86m (750mmé)

W SAN MH211

ZE = 1500mmg
T/G = 54.50m

TATION
INV. N = 50.23m (750mm¢)
INV. E = 50.23m (300mm#)

INV. S

NE
S
Sl

=

NEW 300mme DROP STRUCTURE AS PER
OPSD 1003.010.
INV = 50.26m

857-859

REINSTATE DRIVEWAY AS PER
DETAIL 8/C1.12 (TYP.)

CONNECT NEW 300mme SANITARY SEWER TO EXISTING ...

SANITARY SEWER WITH APPROVED COUPLERS i
TE INTO EXISTING CURB AND i

_QUTIER (TVP)

NEW STM MH110

:/— CENTERLINE OF BELVEDERE AVE (STN 4+233)

INV. S = 50.50m (1200mm®)
INV. N = 48.46m (1200mm#)
INV. SW = 51.64m (300mme)
INV. W = 51.03m (450mm¢)

=

¥

‘\— ENE\\' thTNNIPiG WALL AS PER

. (OPSD 3120.100 TYPE, 1
801 | !

49.74m (750mme)
49.71m (900mme)

= 44334

= 51.77m

W SAN MH212

STATION

INE
T/G
INV. S
INV. N

SIZE = 1500mm¢

VERTICAL CURVE No. 6

7.45%
18.000
134.07m

BVCS = 4+319.89

STATION

44075
4+100

44125

4+150
4+175

4+200

4+250

NEW EDGE OF SHOULDER
EXISTING EDGE OF SHOULDER
NEW DITCH

— — — — — —

= GENIVAR

2611 QUEENSVIEW DRIVE
OTTAWA, ONTARIO
CANADA K7P 0G2
PHONE: 613-829-2800 FAX: 613-829-8299
WWW.GENIVAR.COM

CONSULTANT:

EXISTING DITCH
NEW BOTTOM OF SLOPE
EXISTING BOTTOM OF SLOPE
EXISTING TOP OF SLOPE
EXISTING FENCE
NEW SANITARY FORCEMAIN
NEW SANITARY SEWER
A EXISTING SANITARY SEWER
NEW STORM SEWER
T EXISTING STORM SEWER
W NEW WATERMAIN
W EXISTING WATERMAIN
EXISTING COMBINED SEWER
e EXISTING GAS LINE

: EXISTING BELL LINE
NEW GUIDERAIL
EXISTING GUIDERAIL
NEW SANITARY MANHOLE
EXISTING SANITARY MANHOLE
NEW STORM MANHOLE
EXISTING STORM MANHOLE
NEW CATCHBASIN
NEW DOUBLE CATCHBASIN
NEW CATCHBASIN DITCH INLET
EXISTING CATCHBASIN
NEW HYDRANT
EXISTING HYDRANT
NEW VALVE
EXISTING VALVE
EXISTING REDUCER
EXISTING UTILITY POLE
NEW UTILTY POLE
E UTILTY POLE TO BE RELOCATED
¥ NEW LIGHT STANDARD
* EXISTING LIGHT STANDARD
NEW HAND HOLE
EXISTING HAND HOLE
EXISTING GAS VALVE
EXISTING BELL MANHOLE
EXISTING BELL/CABLE PEDESTAL
BELL PEDESTAL TO BE
MOVED (BY OTHERS)

EXISTING TREES/HEDGES
NEW TREES/HEDGES

NEW BACKFLOW PREVENTOR
ON STORM SERVICE @ R.
o EXISTING BORE HOLE

SANITARY & WATER SERVICE

— STORM, SANITARY
v & WATER SERVICE

NEW TOP OF WALL GRADE
NEW BOTTOM OF WALL GRADE

cOe®

=

“»2@0O-oDHo

w®
<
=5

(218

NEW CULVERT
EXISTING CULVERT
NEW SIDEWALK
5 EXISTING SIDEWALK

NEW ASPHALT ROADWAY
NEW ASPHALT DRIVEWAY / PATH
1 NEW GRANULAR DRIVEWAY

NEW FROST TAPER

SEAL:

CLIENT:

CITY OF CLARENCE—-ROCKLAND

CLIENT REF. #:

PROJECT:

IRECONSTRUCTION OF CARON STREET

KEY PLAN:

DISCLAIMER: COPYRIGHT:

THIS DRAWING AND DESIGN IS COPYRIGHT PROTECTED WHICH SHALL NOT BE USED,
REPRODUCED OR REWVISED WITHOUT WRITTEN PERMISSION BY GENIVAR. THE CONTRACTOR SHALL
CHECK AND VERIFY ALL DIMENSIONS AND UTILITY LOCATIONS AND REPORT ALL ERRORS AND
OMISSIONS PRIOR TO COMMENCING WORK.

THIS DRAWING [S NOT TO BE SCALED.

ISSUED FOR — REVISION:

52
CENTERLINE OF HELENE ST
(STN 4+349)

44350

STATION

CENTERLINE
GRADE

FINISHED

EXISTING

59.20

59.06

57.95
57.78

58.55
58.37

57.35

57.11

56.75
56.62
56.15
56.02

55.37

55.48

54.76

54.64

54.06

53.98

53.27

53.36

51.97
51.85

52.66
52.58

51.51
51.32

FINISHED
EXISTING

CENTERUNE
GRADE

SANITARY SEWER
INVERT

NEW 76.88m 750mme
SANITARY SEWER @ 0.60%

NEW 103.88m 750mme
SANITARY SEWER @ 0.47%

NEW 100.65m 750mm¢
SANITARY SEWER © 0.49%

NEW 100.0lm 900mme¢
SANITARY SEWER © 0.21%

2y
/& \

Q<

49.50

SANITARY SEWER
INVERT

STORM SEWER
INVERT

. NEW 80.07m 1200mm#
o STORM SEWER © 0.35%

NEW 138.03m 1200mmé
STORM SEWER @ 0.35%

50.50

48.46

NEW 110.05m 1200mm#®
STORM SEWER @ 0.35%

INVERT

SUPERELEVATION

\NEW 42.08m 525mms

STORM SEWER @ 0.52%

SUPERELEVATION

2 NOV 25, 2015| AS-BUILTS

1 AUG 22, 2013| ISSUED FOR CONSTRUCTION
IS | RE DATE DESCRIPTION
PROJECT NO: DATE:

065038/111-55504-00 NOVEMBER 2015

ORIGINAL SCALE:
H: 1:500 V: 1:50
DESIGNED BY:

MM/MS
DRAWN BY:
MS/STR
CHECKED BY:

MM

IF THIS BAR IS NOT
25mm LONG, ADJUST
YOUR PLOTTING SCALE.

25mm

DISCIPLINE:

MUNICIPAL

TITLE:

PLAN & PROFILE OF CARON STREET
FROM STA. 4+050 TO STA. 4+350

SHEET NUMBER:

Clo
SHEET # o .
ISSUE: REV #
AS—-BUILTS 0
DATE OF: 11/25/2015




M: \2006\065038\MUN\Complete_CARON\065038C1_1_7_combined.dwg — 18.09.13 12: 47pm

MH303

SIZE = 1200mm¢

T/G = 51.25m

INV. N = 49.62m (150mms)
INV. W = 49.68m (125mm$)

| MH302
/ SIZE = 1200mme
, T/6 = 52.38m
I INV. S = 49.31m (150mme)
| INV. E = 49.28m (450mm#)
| INV. W = 49.31m (4-50:nrn¢)l

0o 4/ g

DI455

MH301
SIZE = 1200mm#
T/G = 51.45m
INV. N = 49.60m (150mm¢)
INV. W = 49.66m (125mms)

/ 769! 757
MH300

SIZE = 1200mm#

T/G = 52.36m

INV. S = 49.22m (150mm$)
INV. Nx = 40.16m (150mm#)

Iy

|

NEW 300X300X150mm TEE.
CONTRACTOR TO CONFIRM DIAMETER
OF EXISTING WATERMAIN

NEW CONCRETE SIDEWALK AS PER
OPSD 310.020 TYP.

NEW CURB AND GUTTER AS PER
OPSD 600.040

50
INTERLOCKING BRICK TO BE

REINSTATED AS EXISTING (TYP.)
b o Y |

{
|

'TIE NEW ASPHALT INTO EXISTING
//~WITH STEP CONNECTION AS PER
// DETAL 11/€142 (TYP).

EXISTING UTILITY POLE TO BE
RELOCATED BY OTHERS (TYP.)

NEW 600mm STORM PIPE TO BE
INSTALLED AT 1% AND CAPPED
AFTER CB461 LEAD.

DCB46

ERNG TV P el

NEW RETAINING WALL AS PER OPSD
3120.100 TYPE 2

RELOCATED BY OTHERS TYP.

set
EEE€E|
S5
=
o~ S Nt E
ENE EEEE
3555339
2,879
Bz, oy VERTICAL CURVE No. 6 VERTICAL CURVE No. 7
w8 il A = 7.45% A = 0N
BENQS > K = 18.000 K = 17.204
ZOWDBHEHZZZ L = 134.07m L = 22.56m
35
Win
54
EXISTING GROUND PROFILE
NEW CENTERLINE PROFILE
52 @
>
BH-10 | |
NEW 200mm# DROP STRUCTURE AS PER
OPSD 1003.010.
INV = 48.98m
50

\ NEW 900mm# SANITARY SEWER

—

= et
W

2 W L

TEE IN EXISTING SANITARY
4 _ N /
1 i \\\\\
1PN

NEW CEDAR HEDGE
BACKFILL AREA ABOVE PIPES

.REINSTATE DRIVEWAY AS

o BETWEEN STA. 4+420 TOSTA. ' W -
i 4+600 TO APPROXIMATE FUTURE / PER DETAIL 8/C1.12 (TYP) \ \ N
CENTERLINE PROFILE GRADE AND / \ N
TOPSOILAND SEED. / | T N
B R ek S .xf 7 \\ \ \-\'\
S - N D T e _/ 2 \\\ \\\
e AR \ \
) - = 1 a |
EEEE = TEE EEE| EEE EEE|
~ o ] 5[5 283 0 3= 3 ceg|
& O~ ) e £ b A =] 2 e L)
§u ZES: ﬁ‘ =1 S e 35: %ga E,_ZE 533 &EE £8s Ech\;'
¥ E SO~ S Sw E EE Q%E §r~:r- EﬁEngﬁﬁl‘D" E‘iEEEQ"’TE; E?EEEN.zi
i - gcnma,d mIEER D “‘$(§§ 9 =352 3| =SvS53Y PP z356 997
= CEA = s 8 = S¥P| = Sod T 3T S Ly SHiBaas TR
2128 | 0y 2,,g£8m 218 T m"N%#”m“ s AL Bl e
> ] - I Z T g ] Oo=" I £ T ) e |
- SE 5 ﬁéu"mzlﬂg Eéll II‘:_z $§n ||m§; !_E_IC:ZT-’” IIr_:l_gm? ég” fIG_Ld'Jng éé” IIH%L._:-
N SN >35> WO Ego x| 2HeESsz> QO ZT >3 Qo 5> >
§§ "3’3 553553‘,};;;; = LENRZ 2 Gl === XPNRZZZZ Zhornzzz| Bho-2Z2Z)
s 3 & §§
0 O L L Ol 56
o |w gg m,g ¥
== TR BE als
a jo.
v
@ w s |§ FUTURE FINISHED CENTERUNE PROFILE
8 | 105 |tosgl  o-1s
54

.

SANITARY FULL FLOW LEVEL WHEN
FORCMEAIN IS IN OPERATION

et

/

NEW 900mm# SANITARY SEWER

Nﬂl 675mme SANITARY !

EXISTING 600mme STORM

/} MH216 /

NOTES:
1. CONTRACTOR
SERVICES

NOTED).

5 TO VERIFY LOCATION OF ALL BURIED
HOR TO START OF CONSTRUCTION.

2. TOPOGRAPHIC INFORMATION PROVIDED BY ARPENTAGE
DUTRISAC SURVEYING INC.

3. ALL DISTURBED AREAS TO BE REINSTATED USING
100mm OF TOP SOIL AND SOD (UNLESS OTHERWISE

4. SEE DRAWINGS C1.11 TO C1.15 FOR LINE PAINTING
AND SIGNAGE DETAILS.

GENIVAR

2611 QUEENSVIEW DRIVE

OTTAWA, ONTARIO

CANADA K7P 0G2

PHONE: 613-829-2800 FAX: 613—-829-8299
WWW.GENIVAR.COM

g R T

c0e®

St

‘»2@0QoDHD

®
[=d
=

B

* TW-54.35
BW-53.35

E=Ss=0
SSREe———— |

AR TSR |

EXISTING PROPERTY LINE
NEW CENTERLINE OF ROAD
NEW EDGE OF PAVEMENT
EXISTING EDGE OF PAVEMENT
NEW CURB

NEW DEPRESSED CURB
EXISTING CURB

NEW EDGE OF SHOULDER
EXISTING EDGE OF SHOULDER
NEW DITCH

EXISTING DITCH

NEW BOTTOM OF SLOPE
EXISTING BOTTOM OF SLOPE
EXISTING TOP OF SLOPE
EXISTING FENCE

NEW SANITARY FORCEMAIN
NEW SANITARY SEWER
EXISTING SANITARY SEWER
NEW STORM SEWER
EXISTING STORM SEWER
NEW WATERMAIN

EXISTING WATERMAIN
EXISTING COMBINED SEWER
EXISTING GAS LINE
EXISTING BELL LINE

NEW GUIDERAIL

EXISTING GUIDERAIL

NEW SANITARY MANHOLE
EXISTING SANITARY MANHOLE
NEW STORM MANHOLE
EXISTING STORM MANHOLE

NEW CATCHBASIN
NEW DOUBLE CATCHBASIN

NEW CATCHBASIN DITCH INLET
EXISTING CATCHBASIN

NEW HYDRANT

EXISTING HYDRANT

NEW VALVE

EXISTING VALVE

EXISTING REDUCER

EXISTING UTILITY POLE

NEW UTILTY POLE

UTIUTY POLE TO BE RELOCATED

NEW LIGHT STANDARD
EXISTING LIGHT STANDARD
NEW HAND HOLE
EXISTING HAND HOLE
EXISTING GAS VALVE
EXISTING BELL MANHOLE

EXISTING BELL/CABLE PEDESTAL

BELL PEDESTAL TO BE
MOVED (BY OTHERS)

EXISTING TREES/HEDGES
NEW TREES/HEDGES

NEW BACKFLOW PREVENTOR
ON STORM SERVICE © .
EXISTING BORE HOLE

SANITARY & WATER SERVICE

STORM, SANITARY
& WATER SERVICE

NEW TOP OF WALL GRADE
NEW BOTTOM OF WALL GRADE

NEW CULVERT
EXISTING CULVERT
NEW SIDEWALK

; EXISTING SIDEWALK

NEW ASPHALT ROADWAY

] NEW ASPHALT DRIVEWAY / PATH

NEW GRANULAR DRIVEWAY

CONSULTANT:

SEAL:

CLIENT:

CLIENT REF. #:

CITY OF CLARENCE—ROCKLAND

PROJECT:

RECONSTRUCTION OF CARON STREET

DISCLAIMER:

THIS DRAWING IS NOT TO BE SCALED.

THIS DRAWING AND DESIGN IS COPYRIGHT PROTECTED WHICH SHALL NOT BE USED,
REPRODUCED OR REVISED WITHOUT WRITTEN PERMISSION BY GENIVAR. THE CONTRACTOR SHALL
CHECK AND VERIFY ALL DIMENSIONS AND UTILITY LOCATIONS AND REPORT ALL ERRORS AND
OMISSIONS PRIOR TO COMMENCING WORK.

COPYRIGHT:

ISSUED FOR — REVISION:

. P e die o e 48 ' =
s e / 1 EX ] NEW FROST TAPER
NEW 250mm¢ DROP STRUCTURE AS PER I
L : OPSD 1003.010. |
T INV = 48.17m & + ‘
: -
/ " EXISTING 675mmg SANITARY SEWER
NEW 300mm¢ DROP STRUCTURE AS PER ; ‘ ‘
OPSD 1003.010. _\
INV = 46.83m
4 L=
NEW 300mm¢ DROP STRUCTURE AS PER
= OPSD 1003.010. ‘ i
INV = 48.80m {1 2 NOV 25, 2015| AS—BUILTS
L AUG 22, 2013| ISSUED FOR CONSTRUCTION
IS RE DATE DESCRIPTION
PROJECT NO: DATE:
065038/111-55504—-00 NOVEMBER 2015
ORIGINAL SCALE: j
H: 1:500 V: 1:50 , e L AT
STATION E § g' § E § § § E § §' § STATION DESIGNED Br: YOUR PLOTTING SCALE.
$ 3 3 3 $ 3 3 3 3 ¥ $ < MM /MS
DRAWN BY:
= . 4 ol 8|2 MS/STR
cENTERUNEEE&';% 3| 8|5 §8 ] Py 814 3|3 2|3 &|5 218 & ] s & EIZ  CENTERLINE CHECKED BY: SRS S
GRADE 2|2 &[5 |5 |5 5 ] fe 35 8|5 3|5 3|7 3| 3|5 |5 g(e 2[2 oranE <o
L
DISCIPLINE:
. o 5 £ . = 5 MUNICIPAL
TOP OF P & ) ' ~ i © TOP OF TITLE:
WATERMAIN ) ] [N % =) & ol o = g WATERMAIN
PLAN & PROFILE OF CARON STREET
SEWER I~ NEW 100.01m 900mm¢ 2 NEW 71.94m 900mm¢ ) NEW 91.19m 675mm¢ SR EX. 49.51m 675mm¢ mI& ] SANITARY SEWER FROM STA. 4+350 TO STA. 4+650
Wfﬁﬁé’m g smﬁ#mv SEWER © 0.21% ge SANITARY SEWER @ 0.24% 39 SANITARY SEWER © 1.01% glg SANITARY SEWER @ 0.79% Qg ::I INVERT
STORM SEWER NEW 65.92m 300mm¢ S EX. 40.59m 600mm¢ 39 STORM SEWER SHEET NUMBER.
INVERT § 'éﬁgab'c’s‘%ﬁ‘é‘a’%"ﬁf“s?; EI lé STORM SEWER @ 0.49% £ STORM SEWER © 0.25% ] £ il INVERT C16
CURVE 3 CURVE 3 CURVE 3 ?S”SZEET f A SR e
P ATION ey e i SUPERELEVATION
i ~3.00% -3.00% ~3.00% -0.00% ~3.00% 3.00% AS—-BUILTS 0
4+543.33 4+577.33 4+611.33 DATE OF: 11/25/2015

@ LAWATEA



M: \2006\065038\MUN\Complete“CARON\UBS{J}&CT_'I_?_combined,dwg - 18.09.13 12:47pm

NEW 1200mm¢ CONCRETE CULVERT.
INSTALL AS PER OPSD 203.040.
COUNTERSINK CULVERT 100mm.
W INV.=43.53m
E INV.= 43.51m

1. CONTRACTOR TO VERIFY LOCATION OF ALL BURIED
SERVICES PRIOR TO START OF CONSTRUCTION.

2. TOPOGRAPHIC INFORMATION PROVIDED BY ARPENTAGE

SRS e GENIVAR

3. ALL DISTURBED AREAS TO BE REINSTATED USING 2611 QUEENSVIEW DRIVE
100mm OF TOP SOIL AND SOD (UNLESS OTHERWISE OTTAWA, ONTARIO
NOTED). CANADA K7P 062
PHONE: 613-829-2800 FAX: 613-829-8299
4. SEE DRAWINGS C1.11 TO C1.15 FOR LINE PAINTING WWW.GENIVAR.COM
AND SIGNAGE DETAILS.

CONSULTANT:

——— — — ——— EXISTING PROPERTY LINE

——— — ———— NEW CENTERLINE OF ROAD

NEW EDGE OF PAVEMENT

EXISTING EDGE OF PAVEMENT
e NEW CURB

=Bl NEW DEPRESSED CURB

—————————————  EXISTING CURB

NEW EDGE OF SHOULDER

_ : - 5 SR —— —— —— —— EXISTING EDGE OF SHOULDER

..... i el e | ey — = —.—.—.— NEW DITCH

TOP OF ROCK SLOPE
P OF GRANULAR SLOPE -

— — — . — . —.— EXISTING DITCH SEAL:
0 — 4 — e et Nm Bo‘n‘m a.' m
——— — EXISTING BOTTOM OF SLOPE
EXISTING TOP OF SLOPE
X x EXISTING FENCE
F NEW SANITARY FORCEMAIN
SA NEW SANITARY SEWER
SA EXISTING SANITARY SEWER
ST NEW STORM SEWER
ST EXISTING STORM SEWER
W NEW WATERMAIN
W EXISTING WATERMAIN
coup EXISTING COMBINED SEWER
- ~ EXISTING BELL LINE
~—a—« NEW GUIDERAIL
~— EXISTING GUIDERAIL
NEW SANITARY MANHOLE
EXISTING SANITARY MANHOLE
NEW STORM MANHOLE CITY OF CLARENCE—-ROCKLAND
EXISTING STORM MANHOLE
NEW CATCHBASIN
NEW DOUBLE CATCHBASIN
NEW CATCHBASIN DITCH INLET
EXISTING CATCHBASIN
NEW HYDRANT

NEW CHAIN LINK FENCE AS
—PER OPSD 972.130.

—— — —

CONTRACTOR TO PROVIDE
TEMPORARY OVERLAND PIPING
BETWEEN EXMH510 AND EXMH511
DURING EXCAVATION ACTIVITIES.

DOUBLE ROW OF HEAVY DUTY SILT
CURTAIN AS PER OPSD 219.130.

CLIENT:

NEW CHAIN LINK GATE AS
PER OPSD 972.102. /

NEW PUMPING STATION ACCESS ROAD
AS PER DETAILS 7/C1.12 & 5/C1.13.

NEW UTILITY POLE INSTALLED

| ey g NOVEMBER 2012
N '

ose| |

Ly
|
’
[
|

CLIENT REF. #:

PROJECT:

44.98m (750mmg)

[INV. SW = 45.00m (825mmg)

T/G

44.23m (675mme) |

INV. N = 42.60m (675mmg)

INV. SW = 44.28m (200mmg)
44.89m (900mms)

41.88m (300mmeo)
40.86m (525mme)
40.77m (525mme)

44772

1500mme
43.98m

4+790

1200mme

43.95m
4+899

1200mme

T/G = 46.78m

.07m

EXISTING HYDRANT
NEW VALVE

EXISTING VALVE
EXISTING REDUCER
EXISTING UTIUTY POLE

NEW UTILITY POLE RECONSTRUCTION OF CARON STREET

UTILITY POLE TO BE RELOCATED
NEW LIGHT STANDARD

EXISTING LIGHT STANDARD

HH NEW HAND HOLE

EXISTING HAND HOLE

40.86m (525mme) |
41.96m _(_SOOanQ}

B

= 41.94m (300mme) |

= 42.22m (675mm@9)

INV. NW

1500mme
48.22m
1800mme

SIZE=
T/G =
INV. SE

NW

N
=
E =

>

ﬂ\/ ~1.00% 5
|

“r»2®0QoDHOC

EXISTING SAN EXMHB07

STATION
EXISTING SAN EXMH511

STATION

SIZE
T/G
{INV. SE

[IN

SUMP = 44.89m
s
PVIS = 44844.45

STATION = 4+735

SIZE
T/G = 48.29m

STATION

INV. SE
V. N
SIZE

[EXISTING SAN MH217
EXISTING STM MH306

STATION = 44733

FUTURE FINISHED CENTERLINE PROFILE

P

IINV. § = 45.69m (BOQmmﬂ_)

[EXISTING SAN EXMH510

[SIZE

PVIS = 44890.28

-~
[ ]
=
0

VERTICAL CURVE No.
A = 5.75% ' 3
K = 26.100

L = 150.08m

|

= 4+696.26

= 49.158m

* W

EXISTING GROUND PROFILE

acy EXISTING GAS VALVE KEY PLAN:
EXISTING BELL MANHOLE
EXISTING BELL/CABLE PEDESTAL
BELL PEDESTAL TO BE
MOVED (BY OTHERS)

q- EXISTING TREES/MEDGES
() c===  NEW TREES/MEDGES

P NEW BACKFLOW PREVENTOR
ON STORM SERVICE @ R
o+ EXISTING BORE HOLE

S

G

"‘"—-—-_./'—-—-_________‘____ S IS e e

SUBGRADE ELEVATION _ _.—" "

u—‘
-
-#'
-

'FILI. AREA WITH STRUCTURAL FILL GENERATED
FROM SITE TO SUBGRADE ELEVATION.

DISCLAIMER: COPYRIGHT:

SANITARY & WATER SERVICE THIS DRAWING AND DESIGN IS COPYRIGHT PROTECTED WHICH SHALL NOT BE USED,

REPRODUCED OR REVISED WITHOUT WRITTEN PERMISSION BY GENIVAR. THE CONTRACTOR SHALL
STORM, SANITARY CHECK AND VERIFY ALL DIMENSIONS AND UTILITY LOCATIONS AND REPORT ALL ERRORS AND
& WATER SERVICE OMISSIONS PRIOR TO COMMENCING WORK.

NEW TOP OF WALL GRADE THIS DRAWING IS NOT TO BE SCALED.
NEW BOTTOM OF WALL GRADE
NEW CULVERT

EXISTING CULVERT

NEW SIDEWALK
EXISTING SIDEWALK

NEW ASPHALT ROADWAY
NEW ASPHALT DRIVEWAY / PATH

NEW GRANULAR DRIVEWAY

AREA TO BE LANDFILLED.
GRANULAR FILL
|| : \ _ GEOTEXTILE

: b L |
il e oliie Lt R et
S— —— |

|
[ NEWSOOrnmi_S’l&MSE\lER \
s et g BN _{_.ﬁ\______..

—

ISSUED FOR — REVISION:

STA. ELEVATION

EXISTING 675mmg SANIT

4+694.89 49.221
4+700 49.06
4+710 48.77
44720 48.53

44730 48.32 2 NOV 25, 2015 AS-BUILTS
APPROXIMATE EXTEND OF PEAT EXCAVATION 44740 48.15 1 AUG 22, 2013| ISSUED FOR CONSTRUCTION

42 42

. APPROXIMATE EXTEND OF LANDFILL EXCAVATION

i

4+750 48.01 s | RE DATE DESCRIPTION
ROCK FILL PROJECT NO: DATE:

44760 47.92
065038/111-55504—00 NOVEMBER 2015
LOW POINT 4+770 47.86 ORIGINAL SCALE:

4+780 4784 |H: 1:500 V: 1:50 iy For S

25mm_LONG, ADJUST
: YOUR PLOTTING SCALE.
STATION 44790 47.86 DESIGNED BY:
4+800 47.92

MM/MS

DRAWN BY:
4+810 48.02 MS/STR

-

| EXISTING 500mme SANITARY FORCEMAIN.

STATION

g
:

44675
44700
44725
44750
44775
44800

44850

4+875

44900

44925
44850

CENTERLINE

CENTERLINE 4+820 48.16 CHECKED BY: el > e ]
GRADE

GRADE MM 25mm
44830 48.33

50.66
50.21
49
48.62
49.04
48.53
48.38
48.31
47.96
47.76
47.79
44,54
47.85
4453
48,15
46.42
48.69
45.69
49.31
4316
49.89
48.15
50.27
50.24
50.16
52.76
FINISHED
EXISTING

EXISTING

DISCIPLINE:

e croiy MUNICIPAL

TOP OF TOP OF 4+844.89 48.658 TILE:
WATERMAIN WATERMAIN

/\ PLAN & PROFILE OF CARON STREET
/ 3 EX. 15.76m 300mms EXISTING 97.70m 300mms SANITARY SEWER FROM STA. 4+650 TO STA. 4+950

T SANITARY SEWER @ -0.38% SANITARY SEWER @ -3.82% INVERT

SANITARY SEWER & EX. 86.64m 675mme¢

EX. 45.88m 675mms &’IS
INVERT g SANITARY SEWER @ 1.22%

SANITARY SEWER @ 0.83%

44.23
2
45.69

42,

STORM SEWER < EX. 88.62m 750mm#

EX. 36.53m 900mme
INVERT ¢ STORM SEWER @ 0.50%

NEW 71.68m 900mme 5 STORM SEWER SHEET NUMBER:
STORM SEWER @ 0.38%

STORM SEWER @ 0.25% 3 INVERT

44.98
44.89
44.75
44.75

C1.7
.

SHEET ¢ OF 13
CUR'IE 3 CURVE 3/4 CURLE 4 CLIRLE 4 CUR‘JE 4 CUR*IE 4 TIE-IN

ISSUE: REV §
SUPERELEVATION ot - o SESE Al Bhe AT Sy R et SUPERELEVATION AS"‘ B U".TS

-3.00% 3.00% 0.008 0.00% 3.00% -3.00% : 3.00% -3.00% 0.00% -3.00% -3.00% -3.00%
44663.82 __4+705.01 _____44746.18 4+857.00 4+878.50 LT S S N (R e _ DATE OF: 11/25/2015




CS

Appendix C

Sewage Pumping Station Capacity
and Condition Assessment and

Sanitary Treatment Facilit
Capacity and

Capital Investment
Report Excerpt

CIMANF



Capital Investment Report
City of Clarence-Rockland

3. Pumping Station Capacity Assessment
3.1 Capacity

The detailed pump test data and flow calculation are included in Appendix G. A summary of the
station capacities, average flows & firm capacity are presented below. In cases where data was
inconclusive and inconsistent, SCADA information was gathered to supplement the pump tests.

Pump capacities were determined by running the pumps and measuring the drop in the wet well
level over a measured time period. The volume pumped was calculated using the difference in
level and the area of the wet well. This was divided by the elapsed time to determine the pump
capacity. The inflow immediately before and/or after the pump test was also recorded,
averaged and added to the pump capacity to determine the total pump capacity.

Pump test that appear to have inaccurate and inconsistent results due to unavailability of
pumps, level sensor inaccuracies and other issues were reviewed against SCADA level and
time data provided by the OCWA to correlate pump capacities.

Table 3-1 presents the results from the recent pump tests as well as the previous test
completed in 2005 (CH2MHILL)

Table 3-1: Pump Station Capacities

Pumping Pump Rated 2005 2005 2013 2013 Firm

Station Number Capacity Pump Average Pump Average Capacity
Test for all Test (L/s) for all (L/s)
Pumps Pumps
(L/S) (L/S)

1 170.5 130.1 143.8

1 2 170.5 110.4 104.1 139.7 124.2 200°
3 94.7 71.9 89.1
1 63.0 81.0 50.09'

2 79.1 73.9° 70.7*
2 63.0 771 73.93
1 28.4 23.1 N/A3

3 31.5 33.9% 31.8*
2 28.4 26.6 39.8
1 49.0 25.7 22.0'

4 31.5 31.22 28.1*
2 49.0 37.2 37.4
1 31.0 29.8 26.9

5 31.7 25.6 243
2 31.0 33.6 24.3
1 19.5 24.8 9.5’

6 24.5 21.72 18.6%
2 19.5 24 1 N/A3

7 1 65.4

New PS - No flow sources connected to PS

2 65.4

WSP 36



Capital Investment Report
City of Clarence-Rockland

Inflow and infiltration for the ultimate build out was reviewed and varied to account for the
actually flows, topography and age of infrastructure to ensure that projected flows are accurate.
The Peak Instantaneous Flows values are compared to the current firm capacities to indicate
the short, intermediate and ultimate effects on the pumping stations.

Table 3-8 presents the firm capacity of each pumping station in relation to the projected Peak
Instantaneous flow data and the required Increase to meet the project time period.

Table 3-8: 2018 Flow Data Summar
Pump Firm 2018 2023 Ultimate
Station Capacity

Peak Inst. | Required Peak Required Peak Required

Flow Increase Inst. Flow Increase Inst. Flow @ Increase

(L/s) (L/s) (L/s) (L/s) (L/s) (L/s)
1 200 233.65 33.65 267.72 67.72 837.2 637.2
2 70.7 111.84 41.14 128.15 57.45 121.6 50.9
3 31.8 85.48 53.68 97.95 66.15 107.5 75.7
4 28.1 87.33 59.23 100.07 71.97 98.1 70.0
5 24.3 39.18 14.88 44.89' 20.59 741 49.8
6 18.6 49.86 31.26 57.13 38.53 50.0 31.4
7 59.0° N/A N/A N/A N/A 74.3 15.3

1. Max. Daily Flow shown for minimum required increase. Flow monitoring should be conducted to determine Peak
Instantaneous Flow
2. Design value from CofA permit

The current size of the forcemain’s would allow upgrades to the pumping station equipment
alone without increasing the size of the forcemain’s (i.e. velocities <3m/s), except pumping
station No. 1. Pumping station No.1 would be able to be upgraded to the intermediate date and
beyond but the forcemain would need further upgrades to handle to ultimate flows.

3.4 Recommended Upgrades

In general, the stations typically operate effectively; however the majority of the pumping station
have reached or exceeded their anticipated design flows and life expectancy. Below are some
recommendations with regards to capacity issues but does not relate to the maintenance and
repair items identified in the above section

Pumping Station #1

It appears that some maintenance and repairs have been completed to the pumping station and
have increased the firm capacity from 170L/s (2005) to approximately 200L/s (2013). These
modifications bring the firm capacity in conformance with the MOE guidelines for 2013; however
there is no further room for growth at this pumping station. It appears that the station will
require an upgrade to continue to services this catchment area and provide room for growth.
Modifications to the pumps and piping could be accommodated to increase firm capacity at an
approximate cost ranging from $350K to 2 million. Refer to the Appendix C for a detailed review
of the pumping station and recommended.

WSP 45



Capital Investment Report
City of Clarence-Rockland

6. Capital Investment Plan

6.1 Pumping Stations

During the condition assessment items were identified that required maintenance and repairs.
These items were prioritized and the summary of the combined costs for each level of
maintenance and repair costs for each pumping station is provided in Table 6.1.

Table 6.1 — Summary of Maintenance and Repair Costs

Maintenance/Repair PS#1 PS#2 PS#3 PS#4 PS#5 PS#6 PS#7 Total
LEVEL 1 ITEMS $40,000 | $39,750 | $20,500 | $21,300 | $28,500 | $19,500 | $50,000 | $219,550
LEVEL 2 ITEMS $49,150 | $29,750 | $23,250 | $26,800 | $15,250 | $27,000 | $12,250 | $183,650
LEVEL 3 ITEMS 3 $80,850 | $8,500 | $18,500 | $2,050 | $5,150 | $7,500 | $13,500 | $136,050
LEVEL 4 ITEMS 4 $7,000 $600 | $10,200 S0 | $1,500 SO S0 | $19,300

TOTAL $135,000 | $78,600 | $72,950 | $50,150 | $50,400 | $54,000 | $75,750 | $516,850

Additionally, capacity upgrades are required to meet the current and future growth.

Table 6.2 — Capital Upgrades at Pumping Stations

Pumping Station Cost
No.1 $350,000 — $2,000,000
No. 2 $600,00 — $800,000
No. 3 $600,000 — $800,000
TOTAL $1,550,000 — $3,600,000

6.2 SCADA Upgrades

It order to monitor and control the pumping stations from one central location, the Township can
upgrade all of the sewage pumping stations with PLC based control panels. An estimate for this
cost is presented in Table 6.2.

Table 5.2 — SCADA Upgrade

Component # Units Unit Price Total Cost
PS PLC Control Panels 7 $20,000 $140,000
HUB Computer, Software, and 1 $20,000 $20,000
Printer
Integration of Hub Computer with 1 $20,000 $20,000
WTP or WWTP SCADA System
Total Construction SCADA Upgrade $180,000
Engineering LS %15 $27,000
Total SCADA Cost $207,000

WSP 57




Ly— —
LT

Minisiry of Ministése w2 . AMENDED CERTIFICATE OF APPROVAL
Environment lEnvircprsment SEWAGE
and Energy et de I'Encriie NUMBER 3-0466.-93-067

Paye | of 14

HEDRIVED

Town of Roekland

1560 Laurier Street FEE 14 1998
Rockland, Ontario
K4X 1LS ONTARIO SLEAN

WATER AGEMCY

You have applied in accordance with Secrion 53 of the Ontario Water Resources Act for
approval of:

Expansion of the existing sewage treatment plant {consisting of an aerated
lagoon system) having a rated capacity of 3,340 m’/d to a new modified plant
consisting of a Sequential Batch Reactor (SBR) treatment process and
associated appurtenances having a rated capacity of 6,800 m?/d, located on
part of Lots 21, 22, and 23 in the Town of Rockland (formerly Township of
Clarence) as follows:

DESIGN CRITERIA

Average daily flow
Maximum day flow rate
Peak flow rate

' ARON STREET SEWAGE PUMPING STATION

Upgrading of the existing instrumentation system to incorporate the station
controls with a new plant wide Supervisory Control and Data Acquisition
{SCADA) system;

6,800 m/4
17,340 m'/d
20,400 wm'/a

hnn

IREATMENT PLANT

construction of a below grade concrete gtructure having overall dimensions
76,15 m x 28.65 m x 6.1 m depth, located north of the existing sludge storage
lagoon area, divided into five (5) equal cells consisting of Sequential
Batch Reactors (3 cells), an effluent decant/equalization tank (1 cell) and
an aerobic digestion tank (1 cell) as follows:

Sequential Batch Reactor

=;Lree (3) parallel SBR tanks each 28.6 m x 14.6 m with a side water depth
(SWD) of 5.49 m to provide a complete mix batch treatment with an automatic
control of cyclic sequence to operate each reactor in a six hour cycle, with
-each cycle consisting of "Fill®, "Aeration", "Settle" and "Decant™ modes and
equipped with:

- a jet aeration system consisting of a single jet headexr with 22 jets per
tank (teotal of three) to provide a total Standard Oxygen Requirement of
2,621 Kg oxygen per day,

/LR 'd S998 62:21 ST-2T*9EET B2Ery TR om0 WoH-



= GENIVAR

TECHNICAL MEMORANDUM

To: Yves Rousselle, CET, Director of Physical Services, City of Clarence-Rockland
Date: December 18, 2013

From: Matt Morkem, P.Eng.

Project: Rockland PS Evaluation

Subject: Pumping Station 1 GENIVAR Project #:121-20569

The purpose of this technical memorandum is to provide a comprehensive analysis of Pumping
Station #1 (PS#1) with regards to capacity, upgrade for the future to optimize its capacity,
phasing of the proposed future upgrade and associated costs to accommodate the proposed
flows from the new proposed Rockland urban expansion area.

1. Pumping Station Capacity

Based on a review of the current Pumping Station #1 equipment, data provided by the City of
Clarence-Rockland, and discussion with Ontario Clean Water Agency (O.C.W.A) the pumping
station control logic operates with a small pump (middle) as lead pump until the lag pump level
is reached, at which time the lead pump is shut off and one of the lag pumps (east or west) is
started. If the next set point is reached while there is one lag pump in operation, then the other
lag pump will activate. If this second lag pump is out of commission, then the lead pump will
start again to help the first lag pump.

The theoretical capacity of the pumps based on the pumps currently installed in PS#1 are as

follows:
Table 1.1
Pump Number Rated Capacity (L/s)
West 170
East 170
Middle 95

The current pump capacities were determined by running the pumps and measuring the drop in
the wet well level over a measured time period. The volume pumped was calculated using the
difference in level and the area of the wet well. This was divided by the elapsed time to
determine the pump capacity. The inflow immediately before and/or after the pump test was
also recorded, averaged and added to the pump capacity to determine the total pump capacity.

The current pump capacities are as follows:
Table 1.2

Pump Number Rated Capacity (L/s)
West 145
East 140
Middle 90

201-1224 Gardiners Road, Kingston, Ontario CANADA K7P 0G2
Telephone: 613-634-7373 ~ Fax: 613-634-3523 ~ www.genivar.com



Date: December 18, 2013
Project No. 121-20569
Page 3

Table 2.1
Stats
Canada
Annual

Growth
Rate (%)

35.5 66.1 164 2.76 44.14 82.19 203.91

It should be noted that flows in excess of 200L/s from PS#1 have been reported by O.W.C.A. in
the past 5 years.

Based on the current status of PS#1 and a review of the MOE guidelines indicated in the
previous section, it would suggest that the Pumping Station #1 is currently operating at or even
beyond its firm capacity.

3. Future Pumping Station Flows

For the purpose of projecting flows for the total build out of the Clarence Rockland area, a
detailed analysis of each pumping station land use and estimated flows was completed. The
following assumptions were made for growth component that are serviced by the collection
system:

e Assumed Population Per Unit: 2.7

e Rural Density (units/ha): 2

e Low Density (units/ha): 20

e Medium Density (units/ha): 35

¢ High Density (units/ha): 55

e Residential low generation (I/cap/day): 350

e Commercial flow generation (I/ha/day): 15000

¢ Inflow and Infiltration (I/s/ha): 0.28,0.56,1.12

The table below summarizes the total build out flows for PS#1 of the Clarence Rockland area
based on updates to the 2003 Master Plan in conjunction with the official plan and discussions
with the City of Clarence Rockland Planner. Refer to Appendix 1 for ultimate servicing map.

X:\2012\121-20569-00 - Rockland PS Evaluation\Report\REport_Final\AppendixC_Techmemo_PS1\065038memoPS_ms.doc



Table 3.1

Commercial Core 9.46 - 141.92 6.8
Service Commercial 77.16 - 1157.46 55.1
Business Park 0.00 - 0.00 0.0
Community Facilities 30.42 - 456.26 21.7
PS 1 Tourist Rgcreatiqnal . 0.00 - 0.00 0.0
Low Density Residential 106.55 2013.86 104.14
Medium Density Residential 3.15 104.12 5.70
High Density Residential 0.00 0.00 0.00
Contributing PS: 2,3,4,5,6,7,8,South of David 643.8
Total 837.2
Commercial Core 3.95 - 59.19 2.8
Service Commercial 1.24 - 18.65 0.9
Business Park 0.00 - 0.00 0.0
Community Facilities 12.32 - 184.75 8.8
PS 2 Tourist Recreational 0.00 - 0.00 0.0
Low Density Residential 103.45 1955.13 101.38
Medium Density Residential 4.28 141.66 7.76
High Density Residential 0.00 0.00 0.00
Contributing PS:  None 0.0
Total 121.6
Commercial Core 3.20 - 48.01 2.3
Service Commercial 79.87 - 1198.02 57.0
Business Park 0.00 - 0.00 0.0
Community Facilities 2.27 - 34.11 1.6
PS 3 Tourist Recreational 0.00 - 0.00 0.0
Low Density Residential 27.07 511.64 29.42
Medium Density Residential 9.83 325.17 17.13
High Density Residential 0.00 0.00 0.00
Contributing PS:  None 0.0
Total 107.5
Commercial Core 2.16 - 32.36 1.5
Service Commercial 0.00 - 0.00 0.0
Business Park 0.00 - 0.00 0.0
Community Facilities 0.00 - 0.00 0.0
PS 4 Tourist Recreational 0.00 - 0.00 0.0
Low Density Residential 18.35 346.79 20.40
Medium Density Residential 1.15 38.06 2.08
High Density Residential 0.00 0.00 0.00
Contributing PS: 5 741
Total 98.1
Commercial Core 0.00 - 0.00 0.0
Service Commercial 2.72 - 40.79 2.7
Business Park 0.00 - 0.00 0.0
Community Facilities 0.31 - 4.62 0.3
Tourist Recreational 4.82 - 72.34 4.0
PS5 Special Study Area #1 25.53 - 0.0
Low Density Residential 49.48 935.13 65.42
Medium Density Residential 0.81 26.63 1.68
High Density Residential 0.00 0.00 0.00
Contributing PS:  None 0.0
Total 74.1




Commercial Core 0.00 0.0
Service Commercial 3.48 - 52.17 5.4
Business Park 0.00 - 0.00 0.0
Community Facilities 1.14 - 17.12 1.8
PS 6 Tourist Recreational 2.57 - 38.48 4.0
Low Density Residential 19.92 376.58 - 38.79
Medium Density Residential 0.00 0.00 - 0.00
High Density Residential 0.00 0.00 - 0.00
Contributing PS:  None 0.0
Total 50.0
Commercial Core 0.00 - 0.00 0.0
Service Commercial 0.00 - 0.00 0.0
Business Park 0.00 - 0.00 0.0
Community Facilities 0.00 - 0.00 0.0
PS 7 Tourist Recreational 0.00 - 0.00 0.0
Low Density Residential 73.59 1390.91 74.31
Medium Density Residential 0.00 0.00 0.00
High Density Residential 0.00 0.00 0.00
Contributing PS:  None 0.0
Total 74.3
Commercial Core 0.00 - 0.00 0.0
Service Commercial 0.00 - 0.00 0.0
Business Park 0.00 - 0.00 0.0
Community Facilities 0.00 - 0.00 0.0
PS 8 Tourist Recreational 0.00 - 0.00 0.0
Low Density Residential 245.09 4632.12 220.51
Medium Density Residential 0.00 0.00 0.00
High Density Residential 0.00 0.00 0.00
Contributing PS:  None 0.0
Total 220.5
Commercial Core 0.00 - 0.00 0.0
Service Commercial 0.00 - 0.00 0.0
Highway Commercial 10.99 - 164.84 9.8
Business Park 0.00 - 0.00 0.0
Community Facilities 0.00 - 0.00 0.0
PS Clearance Point |Tourist Recreational 20.91 - 313.70 14.9
Low Density Residential 540.96 10224.08 445.96
Medium Density Residential 0.00 0.00 0.00
High Density Residential 0.00 0.00 0.00
Contributing PS:  None 0.0
Total 470.6
Commercial Core 0.00 - 0.00 0.0
Service Commercial 0.00 - 0.00 0.0
Business Park 0.00 - 0.00 0.0
Community Facilities 0.00 - 0.00 0.0
Tourist Recreational 0.00 - 0.00 0.0
PS South of David |Rural 0.00 0.00 0.00
Low Density Residential 210.34 3975.47 192.31
Medium Density Residential 0.00 0.00 0.00
High Density Residential 0.00 0.00 0.00
Contributing PS:  None 0.0

Total

192.3




Date: December 18, 2013
Project No. 121-20569
Page 6

Based on a similar method that was used to project the flows from 2005 to 2013, the current
flows were projected to the ultimate scenario to provide a timeline for reaching the ultimate build
out. These results are indicated in the table below:

e Avg. Daily Flow  Max. Daily Flow Peak Inst. Flow Stats Canada
(L/s) (L/s) (L/s) Annual Growth
Rate (%)
2013 4414 82.19 203.91
2018 50.58 94.17 233.65
2023 57.95 107.90 267.72
2033 89.59 166.81 413.87 2.76
2043 117.62 219.01 543.38
2053 154.43 287.54 713.42
2059 181.83 338.57 840.02

4. Pumping Station Upgrades

1. Modifications

The following section reviews potential modifications that could be made to the existing
pumping station to gain additional capacity. Refer to Appendix 2 for preliminary pumping
station capacity analysis

a) Replace existing middle pump with an equivalent to the west and east pumps.
The existing smaller (40hp - 90L/s) pump could be replaced with a pump of similar capacity
to the other pumps. This would increase the firm capacity to approximately 275L/s as it
would mean that it would be based on 2 -145|/s pumps (less allowance for losses with two
pumps running). Variable Frequency Drives (VFD’s) should also be installed to ensure that
with the removal of the smaller pump average day or low flow conditions can still be
pumped while minimizing the start/stops of the pumps. MOE guidelines also indicated that
if a pumping station discharges into a WWTP they should be equipped with VFD’s to
minimize flow surges and provide flow pacing. Additionally, due to the increase flow from
the new pump, the grinder and grit removal capacity will need to be increased. A third
grinder (120L/s) and second grit removal system (236L/S) is recommended to be installed.
It should be noted that if screening is install at PS#1 then the third grinder would not be
required.

b) Installed a 4th pump using the current pump intakes locations

The current pumping station configuration could be modified to allow for a forth pump to

be installed of equal capacity to the other 3 pumps. This would increase the firm capacity

X:\2012\121-20569-00 - Rockland PS Evaluation\Report\REport_Final\AppendixC_Techmemo_PS1\065038memoPS_ms.doc



Date: December 18, 2013
Project No. 121-20569
Page 7

to approximately 400L/s. A VFD should also be installed as indicated above. Additionally,
a fourth grinder (120L/s) would need to be installed to handle the increase flow. It should
be noted that if screening is install at PS#1 then the forth grinder would not be required.

c) Install four (4) new pumps with increase capacity

Remove and replace all four (4) pumps (approximately 90HP — 290L/s@21m TDH) with
larger pumps to increase the capacity and maximize the velocity in the forcemain (i.e.
~3m/s). This would increase the firm capacity to approximately 600L/s. A VFD should
also be installed as indicated above. The flow meter would also need to be replaced as
this flow rate exceeds the maximum capacity. As indicated above additional grit removal
would be required to accommodate this upgrade; however further plant upgrades would
also be required to treat this flow and therefore these aspect have not been included in
the upgrades.

d) Increase and/or Twin Forcemain to Sewage Plant

Replace and/or twin the existing forcemain with a 900mm (or equivalent) to provide
additional capacity. The pumps and flow meter from the previous expansion could be
reused to provide the additional capacity to meet the ultimate building. This would
increase the firm capacity to approximately 850L/s. As indicated above additional grit
removal would be required to accommodate this upgrade; however further plant upgrades
would also be required to treat this flow and therefore these aspect have not been
included in the upgrades.

2. Forcemain
Based on the above modifications, the velocity in the forcemain would be 1.4m/s, 2m/s, 3m/s
and 1.3m/s, respectively. Although maintaining a velocity above 1.1m/s is not an ideal
operating condition, such a velocity would be a result of peak instantaneous flows and would
not be maintained for long periods of time. These velocities would still be below the maximum
velocity of 3m/s stipulated by the MOE guidelines for a forcemain.

3. Modification Phasing

Based on the current firm capacity as defined by the MOE, PS#1 has reached its capacity. The
projected flows anticipated at PS#1 indicate that the following timelines for upgrades are

required:
Table 4.1
Year Peak Inst. Flow Required Firm Capacity Expansion
(L/s) Upgrade (L/s)
2013 203.91 none 200 N/A
2018 233.65 a 275 2014/2015
2023 267.72 none 275 N/A
2033 413.87 b 400 2024/2025
2043 543.38 c 600 2034/2035

X:\2012\121-20569-00 - Rockland PS Evaluation\Report\REport_Final\AppendixC_Techmemo_PS1\065038memoPS_ms.doc



Date: December 18, 2013
Project No. 121-20569

Page 8
2053 713.42 d 840 2045/2046
2059 840.02 none 840 N/A

It should also be noted that the plant capacity of ADF = 6800m3/d (79L/s) and MDF =
17,340m3/d (200L/s) would be reached around 2030 that will require further upgrades not
discussed in this report. Some upgrades to the Peak Flow Rate have been incorporated into
this report (i.e. grit removal system). A detail flow analysis should be completed on a regular
basis to verify the projected flows

4. Upgraded Servicing

As it is difficult to determine the exact type of growth that will occur in the City of Clarence-
Rockland, it is difficult to state the number of units that the above indicated upgrades will
provide. However, as it is anticipated that the majority of growth will be low density the
following table provides the additional number (beyond current levels) of units for each upgrade
based on low density residential growth using the design parameters indicated in section 3:

Table 4.2
Expansion No. of Units Population Additional Peak
Increase Flow (L/S)
a 2100 5,670 75
b 6600 17,820 215
c 16000 43,200 400
d 28500 76,950 650

It should be noted that not all growth in the City of Clarence Rockland will be low density
residential and the total number of units will vary based on the variety of growth type that is

experienced.

5. Modifications Cost

The following section provides cost estimates for the modifications indicated in section one (1):

X:\2012\121-20569-00 - Rockland PS Evaluation\Report\REport_Final\AppendixC_Techmemo_PS1\065038memoPS_ms.doc



LEGEND
COMMERCIAL CORE AREA

SERVICE COMMERCIAL
HIGHWAY COMMERCIAL
COMMUNITY FACILITES

WWW.GENIVAR.COM
TOURIST RECREATION COMMERCIAL —
CLIENT:
C LOW DENSITY RESIDENTIAL ‘ C
MEDIUM DENSITY RESIDENTIAL |
SPECIAL STUDY AREA 1 H ‘ ‘ ‘ H ;; ;
e SANITARY DRAINAGE AREAS H } ‘ ‘ CLIENT REF. §:
g i PROJECT:
I | I | .
\ i I | | I
I ‘} : %5 | CLARENCE-ROCKLAND
- CRELL HHHH I - .
T | }} ‘} H i H | PUMPING STATION EVALUATION
Hm‘ “mm SRR “” :
\ ] \} ‘} H }‘ }‘ }\ I #n L I “ ‘ B,
\ m \} I ‘ “ H “ olslele ‘\ H h HReA ISSUED FOR — REVISION:
g i
| i ‘HHH ‘HH\H‘
i
B B
IS RE DATE DESCRIPTION
PROJECT NO: DATE:
_ 121-20569-00 MAY 2013
7 ! ORIGINAL SCALE:
b ! IF THIS BAR IS NOT 1"
| T 1:25000 LONG, ADJUST YOUR
B | W 1 DESIGNED BY: PLOTTING SCALE.
: | W DRAWN BY:
JERARAERY STR
I 0o 1l CHECKED BY: I
Alid i ) 1"
e MM/MS
UL DISCIPLINE:
10 CIVIL
‘ 00 2 TILE:
i \ H
A A L :w; | A
; - ok i PUMP STATION CATCHMENT
| WA
I lw H I AREA PLAN
‘\uy \
‘ H i | I ‘ “ Ll
‘ I H i | SHEET NUMBER: SK1.1
o : SHEET #: oF
ISSUE: REV #
_ ISSUED FOR REVIEW 0
- iR - DATE OF: MAY 22, 2 ]
5 3 | 2 | I |

= GENIVAR

1224 GARDINERS ROAD, SUITE 201
KINGSTON, ONTARIO
CANADA K7P 0G2
PHONE: 613-634-7373 FAX: 613-634-3523

M:\2012\121-20569—00 — Rockland PS Evaluation\121-20569—00_SK1_CatchmentAreas.dwg — 22.05.13 4:48pm



Co

Appendix C

Morris Village Pumping Station
No. 9 Design Brief Excerpt

CIMANF




Sewage pumping station No. 9 Project No. 110704
Morris Village Subdivision November, 2018 (Revision 1)

1.0

2.0

DESIGN BRIEF

INTRODUCTION

1.1 General

The residential development associated with this new pumping station consists of
approximately 219.87 ha and is located along St-Jean Street, mid-way between
Poupart Road and Docteur Corbeil Boulevard in the City of Clarence-Rockland (see
location map SK-1, in Appendix “A”). The proposed sanitary drainage area serviced
by pumping station No. 9 includes over 5600 residential units.

The first four stages of the Morris Village development are currently serviced by
gravity sewers and directed to the pumping station No.7 located at the intersection of
Sterling Avenue and Platinum Drive. As was previously planned, the western parts
of Stage 4 will be redirected to the pumping station No. 9 and allow for the northern
part of Stage 5 as well as an external area located between Caron Street and Stage 5
to be directed to the existing pumping Station No.7 (see sketch 110704-SANPS in
Appendix ‘B’). Pumping Station No.7 was approved under MOECC Certificate
#0402-78NQJ9.

SANITARY FLOWS AND HYDRAULICS

2.1 Sanitary Sewer

2.1.1 Proposed Site

The portion of the proposed subdivision that is directed by gravity towards pumping
station No.7 is then pumped to the sanitary sewers at the intersection of Crystal
Crescent and Quartz Street and directed by gravity towards Avenue des Pins.

On the other hand, the majority of the proposed Morris Village Stage 5 along with
external areas located east and future lands located west of St-Jean Street will drain
towards pumping station No. 9. The sewage shall then be pumped via a twin 400mm
diameter forcemain through the Hydro Corridor, Sterling Avenue, Docteur Corbeil
Boulevard before reaching the existing gravity sanitary sewers on Caron Street (see
sketch 110704-SANPS in Appendix ‘B’).

2.1.2  Tributary Area Characteristics
The sanitary drainage area as shown on plan 110704-PSSANMI, is divided into

several sub-catchments area. The plan shows the total areas, populations to be
directed to each pumping station.

Atrel Engineering Ltd. Page 1



Sewage pumping station No. 9 Project No. 110704
Morris Village Subdivision November, 2018 (Revision 1)

6.0

7.0

ELECTRICAL SPECIFICATIONS

The pumping station has been designed to allow for a communication space on the wall
in order to communicate to the City of Clarence-Rockland information centre. In
summary, a system will be installed by OCWA to properly communicate with the City’s
information center. The proposed system will control and provide information on such
equipment as the pumps, water levels, the security system and system failures. The power
supply for this site will be provided by a proposed transformer adjacent to the pumping
station; a 600 volts, 3 phase service line will be provided for this pumping station. The
electrical design specifications can be found on plan E1 to E9 separate from this report. A
backup power system (UPS) will be installed to allow continuous communication in case
of failure.

CONCLUSION

The proposed pumping station has the capacity to accommodate the flows for a proposed
development up to 260 1/s. In case of failure, the following events could occur.

1. The standby generator will start to allow the pumps to run as usual, and a signal
will be sent to a city representative.

ii. A sewage pump could be used with the by-pass forcemain.

iii.  The overflow pipe would carry the sewage towards the closeby storm water
management pond and would keep the hydraulic grade line of the sanitary system
below the basement levels of the proposed Stage 5.

Prepared by:

ATREL ENGINEERING LTD

4 %

S JMW.DECOEUR E

o

O

Jean M. Décoeur, P.Eng.
President

Atrel Engineering Ltd. Page 9



1

[TLL

i

PROM. DALRYMPL]

CR. LISE CR.

TER. PAUL TER.

[

|

N

AVE POTVIN AV.

F
EE DIAl\iL!:\ \QJI‘V

RUE COTE

[T1]

t_

'STREET

111

il

&

|
L_

-

LEGEND

SANITARY DRAINAGE SUB AREA

POPULATION EQUIVALENT

NUMBER OF UNITS IN SUB AREA

DATA BASED ON ACTUAL COUNTS

DRAINAGE AREA BOUNDARY

' | 1 ’ SUMMARY
—1
L] ——
\ e ‘ TOP.S. No. 7 | TO P.S. No. 9
— ) — | \ RREA hos - 66.98 217.25
/ mE= £ == |
/ S —— UNITS
l i . U ! — (25 UNITS /ha) 1082 5613
- \j |
0TI TINS5 | rorwaro | e
J E. lﬁﬂl — m | (2.7 persons/unit)
— |
- — W = DOCTEUR CORBEIL BLVD / \ SRUNERCIAL N/A 1.03
éf_‘:’ ‘\ll—l & \\, T[]/ { eusha. —
™ < — | EQUIVALENT COMMERCIAL
/ : 20,00 ) T 1935 POPULATION N/A 83
/o 756 |1879/ 3 N —
g % = 1
S o & X E — \7 | OUTLET TO PAYER ST. CARON ST.
~. il N\ NNZaunihii :
~ —— T ——== l J. I - \ - PUMPED FLOW 64 L/s 2(80 il-/)s
esign
P.S. NO.9 . Ps. No.7 | T" EJ
5.85ha. =
O.6ha. \, l ~ (w : 2
- of|o = |
& - ( 330 S
' NN EX© w
o il :
9! ™ ) |
S| 1.56ha. \ o |
4 /3 —
- X
% oL — \
g C
O |
al |
| = ()
[roma - |
-l
POUPART ROAD Al 63 ] = ww
%
cow |
28.04ha. \¥ ‘
1.94ha. \& S |893\£ |
a9 [ 133 /¢ SPace® |
40.48ha. \
"ﬂ!!!!!.\<' 1012 |2 'é?
Qp’ B
EXAS
|
|
~
~ |
\\\\\ |
~
~
|
|
\
\
~
~ \
No. [ REVISION A—APPLIES WHEN DRAWING MODIFIED DATE BY DESIGN JMD CLIENT Ne.
- SCALE CITY OF ROCKLAND 168
THE POSITION OF ALL POLE LINES, CONDUITS, WATERMAINS, /\ | AS PER CITY COMMENTS NOV. 16/18 | JMD CHECKED PROJECT No.
SEWERS AND OTHER UNDERGROUND AND OVERGROUND .
UTILITIES AND STRUCTURES IS NOT NECESSARILY 50m ol + 5 000 150m ATREL Engineering ng MORRIS V”—LAGE |EIEEJBUILDEHS lovo4
SHOWN ON THE CONTRACT DRAWINGS, AND WHERE o ——s— DRAWN L PUMP|NG STATION No. 9 DATE
SHOWN, THE ACCURACY OF THE POSITION OF SUCH PNC Engineers - Ingénieurs ) OCTOBER 2017
;;:—_L(I)TRIESS'IA:ZI;TISNTGRUVS;)I—;EESDEI'IS—ESI?/II-II—\]EGL#?REAE;EAE:I?I: CHECKED 1-2884 CHAMBERLAND STREET, ROCKLAND, ONTARIO K4K IM8& PLAN DRAWING No.
LOCATION OF ALL SUCH U,TILITIES AND STRUCTURES TELe (613) 44e-Tazs SAN'TARY DRA'NAGE
AND ASSUME ALL LIABILITY FOR DAMAGE TO THEM. APPROVED AREA MASTER PLAN 10704-PSSANMI




C/

Appendix C

RVA Equalization Tank
Conceptual Design Report Excerpt

CIMANF




Equalization Tank Conceptual Design Report Page 1

INTRODUCTION

Municipal wastewater from the City of Clarence-Rockland (City) is treated at the
Clarence Rockland Sewage Treatment Sewage Treatment Plant (CRSTP), located at
700 Industrial Road, in Clarence-Rockland, Ontario. Currently, all wastewater from the
urbanized areas of the City of Clarence-Rockland is pumped directly from Pumping
Station No. 1 into the treatment plant. The plant has pre-treatment (grit removal only)
and operates as a sequencing batch reactor (SBR) activated sludge plant followed by
chlorine disinfection, prior to undergoing dechlorination and discharging into the Ottawa
River.

The facility has a Rated Capacity of 6,800 m®day under Environmental Compliance
Approval Number 1990-3P3PRG. The rated peak flow capacity is currently 20,400
mé/day.

The City of Clarence Rockland is undertaking upgrades to the wastewater treatment
plant to include:

- Increase the pumping capacity and conveyance capacity of PS#1 to 400 L/s;

- Twinning the force main to convey an ultimate peak flow capacity of 850 L/s
and for operational redundancy;

- Construction of a new headworks facility, complete with fine screening and
grit removal system to improve both pre-treatment and secondary treatment
effectiveness; and,

- Concrete repairs to the suspended floor slab in the main treatment building.

As part of the preliminary design investigation, it was noted that the City may achieve
some long-term advantages and potential cost savings by combining the design and
construction of a proposed equalization tank with the headworks facility. The concept
would be to have the equalization tank constructed directly underneath the headworks
facility and be combined with the tender package for the upgrades to the plant.
Construction of a new equalization tank has been previously identified within the long-
term plan for the Rockland Sewage Treatment plant (within the next 2-3 years) to
normalize peak flows from inflow and infiltration.

This proposed approach of including the equalization tank underneath the headworks
facility would offer the following benefits:

- Provides the best use of existing land at the STP to free up space for future
additional plant upgrades;

City of Clarence Rockland RVA 163301
May 2017 FINAL



2.0

Equalization Tank Conceptual Design Report

Page 3

EQUALIZATION STORAGE BELOW HEADWORKS BUILDING

The Rockland Wastewater Treatment Plant Review (OCWA, 2015) noted that
equalization storage constructed in the next few years would alleviate peak flows to the
STP and delay plant wide capacity expansion until average daily flows reach 90% flow
capacity (6,120m?/d). This finding was echoed based on the hydraulic modeling
described in the Hydraulic Flow Technical Memorandum (RVA August 2016), which
noted that some form of bypass, modifications or equalization storage is required to
convey the new proposed peak pumping flows from PS#1.

An overview of the proposed storage scenario is shown below in Figure 2-1 through

Figure 2-3 below.

FORCEMAINS
HEADWORKS T
| SBR (3)
______________________ L 2
BYPASS
NO EQUALIZATION STORAGE
FORCEMAINS

x HEADWORKS SBR (3)

i {4 in Future)
EQUALIZATION | B;(PASS _______

WITH EQUALIZATION STORAGE

vl OUTFALL
-
DISINFECTION
EFFLUENT
DECANT / OUTFALL
DISINFECTION =~

Figure 2-1: Potential Equalization Storage Below Headworks Building

City of Clarence Rockland
May 2017

RVA 163301
FINAL



3.0

Equalization Tank Conceptual Design Report Page 9

Estimated Maximum Peak Flows (L/s)

320
300
280
260

240

o /

200
2014 2016 2018 2020 2022 2024 2026 2028

—@— Peak Flow Based on WSP estimate growth rate of 2.76% per year Maximum Rated Peak Flow

Figure 2-5: Estimated Maximum Peak Flows at Plant Over Time

GEOTECHNICAL AND STRUCTURAL CONSIDERATIONS

A Geotechnical Investigation Report has been prepared by DST Consulting Engineers,
which discusses the ground conditions in the vicinity of the proposed headworks facility,
and makes recommendations related to founding the building, both with and without the
equalization tank. Refer to Appendix A for the full report.

In summary, the soils at the proposed location of the headworks facility is generally silty
clay, Rock was not reached in any boreholes, but local well records indicate it is in the
order of 60m below grade in the area.

Based on the Report and discussions with the geotechnical engineer, it has been
determined that the soils do not have enough bearing capacity to support the headworks
facility and equalization tank using conventional strip or spread footings, or a raft
foundation. The increase in stress imposed on the soil by the foundations and slab of
the structure, and by placement of backfill around the structure, will result in large
compression of the clay, which leads to significant consolidation settlements and
damage to the structure.

City of Clarence Rockland RVA 163301
May 2017 FINAL



5.0

6.0

Equalization Tank Conceptual Design Report Page 15

ENVIRONMENTAL ASSESSMENT REQUIREMENTS

Adding the equalization tank to the project will mean the works will be classified as a
Schedule ‘B’ activity. From the Municipal Class EA document prepared by the Municipal
Engineers Association:

“Schedule B:

Establish sewage flow equalization tankage in existing sewer system or at an
existing sewage treatment plants, or at existing pumping stations for influent
and/or effluent control.”

As such the project would be subject to the requirements of a Schedule B EA process.
This will require documentation of the planning process (assess alternative solutions and
their impacts) followed by a Notice of Completion, and allowing 30 days for public input.

The schedule impacts will include the allowance for public input for 30 calendar days.
During this time, it would be expected that other design elements of the project would
continue.

COST ESTIMATE

The intention of combining the equalization tank below the headworks facility is to offer
operational and space savings, with the potential to offer cost savings over installing the
tank at a later date as part of a separate contract. The tables below serve to provide a
cost estimate for the two options: 1) the equalization tank constructed below the
headworks facility, or 2) headworks facility constructed as per the original scope of work,
with the tank constructed at a later date as a separate contract.

City of Clarence Rockland RVA 163301
May 2017 FINAL



Equalization Tank Conceptual Design Report

Page 16

Table 6-1: Cost Estimate: Equalization Tank Below Headworks Facility

Yard
Structure Equipment Electrical Works Capital Cost
Pump Station $200,000 $574,500 $373,500 $19,500 $1,167,500
Equalizati